0CF10-G22703 0CF10-G22703 1 CYLINDER BLOCK

i A)=4LH-HT D)=4LH-DTZ
Fig.1.CYLINDER BLOCK (AT o
(C)=4LH-HTZAY (F)=
REF.  LEV. PARTS NO. DESCRIPTION QTY |
voo?zm A B ©) ® E ©
1 1 71917101561 BLOCK ASSY, CYLINDER 1
:J U \/g7u w 9 1-1 1 719182-01560 BLOCK ASSY, CYLINDER 1 N
Fig. CYLINDER BLOCK (B=E/#00194)
12 1 71917101561 BLOCK ASSY, CYLINDER 1 N
(B=E/#00576)
2 1 71918701560 BLOCK ASSY, CYLINDER 1 1
2A 1 71918301560 BLOCK ASSY, CYLINDER 1
6 3 17105101921 PLUG 1 1 1 1
7 3 11900002410 BUSH, CAMSHAFT 1 1 1 1
8 3 23876-010000 PLUG PT1BSCREW 1 1
9 3 23876030000 PLUG PT38SCREW 1 1 1 1
10 3 27231-600000 PLUG 60 1 1 1 1
AUTTE 1 3 27241140000 PLUG 14 3 3 3 3
ALH-DTT | 11-1 3 27241-140000 PLUG 14 2 2 2 2 K
10— 3 (A=E/#21025) (B=E/#01261) (C=E/#01262) (D=E/#01028)
Aot W 1220) I 1A 3 11900001880 SETSCREWOL GALLERY 101 1 1 w
‘ (A=E/#21025) (B=E#01261) (C=E/#01262) (D=E/#01028)
. 12 3 27241-400000 PLUG40 5 5 5 5
1121 3 11959301870 PLUGCUP 5 5 5 5 N
(A=E/#20959) (B=E/#01184) (C=E/#01166) (D=+1994.09)
13 3 23871020000 PLUG PT14SCREW 1 1 1 w
(A=E/#20171) (B=E/#00194) (C=E/#00211)
13-1 3 23871020000 PLUG PT14SCREW 1 1 1 z
(A=E/#20477) (B=E/#00576) (C=E/#00531)
14 2 11917101101 LINER, CYLINDER 4 4 4
14A 2 11914201150 LINER WIORING CYL 4
15 2 135602-34390 RETANER 1 1 1 1
16 2 22312080160 PARALLEAL PN8X 16 2 2 2 2
17 2 22312-080160 PARALLE]L PIN8X 16 2 2 2 2
18 2 22312080160 PARALLFL PIN8X 16 2 2 2 2
1 18-1 2 12910001580 PARALLFL PIN8X16 2 2 2 2 R
(A=E/#21198) (B=E/#01521) (C=E/#01524) (D=E/#01072)
19 2 22351-080016 SPRING PIN8X16 2 2
20 2 23414-140000 GASKET 14, ROUND 1 1
21 2 11900002020 BOLT, METAL CAP 10 10 10 10
22 2 71900002800 METAL, MAN 5 5 5 5
25 2 11900002930 WASHER, THRUST 2 2 2 2
30 2 22351030010 SPRING PIN 3X10 4 4 4 4
IR 21 @ @ 31 2 13540001790 PLUG 1 01 1 1 w
ALH-HTZAY m 322 (B=E/#00189)
4LH-DTZ _ 21 (2 )@ 311 2 13540001790 PLUG 1 1 z
% 1 @ @;ﬂ ) (A=E##20223) (C=E/#00249)
40 21 (2) 32 2 23414100000 GASKET 10, ROUND 1 1 1 1 w
RN T e @ (B=E/#00189)
REFER 70 FIG.45 2 321 2 23414100000 GASKET 10, ROUND 1 1 z
A (A=E#20223) (C=E/#00249)
OVERSIZED PARTS 33 2 11900001840 PLUG 25RUBBER 3 3 3 3
34 1 11917101340 GASKET,CYLHEAD T13 1 1 1
34-1 1 11917101341 GASKET,CYLHEAD T1.3 1 1 N
Z‘?? S‘I;ki IUSTMENT (A=E/#20163) (C=E00177)
(2)UNDER(U.S=0.25)SIZE PART. 342 o ! 119173:21340 Gfﬁ o L L L L N
(3)OVER(0.S=0.25)SIZE PART. N:Old ‘ﬁ New, Q:0Old T"T New, R:Old ‘T’T New, S:0ld ‘f New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

++ CONTINUE ++



0CF10-G22703 0CF10-G22703 1 CYLINDER BLOCK

1 A)=4LH-HT D)=4LH-DTZ
Fig.1.CYLINDER BLOCK EB;:“LH_HTZ EE)):
(C)=4LH-HTZAY (F)=
REF.  LEV. PARTS NO. DESCRIPTION QTY |
. A B ©) ® E ©
YooF2273 (A=E/#20334) (B=E/#00390) (C=E/#00387)
[T “ 343 1 11917401340 GASKET.CYLHEADTL30 101 1 1 N
Fig. ({YI{{P?DEFE éEOCK (A=E/#20686) (B=E/#00853) (C=E/#00776) (D=E/#00782)
35 1 11017101330 GASKET, CYL HEAD 101 1
3BIA 1 11917101331 CASKET, CYL HEAD 1 1 N
(A=EF#20163) (C=E/#00177)
3518 1 11917101300 GASKET, CYL HEAD 1 1 R
(B=EA#00207)
36 1 11017101350 GASKET, CYL HEAD 101 1
1A 1 11917101351 GASKET, CYL HEAD 1 1 N
(A=EF#20163) (C=E/#00177)
3618 1 11917101320 GASKET, CYL HEAD 1 1 R
(B=E/##00207)
251:5% 37 1 12155049111 JOINT PT1/4 101 1 1
10—/ q . 14 23 B 1 11917149160 PIPE 11 1
ER i 1220) ] 2 e & 39 1 11910001980 RETAINER 1 11
o No.J 30 4 1 26106080162 BOLTM8X 16 PLATED 2 2 2
. 7 (NS O & 4 1 71900002870 MAIN BEARING 025US 5 5 5 5
N : a 1 71900002940 THRUST BEARNG 025 2 2 2 2
47 1 12869544090 PEACOCK 1
| 471 1 12967049290 COCKRIBASSY 1 N
(D=E/#01095)
48 1 11917349160 PIPE 1
4 1 11917349170 BRACKET 1
50 1 12446077680 RETANER 1
51 1 23000016000 CLAMP 16 2
52 1 23061070300 PPE 7X300 1
53 1 26106080122 BOLTM8X 12 PLATED 1
54 1 11900001200 BOLT, CYLINDER HEAD 18 18 18 18
55 1 119187-39650 NOZZLE, PISTON JET 4 4 4
55A 1 119000-39650 NOZZLE, PISTON JET 4
56 1 23857030000 JOINTBOLT 3 4 4 4 4

aLH-T @2‘ @

ALH-HTZAY G Pz
)
4LH-DTZ
i - 21 @’m@

o)
PR e
REFER TO FIG.45

F—1i-44 XBR
OVERSIZED PARTS

Remarks
(1)FOR ADJUSTMENT.

(2)JUNDER(U.S=0.25)SIZE PART. Yes No Yes No
(3)OVER(0.S=0.25)SIZE PART. N:Old *55 New, Q:0ld %= New, R:0ld = New, S:0ld -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703

0CF10-G22703 5 SEAR HOUSING

i A)=4LH-HT D)=4LH-DTZ
Fig.2.GEAR HOUSING =artiir o
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
. wW B © O B ¢
YOOF2273 1 1 11900001500 HOUSING, GEAR 1 1 1 1
2 1 11900001520 COVER, GEAR HOUSING 1 1 1 1
FHr—2 3 1 12102301550 COVER, BLIND 11 1 1
Fig. GEAR HOUSING 4 1 11900001740 COVER 101 1 1
5 1 11900001770 GASKET, LLANGE 1 1 1
5-1 1 11900001771 GASKET, L ANGE 1 1 1 1 N
(A=E/#20509) (B=E/#00576) (C=E/#00570)
6 1 12185001800 SEAL, OlL 1 1 1 1
7 1 12461001851 COVER, BLIND 1
8 1 12461001861 PACKING, COVER 1
8-1 1 12461001862 PACKING, COVER 1 N
(B=E/#00576)
9 1 12185001920 STUDM8X 22 2 2 2 2
10 1 11900001930 COVER 1
11 1 26106080202 BOLT M8X 20 PLATED 2
12 1 22312080160 PARALLEL PIN8X 16 2 2 2
12-1 1 12910001580 PARALLEL PIN8X16 2 2 2 2 R
(A=E/#21198) (B=E/#01521) (C=E/#01524) (D=E/#01072)
13 1 24341000240 ORING 1AS240 1 1 1 1
14 1 26106060182 BOLTM6X 18 PLATED 2 2 2 2
15 1 26106080202 BOLT M8X20PLATED 5 5 5 5
16 1 26106-080202 BOLTM8X 20 PLATED 1 1 1 1
16-1 1 26106080252 BOLT M8X 25 PLATED 1 1 1 N
(A=E/#20637) (C=E/#00752) (D=E/00737)
7 17 1 26106080202 BOLT M8X20PLATED 2 2 2 2
REFERTO 18 1 26106080402 BOLT M8X40PLATED 1 1 1 1
19 1 26106-080452 BOLT M8X 45 PLATED 5 5 5 5
20 1 26106080502 BOLT M8X50 PLATED 3 5 3 3
20-1 1 26106-080552 BOLTM8X 55 PLATED 3 3 3 N
(A=E/#20637) (C=E/#00752) (D=E/#00737)
21 1 26106080552 BOLTM8X55 PLATED 1 1 1 1
22 1 26106080752 BOLTM8X 75 PLATED 4 4 4 4
22-1 1 26106080752 BOLTM8X 75 PLATED 3 K
(A=EXXX)
23 1 26106080002 BOLT M8X90PLATED 2 2 2 2
23-1 1 26106-080952 BOLT M 8X % PLATED 2 2 2 N
(A=E/#20637) (C=E#00752) (D=E/00737)
24 1 22190080003 SEAL WASER 8 1 1 1 1

22

I \‘&‘ /
REFER TO Fig.7

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 - 3 1| yYWHEEL HOUSING

i A)=4LH-HT D)=4LH-DTZ
Fig.3.FLYWHEEL HOUSING mataT o
(C)=4LH-HTZAY (F)=
5/C NEWS No. -YOOF2273-5 REF. LEV. PARTS NO. DESCRIPTION QTY |
PUBL ISHED :2008/4 A B © O B EB
ALhHT 1 1 12185021130 BOLT, AL.YWHEEL 6 6 6 6
ALH-HTZAY 2 1 11917121590 FLYWHEEL WIGEAR 1 1
2-1 1 11917121591 FLYWHEEL ASSY 1 1 R
REFER TO Fig.84 (B=E/#01664) (D=E/#01099)
4 2 12455021600 RING GEAR 1 1
5 1 119187-21590 FYWHERL WIGEAR 1
7 2 12741021480 RING GEAR Z=129 1
8 1 11918721600 FLYWHEEL WIGEAR 1 1
10 2 12741021480 RING GEAR Z=129 1 1
11 1 11917101600 HOUSING, ALYWHEEL 1 1
PREVIOUS 1111 1 11917101601 HOUSING, FLYWHEEL 1 1 S
\T (B=*2007.10) (D=*2007.10)
12 1 11918701600 HOUSING, FLYWHEEL 1 1
18 1121 1 11918701601 HOUSING, FLYWHEEL 1 1 S
(A=*2007.10) (C=*2007.10)
13 1 11962001750 CAP, LYWHEEL COVER 1 1 1 1
14 1 24311-000140 ORING 1AP-140 1 1 1 1
1 141 1 24311000160 ORING 1AP-160 1 1 1 1 S
(A=*2007.10) (B=*2007.10) (C=*2007.10) (D=*2007.10)
15 1 26106-100252 BOLT M10X 25 PLATED 8 8
16 1 26106-100302 BOLT M10X 30 PLATED 8 4 8 4
17 1 26106-100352 BOLT M10X 36 PLATED 5 5
1 18 1 11917539730 BUSHLO GALLERY 1 1 1 1 z
(A=*2007.10) (B=*2007.10) (C=*2007.10) (D=*2007.10)

Remarks

(1)FOR RUBBER BLOCK(CLUTCH : YX30-2)
OPTIONAL
(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.11-1 &
REF.NO.14-1.

(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.12-1 & - -

REF.NO.14-1. N:Old ‘ﬁ New, Q:OId% New, R:OIdT»‘T New, S:0ld z‘—_>gNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 4 ) UB.OIL SUMP

i A)=4LH-HT D)=4LH-DTZ
Fig.4.LUB.OIL SUMP (matHT. o=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
: A B ©) ® E ©
Y0oF2273 1 1 11910001770 SUMP ASSY, LUBOIL 1 w
o~ (B=EXXX)
Fi g_4 ELIE!)bé\if SUMP 1B 2 17130101640 PLUG M22 1
1B-1 2 11964001640 DRAIN PLUG M22 1 F
(B=E/#01115)
1C 2 24341000240 ORING 1AS240 1
REFER TO Fig. 34
T—’- 1C-1 2 22190220002 SEALWASHER 22S 1 F
(B=E/#01115)
A 6 2 1 17130101640 PLUG M22 1 1 1
3 21 1 11964001640 DRAN PLUG M2 1 101 F
(A=EF#20921) (C=E/#01095) (D=E/#01021)
3 1 11918701700 SUMPLUB. OIL 1 1 1
31 1 11918701710 SUMP, LUB. OIL 1 1 S
(A=EF20124) (C=E/#00157)
4 1 11910001730 INTERMEDIATE, SUMP 1 1
5 1 11918701730 INTERMEDIATE, SUMP 1 1
51 1 11918701731 SPACER, OlL SUMP 1 1 N
(A=E/#21065) (C=E/#01294)
6 1 12407013300 ELBOW (PT38) 1 1 1 1
agFER T Eio ae 9 7 1 12497634850 cAP 2 2 2 2
‘LN 8 1 22117120000 WASHER 12 6 6
- R Pl B 1 24341000240 ORNG1AS240 1 11
e, S 8 ALH-HT 9-1 1 22190220002 SEAL WASHER 22S 1 1 1 F
. 4\ Sl |![§ < 4LH-HTZAY (A=EH20921) (C=E/#01095) (D=E/#01021)
n—12 J ?‘ T SN R s 10 1 26106080252 BOLT M&X 25 PLATED 8 8 8 8
' B 1 1 26106080352 BOLTM8X 35 PLATED 6 4 6 4
12 1 26106080702 BOLT M 8X 70 PLATED 2 2
13 1 26106080802 BOLTM8X 80 PLATED 18 18
14 1 26106081202 BOLT M 8X120 PLATED 18 18
14-1 1 26106081202 BOLT M 8X120 PLATED 4 4 K
(A=E/#20124) (C=E/#00157)
15 1 26116120852 BOLT M12X 8 PLATED 6 6
16 1 26116081902 BOLT M 8X190 PLATED 14 14 W
(A=EF20124) (C=E/#00157)
17 1 22137080000 WASHER 8, POLISHED 14 14 w
(A=EF#20124) (C=E/#00157)
18 1 23876020000 PLUG PT14SCREW 1 1 w
(A=E/#21065) (C=E/#01294)
é‘%‘:’”‘l 10U 14 10

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REFER NO.1B-1

AND REFER NO.1C-1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REFER NO.2-1

N:Old Le% New, Q:OIdL‘L» New, R:OId% New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

AND REFER NO.9-1. Ves
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 5 ) UB.SEAL HOUSING

[ (A)=4LH-HT (D)=4LH-DTZ
Fig.5.LUB.SEAL HOUSING (LT ©-
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. A B ©) ® E ©
Y00F2273 1 1 11910001640 CASE ASSY, OLL SEAL 1 1 1 1 w
R (A=EXXX) (B=EXXX) (C=EXXX)

. FANY—=NLT—=2 2 1 11900001650 CASE OL SEAL 11 1 1
Fig. OIL SEAL HOUSING 3 1 12441101780 SEAL HTC9511512 101 1 1
4 1 26106080252 BOLTM8X25PLATED 8 8 8 8

REFER TO Fig. |

N:Old Le% New, Q:OId% New, R:OId% New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 6 FRONT BRACKET

Fig.6.FRONT BRACKET (BrdLi Tz o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
YOOF2273 wW B © O B ¢

1 1 11919201850 MOUNTING(P.T.O) 1 1

. | 1-1 1 11919201851 MOUNTING 1 1 N

. 6 HW? Y !\ (A=E/#21072) (C=E/#01316)

Fig.&d FRONT BRACKET 2 1 11919201860 BRACKET() 1 1
3 1 11919201870 BRACKET(R) 1 1
4 1 22312080180 PARALLFL PIN8X16 2 2
5 1 26106080902 BOLTM8X 90 PLATED 1 1
6 1 26106100452 BOLT M10X 45 PLATED 14 14
7 1 26116081252 BOLT M 8X125 PLATED 1 1

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 7 BREATHER

i A)=4LH-HT D)=4LH-DTZ
Fig.7.BREATHER =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
: A B ©) ® E ©
YOOF2273 1 1 11918703020 COVERBREATHER 1 1 w
(A=E/#20658) (C=E/#00766)
JY—-¥ 2 2 12441103030 COVER 1 1
BREATHER 3 2 12185003050 NET 1 1
4 2 12441103050 GASKET, COVER 1 1
4-1 2 12441103051 GASKET, COVER 1 1 N
(A=E/#20658) (C=E/#00766)
5 2 12175003080 PLATE, BAFALE 1 1
REFER T0 FIG.1 | REFER TO Fig. 12 6 2 119187-01930 COVER 1 1
7 1 11917103091 PIPE 1 1 1
8 1 11918203100 SUPPORT 1 1 1 1
9 1 23000-025000 CLAMP 25 1 1 1
9-1 1 23010025000 CLAMP S 1 1 1 R
7 (A=E/#20372) (B=E/#00430) (C=E/#00419)
10 1 26106060122 BOLTM6X 12 PLATED 2 2
11 1 12641503100 PIPE, BREATHER 1 1
14 1 23010-035000 CLAMP 3B 2 2
15 1 23421260000 PACKING 26 1 1
16 1 26106-100402 BOLT M10X 40 PLATED 2 2
17 1 26366-100002 NUT M10 2 2
18 1 43720-801160 PIPE 1 1
19 1 11917303020 COVERBREATHER 1 W
(D=E/#00738)
20 2 11917303030 COVER 1
21 2 12185003050 NET 1
22 2 12441103050 GASKET, COVER 1
4L H-HT 22-1 2 12441103051 GASKET, COVER 1 N
ALH-HTZAY (D=E/#00738)
23 2 12175003080 PLATE, BAHHLE 1
24 2 11918701930 COVER 1
16 25 1 26106060182 BOLTM6X 18 PLATED 1
E 26 1 26106060452 BOLT M 6X 45 PLATED 1
27 1 11917303100 PIPE 1
! ) 2 1 1217505990 CLAVP 140 1
29 1 23000-035000 CLAMP 3B 1

REFER TO FIG,

REFER TO FIG.2

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.8.LABEL

Y0OF2273

0.8 Bel

,

Z .
- gUeneerszng.

0CF10-G22703 8.LABEL

Sryer enone e b ehile 09 engine
530011 mor. Mot marer man sourt aut
Lot [y LLane buie res v9a-01200
i| mmomn coci | 27
I 2»r%080 Liran
r e Latating parls
=+ Can cause 1njury.
w4
EFLVITARR
H BTN
2[3 T 1
! A
|
[ A=z =

oTIAR Tin
AL 3T

LT
i

AN NEHAET £ RAT
TETELLFRELTTILL
- MEAT0SAE SRz 2AT
SABNIAT T MR AT L N
b LeasaueTa,

W (- B 98) 4T
LT,

ELd Sumen
FM TECALLTHITTAL,

eIl i 1m0,
T .

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 17705802450 LABEL 1 1
2 1 17706102800 LABEL(LO) 1
| 2-1 1 17705002811 LABEL 1 R
(A=E/#21040)
3 1 17606302930 NAME-PLATE STRAINER 1
| 3-1 1 17705002821 NAME-PLATE,STRAINER 1 R
(A=E/#21040)
4 1 17705502950 LABEL 1
| 4-1 1 17705502951 LABEL 1 N
(A=E/#21040)
5 1 17705502960 LABEL 1
| 5-1 1 17705502961 LABEL 1 N
(C=E01272)
6 1 10558207061 LABEL 1 1 1 1
| 7 1 13566507200 LABEL, CAUTION 1 1 1 1 z
(A=E/#21040) (B=E/#01270) (C=E/01272) (D=*1995.06)
8 1 12368207350 LABEL 1 1 1
8-1 1 12919807350 LABEL 1 1 1 1 N
(A=E/#20360) (B=E/#00403) (C=E/#00404)
| 8-2 1 12919807350 LABEL 1 1 1 1 z
(A=E/#21040) (B=E/#01270) (C=E/#01272) (D=*1995.06)
9 1 12663007360 LABEL (CW.TANK 1 1 1 1 z
10 1 12082207410 LABEL 1 1 1 1
| 10-1 1 12032207411 LABEL, ATTENTION 1 1 1 1 N
(A=E/#21040) (B=E/#01270) (C=E/#01272) (D=*1995.06)
11 1 12368207850 LABEL 1 1 1 1
| 111 1 12368207851 LABEL, CW. TANK 1 1 1 1 N
(A=E/#21040) (B=E/#01270) (C=E01272) (D=*1995.06)
| 12 1 120445-44620 PLATE 1 1 1 1 z
(A=E/#21040) (B=E/#01270) (C=E#01272) (D=*1995.06)
13 1 19417065891 LABH, SEAT 1 1 1 1
14 1 42222003550 LABEL 1
| 15 1 11937007100 LABEL 1 z
(D=EA01011)
16 1 12032407240 LABEL, LIFTER 1 W
(B=E/#01270)
| 17 1 12829607260 LABELDANGER 1 1 1 1 w
(A=E/#21166) (B=E/#01464) (C=E/#01463) (D=E/#01059)
| 18 1 12829607300 LABEL DANGER 1 1 1 1 W
(A=E#21166) (B=E/#01464) (C=E/#01463) (D=E/#01059)
| 19 1 12829607350 LABEL 1 w
(B=E/#01464)
20 1 10221007990 RVET 6
| 21 1 19663012980 LABEL 1 1 1 1 W
(A=E/#21166) (B=E/#01464) (C=E/#01463) (D=E/#01059)
1 22 1 12032407190 LABEL SET 1 1 1 1 W
(A=E/#21167) (B=E/#01464) (C=E/#01463) (D=E/#01059)
23 2 12032407200 LABEL, CAUTION 1 1 1 1
24 2 12032407210 LABEL 1 1 1 1
25 2 12829607400 LABEL DANGER 2 2 2 2
26 2 12829607420 LABEL DANGER 1 1 1 1

N-Old <5

Yes
Yes'

++ CONTINUE ++

Yes

New, Q:OIdL‘L»New, R:OId‘TjSNew, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 8.LABEL

0CF10-G22703
i (A)=4LH-HT (D)=4LH-DTZ
Fig.8.LABEL =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
27 1 11918207350 LABEL MIXING 1 1 1 W
(B=E/#01553) (C=E/#01552) (D=E/01084)

Y0OF2273

0.8 Bel

&} .

- gUeneerszng.
$eyer IenoYE NE Tip WRIIe 10 éngint

530011 mor. Mot marer man sourt aut
U“ bure rey. 29294-07200

i
E

b
Lataling parls

=+ Can cause 1njury.
i
S5LUTTARR
H BTN
U I
23 26 26
[
| A= s
AN NEHAET £ RAT
RETELLIFRELTT T
| Q@ M DANGER
arseseen

oTIAR Tin
A3,

SN DARE AT L
LIT

i

- MEATOURTSAT 20T

-
wasaveran, R
F I e,

W (- B 98) 4T
LT,

N:Old Le% New, Q:OIdL‘L New, R:OId% New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'

ELd Sumen
HM THCMLLTAATTIL,




0CF10-G22703 0CF10-G22703 9 ENGINE BRACKET

i (A)=4LH-HT (D)=4LH-DTZ
Fig.9.ENGINE BRACKET =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
Y0O0F2273 1 1 11919201070 BRACKET, ENGINE 2
2 1 12441101080 BRACKET, ENGINE 2
3 1 11917108100 BRACKET, ENGINE 2
4 1 11918208150 BRACKET, ENGINE 2 2
| 4-1 1 11918208151 BRACKET, ENGINE 2 2 R
(B=E/#01019) (D=E/#01007)
5 1 11918708150 BRACKET, ENGINE 1
6 1 11918208160 BRACKET, ENGINE 1
7 1 11918708160 BRACKET, ENGINE 1
8 1 11918208170 BRACKET, ENGINE 1
9 1 11918708170 PLATE 2
10 1 11918308110 BRACKET, ENGINE 1
11 1 22312080140 PIN 8X14, STRAIGHT 4 4
12 1 26106-100252 BOLT M10X 25 PLATED 4 8
13 1 26106-100302 BOLT M10X 30 PLATED 8 8 8
14 1 26106100302 BOLT M10X 30 PLATED 8 12
15 1 26106-100352 BOLT M10X 35 PLATED 8
ALH-HTZAY y : 16 1 26106100852 BOLT MIOX 35 PLATED 4
' 17 1 26106-100702 BOLT M10X 70 PLATED 4

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 10 ENGINE BRACKET & FOUNDATION BOLT

Fig.10.ENGINE BRACKET & FOUNDATION BOLT (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
VO0E2273 A B ©) ® E ©
1 1 12231092900 BOLT, FOUNDATION 4
. . 2 1 12332592920 NUT 4
Fi 1 BB A BRI~ . 121 1 12761092920 NUT CMP 4 N
ig. ENGINE BRACKET & FOUNDATION BOLT (A=+1992.01)
3 1 22131-160000 WASHER 16 4
4 1 26711160002 NUT M16 4
5 1 42215002440 SHIM 1
6 1 11919208120 ENGINE BED 2
7 1 11918308120 SPACER 4
8 1 11918308130 SPACER 4
9 1 11918208190 SPACER 4
10 1 11918208200 SPACER 4
1 1 11918708910 SPACER 4
12 1 22117-120000 WASHER 12 8
13 1 26116120302 BOLT M12X 30 PLATED 8
14 1 26156160402 BOLT M16X 40 PLATED
15 1 11918703901 BRACKET 4
16 1 26736160002 NUT M16 4
17 1 26776-160002 LOCK NUT M16 PLATED 4
18 1 11918308430 MOUNT, ALEXBLE 2
19 1 12014908431 MOUNT, ALEXBLE 4
pEiAS S 20 1 11918308440 MOUNT RUBBER 2
21 1 12014908441 MOUNT, FLEXBLE 4
14*?
i REFER TO Fig.9
S T %—% 14
8 )
8 13
) ¥ ?/
18 > $12 R
O 0 12
204
NS
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘ﬁNew, Q:OId‘T»TNew, R:OId‘TjSNew, S:OId‘fNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 17 CYLINDER HEAD

i (A)=4LH-HT (D)=4LH-DTZ
Fig.11.CYLINDER HEAD (AT o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
P/C NEWS No:Y00F2273-1 S0 » (A) B) (C) (D) (B) (P
4 < NY
PUBLISHED: 2003/7 Fig 1 1 ({Y{_{l\ﬁi‘)Eﬂj ll\-IEAD 1 1 7191714170 HEAD ASSY, CYLINDER 1
) 2 1 719187-11700 HEAD ASSY, CYLINDER 1
2-1 1 719187-11701 HEAD ASSY, CYLINDER 1 1 S
(C=E/#00145)
2A 1 71917311700 HEAD ASSY, CYLINDER 1
7 3 11910011080 SEAT, VALVE (INTAKE 4
32inc.33 ~ 45 8 3 124411-11080 SEAT, SUCTION VALVE 4 4
! 8A 3 11917311080 INSERT, INTAKE 4
' 9 3 119100-11090 SEAT, VALVE EXHAUST 4 4 4
9A 3 11917311090 SEAT, VALVE 4
10 3 12185011160 GUIDE, VALVE 4 4 4 4
11 3 119000-11170 GUDE, VALVE (EXH. 4 4 4 4
12 3 12338582200 PLUG 1 1 1 1
12-1 3 23876-005000 PLUG PT 1/16 SCREW 1 1 1 1 R
(A=Ef#21211) (B=E/#01534) (C=E/#01535) (D=E/#01084)
13 3 23876-030000 PLUG PT38SCREW 1 1 1 1
14 3 27241-160000 PLUG 16 7 7 7 7
15 3 27241-280000 PLUG28 3 3 3 3
16 3 27241-400000 PLUG40 2 2 2 2
17 2 12185011100 VALVE, SUCTION 4
18 2 124411-11100 VALVE, SUCTION
18-1 2 119187-11100 VALVE, SUCTION 4 4 S
(C=E/#00145)
18A 2 119187-11101 VALVE, SUCTION 4
18A-1 2 11917311101 VALVE, SUCTION 4 N
(D=EXXX)
19 2 119101-11110 VALVE, EXHAUST 4 4 4
19-1 2 119171-11110 VALVE, EXHAUST 4 4 4 N
(A=E/#20288) (B=E/#00289) (C=E/#00289)
19A 2 11917311110 VALVE, EXHAUST 4
20 2 124617-11120 SPRING (A), VALVE 8 8 8 8
21 2 124617-11130 SPRING (B), VALVE 8 8 8 8
22 2 12185011150 SEAL, VALVE STEM 8 8 8
22-1 2 12185011150 SEAL, VALVE STEM 4 4 4 4 K
(A=E/#20288) (B=E/#00289) (C=E/#00284)
22A 2 119171-11150 SEAL, VALVE STEM 4 4 4 4 W
(A=E/#20288) (B=E/#00289) (C=E/#00284)
23 2 124411-11180 RETAINER, SPRING 8 8 8 8
24 2 12425011190 COTTER9 8 8 8 8
24-1 2 27310090001 COTTER 9 8 8 8 8 N
(A=EF#20964) (B=E/#01184) (C=E/#01172) (D=*1994.10)
25 2 119171-11370 CAP,VALVE 8 8 8 8
26 2 26216060252 STUD M6X 25 PLATED 8 8 8 8
26-1 2 11959311910 BOLT 8 8 8 8 R
(A=E/#20621) (B=E/#00728) (C=E/#00713) (D=E/#00682)
26-2 2 11959311911 BOLT 8 8 8 8 N
(A=E/#21230) (B=E/#01553) (C=E/#01552) (D=E/#01084)
26-3 2 11917511910 BOLT 8 8 8 8 N
(A=EH21276) (B=E/#01594) (C=E/#01588) (D=*1998.06)
27 2 26216080652 STUD M 8X 65 PLATED 2 2 2 2
?Sm::;-s 8 2 26216081082 STUD M 8XI05 PLATED 2 2 2 2
(2)MARK; K N:Old Le% New, Q:0Old % New, R:Old % New, S:0ld z‘—_>2 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 17 CYLINDER HEAD

. (A)=4LH-HT (D)=4LH-DTZ
Fig.11.CYLINDER HEAD LT o>
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
P/C NEWS No:Y0O0F2273-1 S0 . AN B © ®O E ¢
|PUBLISHED:2003/7 )N R
FI g CYLINDER HEAD 29 2 26366-060002 NUTM6 8 8 8 8
) 30 2 26366-080002 NUTM8 2 2 2 2
31 2 26366-080002 NUTM8 2 2 2
32 1 11910011240 SHAFT ASSY,ARM 1 1 1
| 32-1 1 11910011230 SHAFT ASSY, ARM 1 1 1 R
(A=E/#20703) (B=E/#00853) (C=E/#00779)
321nc.33 ~ 45 I 32A 1 11917311240 SHAFT ASSY, ARM 1
) 33 2 719000-11650 ARMASSY, ROCKER 8 8 8
' 33-1 2 719000-11651 ARMASSY, ROCKER 8 8 8 8 N
(A=E/#20135)
33-2 2 71912911660 ARMASSY, ROCKER 8 8 8 N
(A=E/#20686) (B=E/#00853) (C=E/#00776)
35 3 12915011230 SCREW, VALVE 8 8 8 8
35-1 3 11900011230 SCREW,VALVE 8 8 8 8 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
36 3 12915011750 NUT M8XP10 8 8 8 8
39 3 27241-100000 PLUG 10 2 2 2 2
40 2 119000-11280 SPRING 3 3 3 3
41 2 11900011290 BOLT, SET 1 1 1 1
42 2 22242-000180 CIRCLUP 18 2 2 2 2
43 2 11917311350 SPACER 8
44 2 119000-11260 BRACKET (A) 1 1 1 1
45 2 11900011270 BRACKET (B) 3 3 3 3
46 1 119625-11870 PROTECTOR,NOZZLE 4 4 4 4
47 1 26106080652 BOLT M 8X 65 PLATED 6 6 6 6
48 1 11900007200 LIFTER 1 1 1 1
49 1 26106-100202 BOLT M10X 20 PLATED 2 2 2 2
50 1 119625-11880 SEAT,NOZZLE 4 4 4 4
51 1 11962511900 RETANER 4 4 4 4
52 1 119172-77160 SUPPORTB 1 1 1 1 W
(A=Ef#21445) (B=E/#01676) (C=E/#01673) (D=+2000.04)
53 1 26106-100252 BOLT M10X 25 PLATED 2 2 2 2 w
(A=E/#21445) (B=E/#01676) (C=E/#01673) (D=*2000.04)
Remarks
CL)MARK:S N Yes . No R: Yes . No 3 A . . A
(2)MARK:K N:Old —»‘F New, Q:0Old —»‘g New, R:Old —»‘g New, S:0ld —»‘F New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.12.BONNET

Y0OF2273

Fig.1

IVZ SN
BONNET

0CF10-G22703 12.BONNET

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
1 1 12416001751 COVERFILLER 1 1 1 1
2 1 12142001760 ORING 1 1 1
2-1 1 24311000320 ORING 1AP-320 1 1 1 1 N
(A=E/#20163) (B=E/#00189) (C=E/#00177)
3 1 11910011310 BONNET ASSY 1 1 1
3-1 1 11910011311 BONNET ASSYHEAD 1 1 1 N
(A=E/#20408) (B=E/#00478) (C=E/#00475)
3A 1 11917311300 BONNET ASSYHEAD 1
4 2 11910003200 BAFHLE 1 1 1
5 2 11910011330 JOINT, BREATHER 1 1 1
7 2 26022050122 SCREWM5X 12 9 9 9
7-1 2 26022050122 SCREWM5X 12 1 11 1 K
(A=E/#20223) (B=E/#00251) (C=E/#00249)
| 7-2 2 26476050102 TAPPING 510 1 11 1 R
(A=E/#21447) (B=E/#01676) (C=E/#01677)
8 2 11910011360 GASKET, BONNET 1 1 1
8-1 2 11910011320 GASKET, BONNET 1 1 1 1 N
(A=E/#20408) (B=E/#00478) (C=E/#00475)
9 1 26106080252 BOLTM8X 25 PLATED 10 10 10 10

N:Old $=5

Yes

New, Q:OIdL‘L»New, R:OId‘TjSNew, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 13 SUCTION MANIFOLD

[ (A)=4LH-HT (D)=4LH-DTZ
Fig.13.SUCTION MANIFOLD =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
. A B ©) ® E ©
YOOF2273 1 1 11910012100 MANIFOLD ASSY, SUC. 1 1 1 1
2 1 11910012110 GASKET, MANIFOLD 1 1 1
1 3 REVY=i—IK 21 1 11910002111 GASKET, MANIFOLD 11 1 R
Fig. SUCTION MANIFOLD (A=EXXX) (B=EXXX) (C=EXXX)
2-2 1 11910012112 GASKET, MANIFOLD 1 1 1 1 R
(A=E/#20477) (B=E/#00576) (C=E/#00531)
| 2-3 1 11910012113 GASKET, MANIFOLD 1 1 1 1 N
(A=E/#21311) (B=E/#01613) (C=E/#01612) (D=*1998.10)
3 1 26106080202 BOLT M8X20PLATED
4 1 26106-080702 BOLTM8X 70 PLATED 3 3 3 3
5 1 26106081152 BOLTM8X115 PLATED 1 1 1 1

REFER TO Fig. 11

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 14 MIXING ELBOW & EXHAUST BEND

Fig.14.MIXING ELBOW & EXHAUST BEND (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
vootaz73 @ B © © © @
1 1 119171-13490 ELBOW, MXING ASSY. 1 1
Fig. MIXING ELBOW & EXHAUST BEND 4 1 119171-13510 GASKET > 1 1
5 1 119192-18340 BEND, EXHAUST 1
, 3}9 9 6 1 11919218350 SUPPORT 1
REFER TO Fig. 186 <> 7 1 119192-18360 SPACER 1
7 8 1 26106080162 BOLT M8X 16 PLATED 6
\ 9 1 26366080002 NUTM8 3 3 3
| 10 1 11917313500 EH BOWNOT SOLD) 1
I 104 1 11917313501 ELBOWMIXING 1 s
(D=*1989.09)
Ion 1 11917318810 GASKET 1
1114 1 11917318811 GASKET 1 s
(D=*1989.09)
12 1 11917349010 PIPE, IC OUT 1
13 1 23000048000 CLAVP 48
114 1 26216080202 STUD M 8X 20 PLATED 4 w
(D=*1992.05)
15 1 119171-13510 GASKET 1 1
16 1 119171-13530 ELBOW MIXING ASSY 1 1
18 1 11918313550 SUPPORT(UELBOW 1 1
19 1 11918313560 SPACER 1 1
20 1 11917318811 GASKET 1 1
21 1 11918349010 HOSE 1 1
2 1 23000048000 CLAMP 48 2 1
23 1 26106080162 BOLT M8X 16 PLATED 6 1
24 1 26216080202 STUD M 8X 20 PLATED 3 1
25 1 26366080002 NUTM8 3 1
2 1 26450080252 BOLTM8X 25 4 1
| 27 1 11917313510 SUPPORT(MIXING 1 4
(D=*1989.09)
4LH-0TZ I 28 1 26106080162 BOLT M 8X 16 PLATED 6 z
AT (D=*1989.09)
- 8 | 2 1 11917318710 AP 1 7
(D=*1989.09)
| 30 1 26366080002 NUTM8 4 W
(D=*1989.09)

Remarks
(1)OPTIONAL
(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.10-1,11-1 Yes No Yes No
14,30 & FIG.18-REF.NO.1-1. N:Old *55 New, Q:0ld %= New, R:0ld = New, S:0ld -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 15 EXHAUST PIPE(OPTIONAL)

Fig.15.EXHAUST PIPE(OPTIONAL) Baci iz o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
YOOF2273 1 1 123672-13010 PIPE 3, EXHAUST 1
. : 2 1 12368813950 COVER 1
Ei 1 ExNAT (A7 30) 3 1 23217080000 ALANGE 80 1
ig. EXHAUST PIPE (OPTIONAL) 4 1 26113160502 BOLTMI6X50 4
4-1 1 26113160502 BOLT M16X50 8 K
(A=E/#20388)
5 1 26113160602 BOLT M16X60 4 z
(A=E/#20388)
6 1 26713160002 NUT M16 4
7 1 26713160002 NUT M16 4
8 1 43100500570 BELLOWS 80A 1

REFER TC Fig. i4

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.16.CAMSHAFT & DRIVING GEAR

YOQF2273

o1 B Zayro ey
Fig. CAMSHAFT & DRIVING GEAR

|
')"Ns i ) {/}
/\’)—T\ﬂ% ‘/ [ :‘

Ll
/‘, )\, \)\\ ~ /e
[ 17—~

{ ’)%:yCQCG ¢ !‘\.‘
i ! ¢l
Y /AT S

TN /T2

REFER TO Fig. 1

0CF10-G22703 16 CAMSHAFT & DRIVING GEAR

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 119171-14000 CAMSHAFT ASSY. 1 1 1 1
2 2 11900002450 BEARING, THRUST 1 1 1 1
4 2 119000-14100 GEAR, CAMSHAFT Z=48 1 1 1 1
5 2 22512070140 KEY 7X14 1 1 1 1
6 1 119000-14200 TAPPET 8 8 8 8
7 1 12915014400 ROD, PUSH 8 8 8
7-1 1 119171-14400 PUSHROD 8 8 8 8 N
(A=E#20133) (B=E/#00168) (C=E/#00157)
8 1 26106-080162 BOLTM8X 16 PLATED 2 2 2 2
9 1 119000-25050 SHAFT, IDLE GEAR 1 1 1 1
10 1 119174-25060 BOLT M8X45COLLAR 2 2 2 2
11 1 11900025100 GEARASSY, IDLE Z=51 1 1 1 1
14 2 119000-25930 BUSH, IDLE GEAR 1 1 1 1

Remarks
(1)REPAIR PART

Yes

Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-G22703 17 TURBOCHARGER

i A)=4LH-HT D)=4LH-DTZ
Fig.17.TURBOCHARGER =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
YO0OF2273 1 1 119171-18010 TURBOCHARGER 1 1 1
2 2 XNH161300 ROTORPARTS SET 1 1 1
1 -y 3 2 XNN191113 OIL DRIP 101 1
Fig. TURBOCHARGER 4 2 XANT1005 BUSH 111
5 2 XNN171006 SEALRING 1 1 1
6 2 XNN131008 SEAL RNGBLOW.SIDE 1 1 1
30 7 2 XNN971007 SEALRING 1 1 1
31 8 2 XNN191109 LOCK NUT 1 1 1
9 2 XNH165203 WHEEL BREMA 1 1 1
10 2 XNE964530 HOUSING, BLOWER 1 1 1
11 2 XNH164105 BOLT M6 6 6 6
12 2 XNH164106 BRACKET 6 6 6
13 2 XNE967160 HOUSING, TURBO. 1 1 1
14 2 XNN196103 BOLT 6 6 6
15 2 XNN197404 RETANER 6 6 6
16 2 XNH163150 HOUGING 1 1 1
17 2 XNN977003 RETAINING RING 3 3 3
18 2 XNN193012 PLATE, SEAL 1 1 1
19 2 XNN973503 BEARINGHLO.JOURNAL 2 2 2
20 2 XNN193502 BERRING, THRUST 1 1 1
21 2 XNN977006 SCREW 4 4 4
22 2 XNN977008 SCREW M4 3 3 3
23 2 XNN193315 HEAT PROTECTOR 1 1 1
26 24 2 XNN193653 GASKET, RIQUID 1 01 1
REFER TO Fig. 25 2 XNN193655 BONDO 1 1 1
26 1 12830013230 PACKING 1 1 1
27 1 123650-18850 SILENCER, TURBO 1 1 1
27-1 1 123650-18851 SILENCER, TURBO 1 1 1 N
(A=E/#20334) (B=E/#00390) (C=E/#00387)
28 2 XN199611 FALTER, INLET 1 1 1 W
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
| 28-1 2 11917318880 FLTER 1 1 1 R
(A=E/#21324) (B=E/#01633) (C=E/#01627)
29 1 26203-100302 BOLTM10X 30 2 2 2
30 1 26216080202 STUD M8X 20 PLATED 3 3
31 1 26216-080352 STUDM8X 3B PLATED 3
32 1 26703-100002 NUT M10 2 2 2
33 1 23000070000 CLAMPT0 1 1 1 W
(A=E/#20124) (B=E/#00164) (C=E/#00157)

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 18 TURBOCHARGER(4LH-DTZ)

Fig.18. TURBOCHARGER(4LH-DTZ) (BredLi41TZ o
(C)=4LH-HTZAY (A=
576 NEWS o TYO0FE2T3=3 REF. LEV. PARTS NO. DESCRIPTION QTY |
Vo - ) A (B (©) O (E) )
|PUELISHED,2003/10 REFER TO Fig.14 REFER TO Fig. 44 . T Y = T
1-1 1 11917318011 TURBOCHARGER 1 S
(D=*1989.09)
2 2 X3267100058 COREASSY 1
3 3 X3267101126 ROTORASSY 1
4 4 X3261202124 THAFT, TURBO 1
41 4 X3261205001 SHAFT, TURBO. 1 S
(D=+1989.09)
5 4 X3271232035 COMPRESSOR WHEEL 1
5-1 4 X3271232207 WHEEL 1 S
(D=+1989.09)
| 6 4 X3271270401 FLINGER SLEEVE 1 z
£ T E=BXx%)
PREVIOUS  |NEW IB% I 7 4 X3271271000 OIL DEFLECTORRING 1 z
S8 PREVIOU]SB 8 4 X3261551305 THRUST BEARNG 1
e @%‘ @ 9 4 X3261240000 THRUSTRING 1
b ] | 10 4 X3261270407 AUNGERSLEEVE 1 w
(D=EXXX)
| 11 3 X3261270103 PISTON RING 1
(D=EXXX)
12 3 X3271515739 BACK PLATE 1
13 3 X3281598300 WASHER 4
14 3 X3271280205 LOCK NUT 1
14-1 3 X3261285000 LOCKNUT M7 1 S
(D=*1989.09)
15 3 X3271270100 RING 2
16 3 X3261570400 SNAP RING 4
3020 17 3 X361551008 BEARNG BUSH 2
L 1 18 3 X3261270500 SPACERSLERVE 1 z
{ (D=EXXX)
19 3 X3261560800 OIL DEFLECTER 1
20 3 X2221580601 ORING 1
21 3 X0035192601 SOKETBOLT 4
22 3 X3241500004 BEARING HOUSING 1
23 2 X3261095805 CLAMP PLATE(TUBINE 3
24 2 X0035360328 BOLT 6
25 2 X0035355222 BOLT 8
% 2 X3271005801 CLAVP PLATE(COMPRESS 4
27 2 X3271580500 O-RING 1
28 2 X3261652005 HEAT SHELD 1
29 2 X2227010001 NAVE PLATE 1
30 2 X3261006422 TURBINE HOUSING 1
30-1 2 X3261006423 TURBINE HOUSING 1 S
» (D=+1989.09)
33inc.34 ~ 48 31 2 X3271015226 COMPRESSOR HOUSING 1
311 2 X3271015333 COMPRESSOR HOUSING 1 s
(D=*1989.09)
32 2 X0036051051 RVET 2
Remarks 3 2 X3267110018 OVERHAUL KIT 1
(1)INTERCHANGEABLE BY SIMULTANEOUS | a3 2 XETLIONGS OVERHAUL KIT 1 s

REPLACEMENT WITH REF.NO.1-1

D=*1989.09
& FIG.14-REF.NO.10-1,11-1,14, Voo o Voo o ( )
30. N:OId‘ﬁNew, Q:OId‘T»TNew, R:0ld <=5 New, S:OId‘fNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 18 TURBOCHARGER(4LH-DTZ)

Fig.18. TURBOCHARGER(4LH-DTZ) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
576 NEWS o TYO0FE2T3=3 REF. LEV. PARTS NO. DESCRIPTION QTY |
o - : AN B ©) ® € F)
|PUELISHED,2003/10 REFER TO Fig.14 REFER TO Fig. 44 ” P RNG >
| 35 3 X3261270103 PISTON RING 1
(D=EXXX)
36 3 X3261570400 SNAPRING 4
37 3 X3261551003 BEARING BUSH 2
38 3 X3261560800 OIL DEF_ECTER 1
39 3 X2221580501 ORING 1
40 3 X0035192601 SOKETBOLT 4
41 3 X3281593300 WASHER 4
42 3 X371280205 LOCKNUT 1
42-1 3 X3261285000 LOCKNUT M7 1 S
(D=+1989.09)
E7 F= 43 3 X3261095805 CLAMP PLATE(TUBINE 3
PREVIOUS  |NEW IBf% 44 3 X0035360328 BOLT 6
;18 PREVIOS 4 3 X0035355222 BOLT 8
;% 8 @%" @ 46 3 X3271095801 CLAVP PLATE(COMPRESS 4
b ] 47 3 X3271580500 ORING 1
48 3 X3261551305 THRUST BEARING 1
49 1 12830013230 PACKING 1
50 1 119173-18850 SILENCER, TURBO. 1
51 2 XN199611 FLTER, INLET 1 w
(D=FROM 1ST)
I 511 2 11917318880 FLTER 1 R
(D=+1999.01)
52 1 26203-100302 BOLT M10X30 2
53 1 26703-100002 NUT M10 6
54 1 11917318900 BRACKET, TURBO. 1
3020 55 1 11917318940 GASKET 1
L/ 56 1 23000080000 CLAVP & 1

»

33inc.34 ~ 48

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.1-1

& FIG.14-REF.NO.10-1,11-1,14, Voo o Voo o
30. N:OId‘ﬁNew, Q:OId‘T»TNew, R:0ld <=5 New, S:OId‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703

Fig.19.AIR COOLER

YOOF2273
A =D —-3
Fiﬂ-1 9 A[R COOLER
RHUNo. }I)I RHUNo. (1) 531 1&88%F7.

/)

@ /
. \ /@/@

{22

4LH-D7Z

REFER TO Fig.1!

0CF10-G22703 19 AIR COOLER

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
wW B © O B ¢
1 1 119172-18100 INTERCOOLER 1 1 1
1A 1 11917318100 INTERCOOLER 1
3 2 119172-18210 TANKA 1 1 1 1
4 2 11917218220 GAKET 1 1 1 1
5 2 11917218230 TANKB 1 1 1
5A 2 11917318230 TANKB 1
6 2 119172-18240 GAKET 1 1 1 1
7 2 11917218250 BOLTM6X65 2 2 2 2
7-1 2 119172-18250 BOLTM6X 65 1 1 1
(A=E/#20356) (B=E/#00390) (C=E/#00388)
8 2 22217060000 SPRING WASHER 6 20 20 20 20
9 2 26116-060352 BOLT M 6X 36 PLATED 18 18 18 18
9-1 2 26116060352 BOLTM6X 35 PLATED 19 19 19
(A=E/#20356) (B=E/#00390) (C=E/#00388)
10 2 26216080162 STUD BOLT M8X16 4 4 4 4
10-1 2 26216080162 STUD BOLT M8X16 2 2
(B=E/#00853) (C=E#00774)
11 2 12013049350 COCK 1/4 1
1 111 2 119620-49290 COCKASSY 14 1
(D=*2000.04)
12 1 119172-18550 SUPPORT 1
13 1 119187-18550 SUPPORT 1 1
14 1 119187-18810 SPACER 2 2
15 1 121850-77020 GASKET, HEATER 1 1 1
15-1 1 121850-77021 GASKET, HEATER 1 1 1 1
(A=E/#20509) (B=E/#00576) (C=E/#00570)
16 1 26106-080162 BOLT M8X 16 PLATED 4 4 4 4
17 1 26106080202 BOLTM8X 20 PLATED 2 4 2 6
18 1 26106-080452 BOLTM8X 45 PLATED 2 2
19 1 26106-100202 BOLT M10X 20 PLATED 2 2 2 2
20 1 26366-080002 NUTM8 4 4 4 4
20-1 1 26366-080002 NUTM8 2 2
(B=E/#00853) (C=E#00774)
21 1 11917318500 BRACKET, AR COOLER 1
1 211 1 11917318501 BRACKET 1
(D=E/01067)
22 1 11917318550 SUPPORTA 1
23 1 11917318560 SUPPORTB 1
| 23-1 1 11917318561 SUPPORT B 1
(D=E/#01026)
| 23-2 1 11917318562 SUPPORT 1
(D=E/#01067)
24 1 26106080162 BOLTM8X 16 PLATED 3
25 1 119172-18500 BRACKET 1 1 1

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 50 AR DUCT

H A)=4LH-HT D)=4LH-DTZ
Fig.20.AIR DUCT (matHT. o=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
YooF2z73 1 1 119172-18110 ARDUCT 1 1 1
2 0 1A 1 11917318110 AR DUCT, IC OUT 1
2 1 119172-18120 GASKET, AR DUCT 1 1 1
Fig. AIR DUCT 2-1 1 119172-18121 GASKET, ARDUCT 1 1 1 N
(A=E/#20547) (B=E/#00679) (C=E/#00648)
2A 1 11917318120 PACKING, COOLER 1
FEFER T0 Zig. 17 2A1 1 11917318121 PACKING, COOLER 1 N
(D=E/#00548)
3 1 119172-18140 ARDUCT 1 1 1 1
4 1 119172-18150 PIPE 1 1 1
5 1 12748818910 CLP 1 1 1
6 1 12761049430 JOINT, RUBBER 1 1 1 1
7 1 121850-77020 GASKET, HEATER 1 1 1
7-1 1 12185077021 GASKET, HEATER 1 1 1 1 N
(A=E/#20509) (B=E/#00576) (C=E/#00570)
REFER TO - 8 1 23000060000 CLAVP &0 3 3 3 2
Fig 18 16 9 1 23414120000 GASKET 12, ROUND 101 1 1
. 10 1 23887-120002 PLUG MI2HEX. 1 1 1 1
11 1 26106060202 BOLTM6X 20 PLATED 7 7 7 9
12 1 26106060452 BOLTM6X 45 PLATED 1 1 1
12A 1 26106060552 BOLT M6X55 PLATED 1
13 1 26106080202 BOLTM8X 20 PLATED 4 4 4 4
14 1 11917318160 AR DUCT, TURBO. OUT 1
15 1 11917318700 CLAVP 1
16 1 11917318800 GASKET 1
17 1 23000070000 CLAMP 70 2
ALH-DTZ 18 1 119173-18130 PIPE 1
AT 3
OPTIONAL
REFER TO Fig. 85

REFER TO Fig.19

REFER TC Fig.13

Yes Qs

N: Old‘_New Q:Old— New, R:Old<— New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.21.CRANKSHAFT

Y00F22273

I509T+% TN
Fi 9.2 CRANKSHAFT

0CF10-G22703 57 CRANKSHAFT

OPTIONAL

4LH-HT
ALH-HTZAY

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 71917121700 CRANKSHAFT ASSY. 1 1
1-1 1 71917121701 CRANKSHAFT ASSY. DV 1 1 N
(B=E/#00866) (D=E/#00967)
4 3 12185021200 GEAR, CRANKSHAFT 1 1
5 3 12185021290 PARALLEL PN 1 1
7 2 12185021920 PARALLEL PIN 10X22 1 1
8 2 22512-070140 KEY 7X14 1 1
9 1 719187-21700 CRANK SHAFT ASSY. 1 1
12 3 12185021200 GEAR, CRANKSHAFT 1 1
13 3 12185021290 PARALLEL PN 2 2
16 2 12185021920 PARALLEL PIN 10X2 1 1
17 2 22512-070140 KEY 7X14 1 1
18 1 119000-21650 VPULLEY, CRANKSHAFT 1 1
19 1 119187-21650 VPULLEY 1 1
20 1 121850-21660 WASHER 1 1 1 1
20-1 1 12461021660 WASHER 1 1 R
(A=E/#20319) (C=E/#00371)
21 1 12185021680 BOLT, VAPULLEY 1 1 1 1
21-1 1 12185021130 BOLT, ALYWHEEL 1 1 R
(A=E##20319) (C=E/#00371)
22 1 12461128010 DAMPER 1 1
23 1 26106-100162 BOLT M10X 16 PLATED 6 6
24 1 11917121650 V-PULLEY D=180 A2 1
25 1 26106-100302 BOLT M10X 30 PLATED 6

Remarks
(1)OPTIONAL

Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.22.COUPLING & DUMPER DISK

Y00F2273

0CF10-G22703 55 cOUPLING & DUMPER DISK

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
1 1 11918221390 COUPLING 1 1
2 1 26116160452 BOLT M16X 45 PLATED 4 4
3 1 17705803120 DISK, DAMPER 1
3-1 1 17705803121 DISK, (NON-ASB) 1 N
(C=E/#00865)
4 1 17705603910 DISC, DAMPER 1
4-1 1 17705603911 DISC, DAMPER 1 N
(A=E/#20771)
5 1 17700703981 SEAL 1 1
5-1 1 17700703982 SEAL 1 N
(C=E/#00865)
6 1 12761021801 BOLT 6 6
7 1 12761021811 WASHER 6 6

BERIIN—T129
Fig.22 COUPLING & DUMPER DISK

2

REFER 7O Fig.3

ALH-HTZ
ALH-DTZ
4LH-HT
4 H-HTZAY

REFER TO Fig.3

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.23.PISTON & CONNECTING ROD

0CF10-G22703 53 PISTON & CONNECTING ROD

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 119171-22000 PISTONWRING 4
1-1 1 119171-22001 PISTONWRING 4 N
(B=E/#00249)
1A 1 119183-22000 PISTONWRING 4
3 2 719000-22500 RING SET 4
3-1 2 71918722501 RING SET 4 S
(B=E/#00249)
3A 2 71918322500 RING SET 4
9 1 119187-22000 PISTONWRING 4 4
9-1 1 119171-22001 PISTONWRING 4 4 N
(A=E/#20245) (C=E/#00249)
11 2 719187-22500 RING SET 4 4
11-1 2 719187-22501 RING SET 4 4 S
(A=E/#20245) (C=E/#00249)
17 1 119000-22300 PIN, PISTON 4 4 4
17A 1 11917322300 PIN, PISTON 4
18 1 22252-000340 CRCUP 34 8 8 8
18A 1 22252000370 CIRCLIP 37 8
19 1 71917123100 ROD ASSY, CONNECTING 4 4 4
19A 1 719173-23100 ROD ASSY, CONNECTING 4
23 2 121850-23200 BOLT,ROD 8 8 8 8
24 2 71900023600 BEARING, CRANKPIN
24A 2 71917323600 BEARING, CRANK PIN 4
24A-1 2 719174-23600 CRANK-PIN METAL 4 N
(D=EXXX)
26 1 71900023610 BEARING,PIN US=025 4 4 4
28 1 119172-23310 METALPIN US=050 4
30 1 119172-23350 METALPINUS=1.0 4

Y00F2273
) 23 EANV&IARDTFAFOYR
Fig. PISTON & CONNECTING ROD
18 Q
4LH-HT
4LH-HTZ
ALH-HTZAY
26
TS =t MR i A
UNDERS I ZED PARTS ]
aLH-D72Z /7 24719
28 W
30 E Z;
TN -4 XWE E
UNDERS | ZED PARTS 23-
Remarks

(1)UNDER SIZED (U.S.=0.25) PART.
(2)UNDER SIZED (U.S.=0.50) PART.

Yes

Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-G22703 24.BALANCER

i A)=4LH-HT D)=4LH-DTZ
Fig.24.BALANCER =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
wW B © O B ¢

YOOF2273 1 1 11910028000 BALNNCER ASSY 1 1
(A=E/#21230) (C=E/#01552)

2 NGV 2 2 11910028050 SAHFT(AASY.BALNCER 1 1

Fig. BALANCER 7 3 22512050140 KEY 5X14 1 1

8 2 119100-28060 SAHFT(B)ASY.BALNCER 1 1

??lﬁgc’é”f‘ 1ﬂ.gil;No. 2h'5 1 BRABET. 1 3 29512050140 KEY 514 1 1

13 2 11910028150 CASE ASSY.BALANCER 1 1

17 3 12338582200 PLUG 2 2

17-1 3 23871005000 PLUGPT 116 2 2
(A=E/#21211) (C=E/#01535)

17-2 3 23876-005000 PLUG PT 116 SCREW 2 2
(A=E/#21230) (C=E/#01552)

18 2 26106080142 BOLT 8X 14 PLATED 4 4

19 1 121950-28401 PIN 2 2

20 1 24341000240 ORING 1A S240 1 1

20-1 1 11910028900 ORING2ND BALANCER 1 1
(A=E/#20171) (C=E/#00211)

21 1 26116121002 BOLT M12X100 PLATED 3 3

22 1 26116-121202 BOLT M12X120 PLATED 3 3

22-1 1 119100-28500 BOLT 3 3
(A=E/#20107) (C=E/#00151)

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 55 | UB.OIL PUMP

Fig.25.LUB.OIL PUMP (a2 @
(C)=4LH-HTZAY ()=
REF LEV PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
YooF2273 1 1 11900032001 PUMP ASSY, LUBOIL 1 1 1 1
2 1 11900032020 GASKET, LOPUMP 1 1

) 2 FBRARYT 3 1 26106080162 BOLT M&X 16 PLATED 11 1 1
Fig. LUB.QIL PUMP 4 1 26106080502 BOLTM8X 50 PLATED 101 1 1
5 1 119187-32000 LUB. O PUMP 1 101
6 1 24341-000800 ORING 1AS800 1 1 1
7 1 26106080252 BOLTM8X 25 PLATED 1 11
8 1 26106080452 BOLTM8X 45 PLATED 1 101
9 1 26106080552 BOLTM8X 55 PLATED 1 11
10 1 26106080702 BOLTM8X 70PLATED 1 11

REFER TO FiG.2

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 56 | UB.OIL COOLER

i A)=4LH-HT D)=4LH-DTZ
Fig.26.LUB.OIL COOLER =artiir o
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
, A B ©) ® E ©
YOOF2273 1 1 11918233000 LUB. OL COOLERASY. 1 1 1
2 2 119171-33020 BODY, COOLER 1 1 1
2 6 E?E%B7 -5 3 2 119171-33100 COVERA 1 1 1
Fig. LUB.OIL COOLER 4 2 119171-33160 COVERB 101 1
5 2 119171-33050 CORESET 1 1 1
6 2 24311-000900 ORING 1AP900 2 2 2
REFEA TO Fig.28 REFER TO Fig.84 7 5 26106080222 BOLT M8X 22 PLATED P P P
8 2 12367849421 JOINT, PIPE 1 1 1
9 2 12155049111 JOINT PT1/4 1 1 1
10 2 12013049350 COCK 1/4 2 2 2
11 2 23871030000 PLUG PT38SCREW 1 1 1
12 1 124460-77680 RETANER 2 2 2
13 1 23061070300 PPE 7X300 2 2 2
14 1 24311-000180 ORING 1AP-180 2 2 2
15 1 26106081002 BOLT M 8X100 PLATED 2 2 2
16 1 26106081202 BOLT M8X120 PLATED 2 2 2
17 1 23875030000 PLUG PT38STEEL 1 1 1
18 1 71917333700 LUB.OL COOLERASY. 1
19 2 13540001790 PLUG 1
20 2 12185001920 STUDM8X22 4
21 2 119173333010 LUB.OL COOLER 1
22 2 119173-33100 COVERA 2
23 2 12748733190 CORESET 1
24 2 23414100000 GASKET 10, ROUND 1
25 2 23876-040000 PLUGPT 12 2
26 2 24311-000900 ORING 1AP900 2
27 2 26106080252 BOLT M 8X 25 PLATED 4
28 2 26366080002 NUTM8 4
29 1 11917333150 BRACKET, OlL COOLER 1
30 1 26106080202 BOLT M 8X 20 PLATED 3
30-1 1 26212-080162 STUDM8X 16 3 S
(D=E/00782)
31 1 26106080252 BOLT M8X 25 PLATED 4
32 1 26106080252 BOLT M8X 25 PLATED 2
33 1 26106100252 BOLT M10X 25 PLATED 1
34 1 26366-080002 NUTM8 3 w
(D=E/00782)
ST PO
4LH-DT2

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.27.LUB.OIL COOLER HOUSING

Y0O0F2273
) BEAI -5 -2
Fig. 2 7 LUB.OIL COOLER HOUSING

REFER TO Fig. 1

RHLNo. Vi RHULNo. (N0 &9%AAET, .
1inc.(1)~9

Al

0CF10-622703 27 LUB.OIL COOLER HOUSING

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 719171-33100 OIL COOLER HOUSING 1 1 1 1
3 2 119000-34030 VALVE, OLL PRESS 1 1 1 1
4 2 124411-35520 SPRING 1 1 1 1
7 2 23414080000 GASKET 8, ROUND 1 1 1 1
8 2 23414180000 GASKET 18, ROUND 2 2 2 2
9 2 26106080122 BOLTM8X 12 PLATED 1 1 1 1
10 1 119000-33020 GASKET, COOLER CASE 1 1 1
10-1 1 119000-33021 GASKET, COOLER CASE 1 1 1 1 N
(A=E/#20509) (B=E/#00576) (C=E/#00570)
I 102 1 119000-33022 GASKET, COOLER CASE 1 1 1 1 N
(A=E/#20851) (B=E/#01004) (C=E/#01007) (D=E/00984)
11 1 119000-33030 BEND 1 1 1 1
12 1 119000-33040 GASKET, BEND 1 1 1
12-1 1 119000-33041 GASKET, BEND 1 1 1 1 N
(A=E/#20509) (B=E/#00576) (C=E/#00570)
13 1 26106080202 BOLT M8X20PLATED 3 3 3 3
14 1 26106-080202 BOLTM8X 20 PLATED 1 1 1 1
15 1 26106080352 BOLT M8X 3B PLATED 8 8 8 8
16 1 26106080352 BOLTM8X 35 PLATED 1 1 1 1
17 1 26106-080502 BOLTM8X50 PLATED 10 10 10 10

Remarks

(1)OIL COOLER HOUSING IS ASSEMBLED
WITH GASKET(23414-080000) & BOLT
(26106-080122). HOWEVER, BE SURE

TO REMOVE THEM FROM THE

HOUSING ASYWHEN INSTALLING
4LH-HT OR 4LH-HTZAY

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 58 ) UB.OIL DIPSTICK

Fig.28.LUB.OIL DIPSTICK (Brat iz @
(C)=4LH-HTZAY (F)=
REF. LEV PARTS NO. DESCRIPTION QTY |
YOOF2273 A B ©) ® E ©
1 1 119171-34810 PIPE, DIPSTICK 1
2 8 &Eﬁ 2 1 119187-34810 GUIDE, DIPSTICK 1 1
Fig. LUB.OIL DIPSTICK 3 1 11917334810 PIPE, DIPSTICK 1
4 1 119171-34820 PIPE, DIPSTICK 1 1
5 1 119187-34820 GUIDE, DIPSTICK 1 1
6 1 12947034850 DIPSTICK, LUB. OIL 1 1 1 1
7 1 24341-000100 ORING 1AS100 1 1 1 1
8 1 26106080162 BOLT M 8X 16 PLATED 11 1 1
9 1 119171-34850 DIPSTICK, LUB. OIL 1

L
.

*7a
L’u?ﬁ i OPTIONAL
REFER TO FIG.26
.8

1

2

3 g

o 7

P

Remarks
(1)OPTIONAL N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703

Fig.29.LUB.OIL STRAINER

YOOF2273

BRI LY
Fi 929 LUB.OIL STRAINER

REFER TO Fig.!

REFER TC Fi

4LH-DTZ

. l4LH-HT ?
[ ACH-HTZAY

J

ALH-HT
ALH-HTZAY

0CF10-G22703 59 ) UB.OIL STRAINER

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 119100-35100 STRAINER 1
1-1 1 11900535100 STRAINER 80X100LLO. 1 R
(B=E/#00679)
2 1 119000-35140 STUD, LUBOIL ALTER 1
3 1 11918735140 STUD 1 1
3-1 1 11918735260 BOLT. 1 1 S
(A=E/#20124) (C=E/#00157)
4 1 119187-35150 SPACER 1 1
4-1 1 119187-35250 SPACER 1 1 S
(A=E/#20124) (C=E/00157)
5 1 12367235151 ELEMENT, LUBOIL 1 1 z
(A=E/#20124) (C=E/#00157)
6 2 123672-35521 ORING 1 1 z
(A=E/#20124) (C=E/#00157)
7 1 11918735160 GASKET, MOUNT 1 1 Z
(A=E/#20124) (C=E/#00157)
8 1 26450-080252 BOLTM8X 25 4 4 z
(A=E/#20124) (C=E/#00157)
9 1 12748835150 STRAINER, LUB.OIL 1 1 W
(A=E##20124) (C=E/#00157)
9-1 1 12769535150 STRAINER, LUB.OIL 1 1 1 R
(A=*1990.07) (C=*1990.07)
10 1 22351060012 SPRING PIN 6X12 2 2 w
(A=E/#20124) (C=E/#00157)
11 1 24321000600 ORING 1AG600 1 1 w
(A=E/#20124) (C=E/#00157)
12 1 119173-35140 BRACKET, 1
13 2 124610-35140 RETAINER 1
15 2 23876030000 PLUG PT3BSCREW 2
16 1 24311000120 ORING1AP 120 1
17 1 24311000180 ORING 1AP-180 2
18 1 26106080452 BOLT M 8X 45 PLATED 2
19 1 26106-080702 BOLT M8X 70 PLATED 2
20 1 11917339350 PIPELUB OIL 1
21 1 24321000250 ORING1AG250 5
22 1 26106080252 BOLT M8X25PLATED 4
23 1 26106080302 BOLT M8X30PLATED 3

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 30 ) UB.OIL SUCTION PIPE

i (A)=4LH-HT (D)=4LH-DTZ
Fig.30.LUB.OIL SUCTION PIPE =artiir o
(C)=4LH-HTZAY (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
. wW B © O B ¢
YOOF2273 1 1 11910035090 PIPE, OILINLET 1 1
2 1 119187-35090 PIPE, OL INLET 1 1
' 3 BRARANAT 3 1 24311000220 ORNG 1AP-20 11 1 1
Fig. LUB.OIL SUCTION PIPE 4 1 26013080162 BOLTWWASHER MBX16 2 2 2 2
5 1 26106080162 BOLTM8X 16 PLATED 2 2 2 2
6 1 119187-35100 PIPE, OIL INLET 1 1 1
7 1 26106060122 BOLTM6X 12 PLATED 2 2 2
8 1 12441339100 PUMP, OIL SUMP 1 1 1 1
9 1 43720001220 PIPE 1 1 1 1

REFER TO Fig.

NS5

BALANCER *

FA N M
SPACER, SUNP

REFER TO Fig. 4

2 L—ﬂi 3
5

4LH-HT
ALH-HTZAY ’

B S
GIL SUCTION / DRAIN PUAP

REFER TO Fig.4

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.31.LUB.OIL PIPE(F.I. PUMP)

YOOF2273

REFER TO Fig.1

0CF10-G22703 31 1 UB.OIL PIPE(F.l. PUMP)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 124450-39240 RETAINER, PIPE 2 2 2
1-1 1 23297-060081 RETANER 6X8 2 2 R
(C=E/#00776) (D=E/#00782)
2 1 11918739400 PIPE, LUB.OIL 1 1 1
3 1 23414080000 GASKET 8 ROUND 6 6 6
4 1 23857-030000 JOINTBOLT 3 3 3 3
| 4-1 1 23857-030000 JOINTBOLT 3 1 1 1 K
(A=E##21358) (C=E/#01646) (D=E/#01093)
5 1 26106080122 BOLTM8X 12 PLATED 2 2 2
| 6 1 12919859540 BOLT 8, PIPE JOINT 2 2 2 w
(A=E/#21358) (C=E/#01646) (D=E/#01093)

N:0ld £55 New, Q:0ld 5

Yes

New, R:OId‘TjSNew, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 35 | UB.OIL PIPE(TURBOCHARGER)

Fig.32.LUB.OIL PIPE(TURBOCHARGER) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
YO0F2273 A B () ® (E ¢

1 1 12125239150 BOLT, PIPE JONT 2 2 2
. 2 1 119187-39610 PIPE, LUB. OLL 101 1
] 3 BRANAT (5—EY) 3 1 129792-39610 JOINT, RUBBER 101 1
Fig. LUB.OIL PIPE (TURBOCHARGER) 4 1 119171-39650 PIPE, LUB. OIL 101 1
5 1 23000025000 AP S 2 2 2
ALH-HT 6 1 23414100000 GASKET 10, ROUND 4 4 a4
fEﬂ:H]T-%AY REFER TO Fig.3 7 1 24311000200 ORING 1AP-200 101 1
8 1 26106-060162 BOLTM6X 16 PLATED 2 2 2
9 1 119187-39351 PIPE, LUB. OLL 1 1

A 1 11017130351 PIPE, LUB. OLL 1
10 1 24311000120 ORNG1AP120 3 3 3
1 1 26106080162 BOLT M8X 16 PLATED 2 2 2
12 1 26106-080502 BOLTM8X50PLATED 2 2 2
13 1 119187-39440 SPACER 101 1

13-1 1 119187-39441 SPACER 1 1 1 N
(A=E/#20135) (B=E/#00168) (C=E/#00167)

REFER 7O Fig. 1 \ ) «-;;;E 3
/m@l ALiHTzay |/ 15 |
o
BIEN SN,
NS
/

s /‘/6/( : (/QO

7 REFER TO Fig.1

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes' Yes'



0CF10-G22703

0CF10-G22703 33 | UB.OIL PIPE(TURBOCHARGER,4LH-DTZ)

Fig.33.LUB.OIL PIPE(TURBOCHARGER,4LH-DTZ) (=aLHHT O-aHorz
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN B ©) ® € F)
YOOF2273 1 1 12125239150 BOLT, PIPE JOINT 2
2 1 119187-39610 PIPE, LUB. OlL 1
) 33 BRENAT (5—F, 4LH-DTZ) 3 1 12979039610 JOINT, RUBBER 1
Fig. LUB.OIL PIPE (TURBOCHARGER, 4LH-DTZ) 41 126370 GASET 1
| 4-1 1 12368839721 GASKET 1 N
(D=*1991.01)
5 1 11917339750 PIPE, LUB.OIL 1
6 1 123688-39790 GASKET 1
| 6-1 1 123688-39791 GASKET 1 N
(D=*1991.01)
7 1 11918339890 JOINT 1
8 1 119173-39900 HUNGE 1
‘ 9 1 2000500  OAWPS 2
1 23414100000 GASKET 10,ROUND 5
1 26106080202 BOLT M8X 20 PLATED 4

(9]

REFER TQ Fig.4

N:Old $=5

New, Q:OIdL‘L»New, R:OId‘TjSNew, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 34| UB.OIL PIPE(BY-PASS)

Fig.34.LUB.OIL PIPE(BY-PASS) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
Y00F2273 A B ©) ® E ©
1 1 119187-35400 FLTER ASSY/LUB.OIL 1 1 w
. . (A=E/#20223) (C=E/#00249)
) 3 4 BRBMNAT (4K 2) 2 2 119187.35410 BRACKET 1 1
Fig. LUB.OIL PIPE (BY-PASS) 3 2 11918735420 CASE, ALTER 1 1
4 2 119187-35430 BOLT, ALTER 1 1
5 2 119187-35440 WASHER 1 1
6 2 119187-35450 PLUG, DRAIN 1 1
7 2 119187-35460 GASKET 1 1
18 8 2 119187-35470 SPRING RETAINER 1 1
2 9 2 119187-35480 CONNECTER 1 1
10 2 119187-35490 GASKET 1 1
11 2 119187-35500 ELVENT SET 1 1 W
(A=FROM 1ST) (C=FROM 1ST)
12 1 119187-35600 BRACKET, ALTER 1 1 w
(A=E/#20223) (C=E/#00249)
12-1 1 119187-35601 BRACKET, ALTER 1 1 S
REFER 7O Fig.3 (A=E/#20576) (C=E/#00663)
13 1 26106080202 BOLT M8X 20 PLATED 2 2 w
(A=E/#20223) (C=E/#00249)
12-1 13-1 1 26106100252 BOLT M10X 25 PLATED 2 2 S
REFER TO FIG.32 (A=E/#20576) (C=E/#00663)
E%v 10U 14 1 26106100352 BOLT MI10X 35 PLATED 2 2 W
(A=E/#20223) (C=E/#00249)
15 1 12044539290 B BOW 14 1 1 W
49 (A=E/#20223) (C=E}#00249)
16 1 12367839510 HASE, RUBBER(L650 2 2 w
(A=E/#20223) (C=E/#00249)
13 17 1 12367839540 BBOW 2 2 w
25 17 (A=E/#20223) (C=E/#00249)
\ 18 1 119187-39700 VALVE ASSY, CHECK 1 1 W
(A=E/#20223) (C=E/#00249)
& 24 1 119187-39720 PIPE, FLTER 1 1 w
(A=E/#20223) (C=E/#00249)
25 1 12175059890 CLAVP 140 1 1 w
g (A=EH#20223) (C=E/#00249)
26 1 23414-100000 GASKET 10,ROUND 2 2 W

REFER TO Fig.4

(A=E/#20223)

(C=E/#00249)

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.35.LUB.OIL PIPE(SUB)

Y0O0F2273

AR#EN(T (¥7)
L PI

e

E (SUB)

REFER TO FIG.25

0CF10-G22703 35| UB.OIL PIPE(SUB)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
@ ® © © © ¢
1 1 119187-39300 PIPE, LUB. OlL 1 1
2 1 119187-39320 CLAMP, PIPE 1 1 1
3 1 119187-39330 CLAVP, PPE 1 1 1
4 1 11918739360 PIPE, LUB.OIL 1 1 1
5 1 119187-39370 PIPE, LUB. OlL 1 1 1
6 1 11918739380 PIPE, LUB.OIL 1 1
7 1 119187-39390 CLAVP, PIPE 1
7-1 1 119194-39500 CLAVP, PPE 1 N
(A=E/#20686)
8 1 24311-000120 ORING1AP 120 4 4 3
9 1 26106-060202 BOLTM6X 20 PLATED 1 1 1
10 1 26106-080162 BOLT M 8X 16 PLATED 6 6 4
11 1 26106080252 BOLTM8X 25 PLATED 2 2 2
12 1 26106-100162 BOLT M10X 16 PLATED 1 1 1
13 1 119187-35160 GASKET, MOUNT 1
14 1 11917339300 PIPE, LUB.OIlL 1
15 1 11917339380 PIPE, LUB.OIL 1
16 1 119173-39500 RETAINER A, PIPE 1 1 W
(C=E/#00776)
I 16-1 1 119181-39500 RETAINER A, PIPE 1 R
(D=E}01026)
17 1 11917339510 RETAINER B, PIPE 1 1 1 W
(A=E/#20686) (C=E/#00776)
18 1 26106-060122 BOLTM6X 12 PLATED 2 2 2 w
(A=E/#20686) (C=E#00776)
19 1 26106080302 BOLTM8X30PLATED 4
20 1 119187-39390 CLAVP, PIPE 1 z

(C=E/#00776)

4LH-DTZ

u.’/\;
TRT b
R

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 - 36 BILGE PUMP(PREVIOUS,0OPTIONAL)

Fig.36.BILGE PUMP(PREVIOUS,OPTIONAL) (ByodLH Tz o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
Y00 2273 @ B © O E ®
1 1 97778200242 PUMP(24V), BLGE 1 1 1 1
RIS TN . 2 2 XBP2901200 MOTORASSY. 1 1 1 1
Ei 3 ELIRYT (IBF, #Tvay) 3 2 XBPI901300 PUMP SET 1 1 1 1
ig. BILGE PUMP {PREV{OUS, OPTIONAL)
4 2 XBP1902400 VACUUM SWITCH ASSY 101 1 1
5 2 XBP1905500 CABLEASSY. 101 1 1
6 2 XBP19O2810 STRANER 101 1 1
7 2 XBP1901820 OUTLET 1 01 1 1
e asSY ro7nassy 8 2 XBP1901830 HOSE 11 1 1
MOTOR ASSY LE ASS 9 2 XBP1901910 SPACER 1 1 1 1
iy o8P 10 2 XBP1901920 CLAVP 1 01 1 1
) 11 2 XBP1901950 SCREWSET 101 1 1
Zhier - 12 2 94785920010 IMPELLER 1 01 1 1
X SE2TLXL 7 F ASSY
VACUUM SWITCH ASSY
Ay
<
mAin B H
HHE@ @Tl INLET
L7
FALTE ) " P
EA{T?é}RY g‘l”AR'l"‘ 15‘\;I¥CZH4 i
REIAGLXL v F
VACUUM SWITCH
H7 ASSY
PUMP ASSY
1994, 4, 185 AL aVBREGDELE,
CHANGE OVER THE GPTIONAL PART TO 1.Apri1. 1584
Remarks

(1)UP TO 1992.08.
CHANGE OVER THE MAKER FROM
HITACHI TO SAWAFUJI.

N-Old <5

Yes

New, Q:OIdL‘LNew, R:OId‘TjSNew, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'

Yes



0CF10-G22703

Fig.37.BILGE PUMP(STD,PREVIOUS,OPTIONAL)

Y0O0F2273

_ 3 ELIRYT (STD, 18F, 17v3Y)
Fig. BILGE PUMP (STD, PREVIOUS, OPTIONAL)
[1994.4. 1 AT a BB ERDELS,
E-8ASSY CHANGE OVER THE OPTIGNAL PART TC L.Aprii.1894 ~|

MOTOR ASSY

0CF10-622703 37 BILGE PUMP(STD,PREVIOUS,OPTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 97778100241 PUMP (24V)BILGE 1 1 1 1 1
2 2 977781-00243 MOTOR ASSYBILG PUMP 1 1 1 1
3 2 97778100245 CONTROLLER 1 1 1 1
4 2 X17910000XX STRANER 1 1 1 1
5 2 X179100100X PPEASSY 1 1 1 1
6 2 X0044021509 HOSEA 1 1 1 1
7 2 X0044021500 PIPE®) 1 1 1 1
8 2 X199903800X SCREWKIT 1 1 1 1
9 2 X418500100X IMPELLER SET 1 1 1 1

Remarks
(1)UP TO NOV.1993

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes' Yes'



0CF10-G22703

Fig.38.BILGE PUMP(DX,PREVIOUS,OPTIONAL)

YOO0F2273

r10.38

LIRS T (DX, BE, #793)
BILGE PUMP (DX, PREVIOUS, OPTIONAL)

0CF10-G22703 38 BILGE PUMP(DX,PREVIOUS,0OPTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 97778100240 PUMP (24V)BILGE 1 1 1 1 1
2 2 977781-00243 MOTOR ASSYBILG PUMP 1 1 1 1
3 2 97778100244 CONTROLLER 1 1 1 1
4 2 X17910001XX STRANER 1 1 1 1
5 2 X179100100X PPEASSY 1 1 1 1
6 2 X0044021509 HOSEA 1 1 1 1
7 2 X0044021500 PIPE®) 1 1 1 1
8 2 X199903800X SCREWKIT 1 1 1 1
9 2 X418500100X IMPELLER SET 1 1 1 1

Remarks
(1)UP TO NOV.1993

N:Old $=5

New, Q:OIdL‘LNew, R:0ld <=5 New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'

Yes
Yes'



0CF10-G22703

Fig.39.BILGE PUMP(STD,PREVIOUS,OPTIONAL)

Y00F2273

ELIRYT (STD, BE, A7vay)
BILGE PUMP (STD, PREVIOUS, OPTIONAL)

Fig.a

8
g
Q*
AN
N\
w
\
o
=
r
5t
(o
L3
[
zr

E-8ASSY
MOTOR ASSY

0CF10-G22703 39 BILGE PUMP(STD,PREVIOUS,OPTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 97778002410 PUMP(24V)BLGE 1 1 1 1 1
2 2 97778002430 MOTOR ASSYBILG PUMP 1 1 1 1
3 2 97778002450 CONTROLLER 1 1 1 1
4 3 X8636015001 FUSE 1 1 1 1
5 2 X179100021X STRAINER 1 1 1 1
6 2 X179100100X PPEASSY 1 1 1 1
7 2 X0044021509 HOSEA 1 1 1 1
8 2 X199903800X SCREWKIT 1 1 1 1
9 2 97778003000 INPELLER 1 1 1 1

Remarks
(1)FROM DEC.1993.

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes' Yes'



0CF10-G22703

Fig.40.BILGE PUMP(DX,PREVIOUS,OPTIONAL)

Y00F2273

Fig.4

ELIRY T
BILGE PUM

(
P

D

(

D

B, A7vay)
. PREVIOUS, OPTIONAL)

0CF10-G22703 40 BILGE PUMP(DX,PREVIOUS,0OPTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 97778002400 PUMP(24V)BLGE 1 1 1 1 1
2 2 97778002430 MOTOR ASSYBILG PUMP 1 1 1 1
3 2 97778002440 CONTROLLER 1 1 1 1
4 3 X8636008003 RUSE 1 1 1 1
5 2 X179100011X STRAINER 1 1 1 1
6 2 X179100100X PPEASSY 1 1 1 1
7 2 X0044021509 HOSEA 1 1 1 1
8 2 X199903800X SCREWKIT 1 1 1 1
9 2 97778003000 INPELLER 1 1 1 1

Remarks
(1)FROM DEC.1993.

N:Old $=5

New, Q:OIdL‘LNew, R:OId‘TjSNew, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'

Yes



0CF10-G22703 0CF10-G22703 47 BILGE PUMP(STD,OPTIONAL)

Fig.41.BILGE PUMP(STD,OPTIONAL) (R=au T O-aHorz
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |

: wW B © O B ¢

YooF227s 1 1 97778002411 PUMPBILGE 4V 1 1 1 1
e ien . 2 2 X0318121011 MOTOR ASSYBILG PUMP 1 1
. ELIRYT (STD, #T7v3) 3 2 XI58606402X SWITH 101 1 1
Fig. BILGE PUMP (STD, OPTIONAL) 4 3 X8636008003 FUSE 11 1 1
5 2 X179100022X STRAINER 1 1 1 1
6 2 X179100100X PPEASSY 1 1 1 1
7 2 X0044021509 HOSEA 1 1 1 1
8 2 X199906101X SCREWSET 1 1 1 1
9 2 97778003000 INPELLER 1 1 1 1
T—-¥ASSY *

MOTOR ASSY

ark0—-3
CONTROLLER

Ty Fy
BATTERY

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.42.COOLING FRESH WATER PUMP

Y0O0F2273

o

%(% {fjgu/ =)

ST

ST

(o)

= D

SO

3
<

‘:“c' % # P
o5

‘ BHAR T (k)
F|9.42 g‘OOL[NG FRESH WATER PUMP

REFER TO Fig. 11

0CF10-G22703 45 COOLING FRESH WATER PUMP

[
e

REFER TO Fig.B84, 85

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
wW B © O B ¢
1 1 119171-42000 PUMP ASSY, C.WATER 1 1 1
1-1 1 119171-42001 PUMP ASSY, C.WATER 1 1 1 1
(A=E#20509) (B=E/#00576) (C=E/#00570)
2 2 23871030000 PLUG PT3BSCREW 1 1 1 1
3 2 11900042051 GASKET, PUMP 1 1 1 1
4 2 11900042150 GASKET, PUMP 1 1 1 1
5 2 11900042141 HANGEOUTLET 1 1 1 1
6 1 11900042020 GASKET, PUMP 1 1 1
6-1 1 11900042021 GASKET, PUMP 1 1 1 1
(A=E/#20509) (B=E/#00576) (C=E/#00570)
7 1 24311000360 ORING 1AP-360 1 1 1 1
8 1 12185042250 VPULLEY 1 1 1 1
9 1 12185042280 VBELT Ad6 1 1 1 1
9-1 1 11918742280 V-BELT(A47) 1 1
(A=E#20124) (C=E/#00157)
10 1 26106080652 BOLT M8X 66 PLATED 5 5 5 5
11 1 26106-080102 BOLTM8X 10 PLATED 4 4 4 4
12 1 11917149530 COVER, THERMOSTAT 1 1 1 1
13 1 12185049540 GASKET, THERMOSTAT 1 1 1 1
14 1 12185049550 GASKET, THERMOSTAT 1 1 1 1
15 1 12185049810 THERMOSTAT 1 1 1 1
16 1 26106-060202 BOLTM6X 20 PLATED 2 2 2 2
17 1 26106060452 BOLT M6X45PLATED 2 2 2 2

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 43 COOLING SEA WATER PUMP

Fig.43.COOLING SEA WATER PUMP (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
A B © ©® E @

Y0OF2273 1 1 11917142500 PUAP ASSY, C. WATER 11 1 1
2 2 12665042301 JOINT 1 1

g ;‘pﬂl*Fﬁ‘/?' (fﬁ*) 3 2 26113060102 BOLTM6X10 4 4 4 4

rio. 48 BN WATER PUMP s e wmiRG L1 o1 1

5 2 12332542020 IMPELLER, C. WATER 1 1 1 1

6 2 119171-42520 SHAFT, IMPELLER 1 1 1 1

7 2 119171-42530 COVER 1 1 1 1

8 2 119171-42540 PLATE 1 1 1 1

9 2 24321000700 ORING IAG700NBR 1 1 1 1

10 2 12347242060 SEAL, MECHANICAL 1 1 1 1

11 2 12347242090 COLLAR 1 1 1 1

12 2 12347242150 OIL SEAL TC203508 1 1 1 1

13 2 123472-42140 CIRCLIP 1 1 1 1

14 2 24104062044 BALL BEARING 2 2 2 2

15 2 22252000470 CIRCLIP 47(H) 1 1 1 1

16 2 24313000200 ORING 20P 1 1 1 1

17 1 11910026200 GEARZ=27 1 1 1 1

18 1 26366080002 NUTM8 2 2 2 2

19 1 24101-060064 BALL BEARING 2 2 2 2

20 1 24341000800 ORING 1AS800 1 1 1 1

21 1 26106080202 BOLT M8X20 PLATED 2 2 2 2

REFER TO Fig.2

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 44 COOLING FRESH WATER COOLER

Fig.44.COOLING FRESH WATER COOLER (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
P/C NEWS No.:YOOF2273-2 A (B (€© (O (E) F
PUBLISHED :2003/9 1 1 71917144500 EXCHANGER ASSY, HEAT 1 1
2 1 71917144510 EXCHANGER ASSY, HEAT 1 1
3 2 11917144000 EXCHAGER ASSY, HEAT 101 1 1
5 3 27241280000 PLUG 28 4 4 4 4
20— 8o (5 < I 51 3 11977313160 PLUG 28 4 4 4 4 N
: i . (A=+2003.09) (B=*2003.09) (C=*2003.09) (D=+2003.09)
7 6 2 11917144110 COREASSY,COOLER 1 01 1 1
7 2 11918744440 COVERA 1 1
8 2 11917144440 COVERA 1 1
9 2 11917144450 COVERB 101 1 1
28— < 10 2 11917144470 GASKET 101 1 1
- 1 2 12044544600 FILLEROKG/ICM?) 1 01 1 1 z
29— ! (A=EH#20629) (B=E/#00754) (C=E/#00752) (D=E/#00737)
30 | - G 12 3 12368244210 CAP 1 1 1 1 z
; PREV0US (A=E/#20629) (B=E/#00754) (C=E#00752) (D=E/#00737)
Li 1 13 3 12368244220 CHAIN 101 1 1 z
i (A=EF#20629) (B=E/#00754) (C=E/#00752) (D=E/#00737)
J 14 14 3 12044544620 PLATE 101 1 1 z
124D (A=E/#20629) (B=E/#00754) (C=E/#00752) (D=E/#00737)
13- 15 2 12044544640 GASKET 101 1 1
16 2 26106080142 BOLT 8X 14 PLATED 4 4 4 4
17 2 23414170000 GASKET 17, ROUND 101 1 1
18 2 23893030002 PLUG G3BHEX. 1 01 1
18-1 2 23894030002 PLUG G3BHEX. 1 1 1 1 R
(A=E/#20224) (B=E/#00257) (C=EF#00231)
19 2 24311001000 ORING 1AP-1000 2 2 2 2
20 2 24321000300 ORING G0 101 1 1
21 2 26106060502 BOLT M6X 50 PLATED 2 2 2 2
22 2 26106080252 BOLTM8X 25 PLATED 7071 1 7
23 2 26223100052 STUD MIOX 25 2 2 2 2
2 2 12917144600 ALLERASSY 101 1 1 w
(A=EF#20629) (B=E/#00754) (C=E/#00752) (D=E/#00737)
26 3 12910744500 CAP, RADIATOR 101 1 1 w
(A=E/#20629) (B=E/#00754) (C=E/#00752) (D=E/#00737)
27 1 11910113200 GASKET, EXHMANIFOLD 101 1 1
271 1 11917113200 GASKET(CRW COOLER 101 1 1 N
(A=E21072) (B=E/#01314) (C=E/#01316) (D=+1995.09)
I 272 1 11917413201 GASKET(CRW COOLER 101 1 1 N
(A=EF#21476) (B=E/#01732) (C=E/#01733) (D=E/#01121)
I 273 1 11950513200 GASKET 4 4 4 4 N
(A=+2003.09) (B=*2003.09) (C=*2003.09) (D=+2003.09)
28 1 12013049350 COCK 14 2 2 2 2
281 1 11962049290 COCKASSY 1/4 2 2 2 2 N
REEER TO Flg. 11 (A=Ef#21445) (B=E/#01676) (C=E/#01673) (D=+2000.04)
29 1 12446077680 RETAINER 2 2 2 2
30 1 23061070300 PIPE 7X300 2 2 2 2
a1 1 26106081052 BOLT M8X106 PLATED 2 2 2 2
32 1 26106081202 BOLT M8X120 PLATED 4 4 4 4
[\ 33 1 26306080002 NUT 2 2 2 2
1,2inc.3 ~ 26 4 1 72044544200 SUB RESERVORASSY 101 1 1
36 2 12044544540 BRACKET, SUB-TANK 1 1 1 1

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:0ld <=5 New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 44 COOLING FRESH WATER COOLER

Fig.44.COOLING FRESH WATER COOLER (Brat iz @
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
P/C NEWS No. :YOOF2273-2 A B ©) ® E ©
PUBL [SHED :2003/9 3 1 12479044560 PIPE, C.WATER 1 1 1 1

38 1 23010013000 CLAMP 13 2 2 2 2

BRERIC HR e
FIX TO SHIP BODY

34

Bt
PREVIQUS "

14

124D

REFER TO Fig.11

1,2inc.3 ~ 26

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 45 COOLING SEA WATER PIPE(4LH-HT)

Fig.45.COOLING SEA WATER PIPE(4LH-HT) (R=aLHT O-aHorz
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
YOOF2273 A B ©) ® E ©

1 1 119172-49060 BEND 1
\A. R 2 1 119171-49070 BEND 1
Fig 45 e‘gwk/('fj (IEZK. 4L H-HT) 3 1 11917149110 PIPE 1
. OLING SEA WATER PIPE (4LH~-HT) 4 1 11919249700 PPE 1
5 1 119192449710 PPE 1
6 1 119192449900 JOINT 1

| 6-1 1 119192-49901 JOINT 1 R

(A=E/#20943)
7 1 119192-49910 PIPE 1
- 8 1 23000048000 CLAVP 48 8
REFER TO Fig.7 OVER BOARD 9 1 24321-000300 ORNG G0 3
N

10 1 26106060202 BOLT M6X 20 PLATED 1
REFER TO Fig. 19 11 1 26106-060352 BOLT M6X 35 PLATED 2
P, 12 1 26106080702 BOLT M 8X 70 PLATED 2
13 1 23072-122000 HOSE (32/42X2000) 1
14 1 23000048000 CLAMP 48 4
15 1 43530500580 JOINT (25A) 1
16 1 43662025030 COCK ASSY, SEAWATER 1

o 2T AR

A
CLUTCH LuB.0IL
COOLER 3

REFER TO FIG.26 REFER TO Fig.43

]
FUOANY YD
| KINGSTON COCK

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-622703 46.COOLING SEA WATER PIPE(4LH-HTZ)

Fig.46.COOLING SEA WATER PIPE(4LH-HTZ) (R=aLHT O-aHorz
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY I R
YOOF2273 A B ©) ® E ©
1 1 11917149010 PIPE COOLING WATER 1
A 2 1 119182-49020 PIPE, RUBBER 1
Fig 46 g(%ﬁ([/rigj (BK, ALH-HTZ) 3 1 11917249060 BEND 1
. SEA WATER PIPE (4LH~ ~HTZ) 4 1 11917149070 BEND 1
5 1 11917149110 PIPE 1
6 1 23000-048000 CLAVP 48 6
7 1 24321-000300 ORING G0 3
8 1 26106060202 BOLTM6X 20 PLATED 1
REFER T Fi 9 1 26106060352 BOLT M6X 35 PLATED 2
L9- 14 10 1 43530500580 JOINT (254) 1
11 1 43662025030 OOCK ASSY, SEAWATER 1
REFER TO Fig.7
REFER TO Fig.19 LT ARY Ty s ]

KiNGSTON cock

/REFER TO FIG.26

Qs

N:Old < g New, Q: Old‘—_> New, R:0ld <=5 New, S:0ld <—_>Nc.=.w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 47 COOLING SEA WATER PIPE(4LH-HTZAY)

Fig.47.COOLING SEA WATER PIPE(4LH-HTZAY) (=aLrHT O-aHorz
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
. wW B © O B ¢

Y00F2273 1 1 11917149010 PIPE COOLING WATER 1
‘Aﬂu(/\',fj (;ﬁ* 4LH HTZA 2 1 119172-49060 gg 1
X /P Y , —_ 3 1 11917149070 1
Fig. 4 7 COOLING SEA WATER PIPE MLHY%TZAY) 4 1 11917149110 PIPE 1
5 1 11918749700 PPE 1
6 1 11918749710 PIPE 1
7 1 23000-048000 CLAVP 48 8
8 1 24321000300 ORNG G0 3
9 1 26106060202 BOLT M6X20PLATED 1
10 1 26106060352 BOLT M6X 35 PLATED 2
11 1 43530500580 JOINT (25A) 1
12 1 43662025030 COCK ASSY, SEAWATER 1

REFER 7O Fig. 44

REFER TO FIG.26 REFER TO Fig.43

FIANAY D

KINGSTON COCK

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.48.COOLING SEA WATER PIPE(4LH-DTZ)

YOOF2273

AHKSAT G -
COOLING sém' ALH-DTZ)

Fig.4

WATER PIPE (4LH-DTZ)

_ REFER TO Fig. 44

REFER TO Fig.43

REFER TO Fig. 14

REFER TO Fig. 7 ___/w
. 9 n

?/'3&‘ REFER TO FIG.26
-

Vi
VS
2 UL

0CF10-G22703 48 COOLING SEA WATER PIPE(4LH-DTZ)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢

1 1 11917349010 PIPE, ICOUT 1

2 1 119172-49060 BEND 1

3 1 11917149070 BEND 1

4 1 11917349110 PIPE, IICIN 1

| 4-1 1 11917449110 JOINT,/CIN.RUBBER 1 R
(D=*1994.09)

5 1 119187-49700 PIPE 1

6 1 11917349710 PIPE, LO. COOLERIN 1

7 1 11918349720 PIPE(L/CIN),CSW 1

8 1 23000-048000 CLAMP 48 8

9 1 24321-000300 ORING G0 3

10 1 26106060202 BOLT M6X 20 PLATED 1

11 1 26106060352 BOLTM6X 35 PLATED 2

12 1 26106080122 BOLTM8X 12 PLATED 2

13 1 43530500580 JOINT (254) 1

14 1 43662025030 COCK ASSY, SEAWATER 1

N:Old $=5

New, Q:OIdL‘L»New, R:0ld <=5 New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.49.COOLING FRESH WATER PIPE

YOOF2273

() SHKAT (Fk
F0.49 BN ) WATER

PIPE

REFER TO Fig.42 a2 2
GEAR HOUSING COVER
REFER TO FIG.2

/
4

0CF10-G22703 49 COOLING FRESH WATER PIPE

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 12869544090 PEACOCK 1 1 1 1
1-1 1 12967049290 COCKRIBASSY 1 1 1 1 N
(A=E##21370) (B=E/#01659) (C=E/#01650) (D=E/#01095)

2 1 12044549150 JOINT 1 1 1 1

3 1 119171-49200 PIPE 1 1 1 1

4 1 11917149240 PIPE 1 1 1 1

5 1 119171-49250 PIPE 1 1 1 1

6 1 124460-77680 RETAINER 1 1 1 1

7 1 23000-048000 CLAVP 48 3 3 3 3

7-1 1 119172-43480 CLIP, HOSE 3 3 3 3 R

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST)
8 1 23000-054000 CLAMP 3 3 3 3
8-1 1 11917248540 CLIP, HOSE 3 3 3 3 R
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST)
9 1 23061070300 PPE 7X300 1 1 1 1
10 1 26106080162 BOLTM8X 16 PLATED 1 1 1 1

Yes

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.50.C.F.W.PIPE(TURBOCHARGER)

0CF10-622703 50 C.F.W.PIPE(TURBOCHARGER)

Y0OF2273
B0 KT oK, ot
Fig. C.F.W.PIPE{TURBOCHARGER)
4LH-DTZ N BEy 10us PhEy 10us
2
Y 14
2-1
13—@ I
L e
6 EEEEEZTO KC/EL‘\\,&
? Y
3A J .
5 |
32 (-~
3

-3 " A
)
=\
SO\ A
AT
\ . L&~
\ / g REFER TO Fig.44 {
r_ |, \REFER TO Fig.17
5\ REFER_TO Fj

(AY=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 119171-49300 PIPEA 1 1 1
1-1 1 119187-49300 PIPEA 1 1 1 S
(A=E/##20299) (B=E/#00289) (C=E/#00279)
1A 1 119173449300 PIPE, TURBO. IN 1
2 1 11917149310 PIPEB 1 1 1
2-1 1 119187449310 PIPE 1 1 1 S
(A=E/#20135) (B=*1988.02) (C=E/#00167)
2-2 1 119187-49350 PIPE 1 1 1 S
(A=E/#20299) (B=E/#00289) (C=E/#00279)
2A 1 11917349350 PIPE, TURBO. OUT 1
3 1 11917149320 JOINT A 3 3 3
3-1 1 119187-49320 JOINT 3 3 3 S
(A=E#20299) (B=E/#00289) (C=E/#00279)
3-2 1 119187-49320 JOINT 2 2 2 K
(A=E/#20406) (B=E/#00466) (C=E/#00464)
3-3 1 11918749321 JOINT 2 2 2 R
(A=E/#20933) (B=E/#01115) (C=E#01117)
3A 1 11917349910 PIPE 2
3A-1 1 11917349911 PPE 2 R
(D=E/#01022)
4 1 11917149330 JOINTB 1 1 1
4-1 1 104407-44480 JOINT 1 1 1 1 S
(A=E/#20299) (B=E/#00289) (C=E/#00279)
5 1 23000-016000 CLAVP 16 4 4 4
5-1 1 23000-025000 CLAMP 25 6 6 6 S
(A=E/#20299) (B=E/#00289) (C=E/#00279)
5-2 1 119172-48250 CLIP, HOSE 6 6 6 6 R
(A=E##20299) (B=E/#00289) (C=E/#00279) (D=FROM 1ST)
6 1 23876-040000 PLUGPT 12 1 1 1 1 w
(A=E/##20135) (B=E/#00168) (C=E/#00167)
7 1 119187-49340 PPE 1 1 1 1 W
(A=E/#20299) (B=E/#00289) (C=E/#00279)
8 1 119187-49360 PIPE 1 1 1 1 W
(A=E/#20299) (B=E/#00289) (C=E/#00279)
9 1 26106060122 BOLTM6X 12 PLATED 2 2 2 2 W
(A=E/#20299) (B=E/#00289) (C=E/#00279)
10 1 119187-49330 JOINT 1 1 1 1 w
(A=E/#20406) (B=E/#00466) (C=E/#00464)
10-1 1 119187-49331 JOINT 1 1 1 1 R
(A=E/#20955) (B=*1994.08) (C=E/#01166) (D=*1994.08)
11 1 23875030000 PLUG 1 1 1 1 w
(A=E/#20406) (B=E/#00466) (C=E/#00464)
12 1 11917349320 PLUG 2
13 1 12947349310 JOINT 1 1 1 w
(A=E/#20135) (B=*1988.02) (C=E/#00167)
13-1 1 12947349310 JOINT 1 1 1 z
(A=E/#20135) (B=*1988.02) (C=E/#00167)
14 1 12185559111 CLAVP, PIPE 2 2 2 w
(A=E/#20135) (B=*1988.02) (C=E/#00167)
14-1 1 12185550111 CLAMP, PPE 2 2 2 z

(A=E/#20135) (B=+1988.02) (C=E/#00167)

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'



0CF10-G22703

Fig.51.FUEL INJECTION PUMP

YDOF2273

REms R T
Fig.51 FUEL INJECTION PUMP

0CF10-G22703 57 FUEL INJECTION PUMP

Remarks

(1)FUEL FEED PUMP ASSY &
GOVERNOR ASSY ARE INCORPO-
RATED IN THIS FUEL INJECTION PUMP
ASSY

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
@ ® © © © ¢
1 1 71919251300 FUEL INJECTION PUMP 1
1-1 1 71918751300 FUEL INJECTION PUMP 1 N
(A=E/#20135)
1A 1 71918751300 FUEL INJECTION PUMP 1
1B 1 71918351300 FUEL INJECTION PUMP 1
4 2 11918751030 CAM SHAFT (FOP 1 1
4-1 2 11917551030 CAM SHAFT (FOP) 1 1 1 R
(A=EA#21311) (C=E/#01612) (D=*1998.10)
5 2 11900051050 BEARING 1 1 1
6 2 12271051050 BEARING, ROLLER 1 1 1
7 2 11900051060 SUPPORT, BEARING 1 1 1
8 2 11910051080 COVER 1 1
8-1 2 11910051081 COVER 1 1 1 N
(A=EXXX) (C=EXXX)
9 2 11910051090 GASKET, COVER 1
9-1 2 11910051001 GASKET, LOWER COVER 1 1 1 N
(A=EXXX) (C=EXXX)
10 2 14462651090 KEY 5X19 1 1 1
11 2 11910051101 PLUNGER WBARREL 4 4 4
14 2 11900051150 DEALECTOR 4 4 4
14-1 2 11900051151 DEAECTOR 4 4 4 N
(A=E/#20437) (C=E/#00489) (D=E/00413)
15 2 11900051161 SPRING 4 4 4
16 2 11900051170 SEAT A PLNGRSPRING 4 4 4
17 2 11900051181 SEAT B, PLNGR SPRING 4 4 4
18 2 11900051201 TAPPET ASSY 4 4 4
24 2 12915551270 LOCKING, TAPPET 4 4 4
25 2 12915551280 ORING S6 4 4 4
26 2 12013051300 VALVE W/SEAT, DEL\V. 4 4 4
26-1 2 12840051300 VALVE WISEAT, DELV 4 4 4 N
(A=E/#20135) (C=E/#00136) (D=E/#00338)
29 2 11900051330 SPRINGDELIVERY WLV. 4 4 4
30 2 11918751341 HOLDER. DELY. VALVE 4 4 4
38 2 12271051350 GASKET, DELMVERY 4 4 4
39 2 11900051410 ORING S18 8 8 8
40 2 11900051430 PIN, DEFLECTOR 4 4 4
41 2 11900051450 SHIM SET, CAMSHAFT 1 1 1
42 2 11910051500 RACK 1 1 1
42-1 2 11918751500 RACK.CONTROL 1 1 1 N
(A=E/#20594) (C=E/#00692) (D=E/#00654)
43 2 11900051510 SLEEVE, CONTROL
43-1 2 11900051511 SLEEVE, CONTROL R
(A=E/#21311) (C=E/#01612) (D=*1998.10)
44 2 11900051530 SPRING, RACK AUX. 1 1 1
45 2 11900051550 COVER, RACK 1 1 1
46 2 11900051570 GUIDE, RACK 2 2 2
47 2 11900051580 SCREW A GUDE CAP 1 1 1
48 2 11900051590 SCREW B, GUDE CAP 1 1 1
49 2 11900051650 SHIM SET, ADJUSTING 8 8 8
50 2 12185051700 BUSHING, OIL FEED 1 1 1
51 2 15262351720 PLUG 1 1 1 z

Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-G22703 57 FUEL INJECTION PUMP

i A)=4LH-HT D)=4LH-DTZ
Fig.51.FUEL INJECTION PUMP =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
Y00F2273 AN B ©) ® € F)
(A=E#20189) (C=E/#00218) (D=E/#00338)
5 1 mﬁ[ﬁg;ﬁ 7 52 2 11900051800 BOLT,BARREL MOUNTING 8 8 8
Fig. FUEL INJECTION PUMP 53 2 12441051860 GASET 1
53-1 2 12441051861 GAKET 1 1 1
(A=E/#20509) (C=E/#00570) (D=E/#00471)
54 2 11900051900 OIL SEAL AC1290E0 1 1 1
55 2 12195251900 ADAPTER 1 1 1
56 2 11900051911 SPACER, CAMSHAFT 1 1 1
59 2 12271051920 SPACER, CAMSHAFT 1 1 1
60 2 14462651940 PLUG 1 1 1
61 2 14462651950 ORING 1016 3 3 3
61-1 2 14462651950 ORING 1016 2 2 2
(A=E#20189) (C=E/#00218) (D=E/#00338)
62 2 12441051960 O-RING 1 1 1
(A=EXXX) (C=EXXX) (D=EXXX)
63 2 13760053900 SCREW M6X 6 1 1 1
64 2 22190060000 SEAL WASHER 6(BOLT) 4 4 4
65 2 222174060000 SPRING WASHER 6 3 3 3
67 2 23414220029 GASKET 2 1 1 1
68 2 24341000260 ORING1AS260 4 4 4
69 2 24341000500 ORING 1AS500 1 1 1
70 2 24352010160 O-RING 4 4 4
71 2 26106060182 BOLT M6X 18 PLATED 6 6 6
72 2 26106-060202 BOLTM6X 20 PLATED 4 4 4
72-1 2 11917551070 BOLTM6X20 4 4 4
(A=E/#21230) (C=E/#01552) (D=E#01084)
73 2 26216060162 STUD M6X 16 PLATED 3 3 3
74 2 26366080002 NUTM8 8 8 8
75 2 26716-060002 NUT 6 3 3 3
76 2 222424000200 CIRCLP 20 4 4 4
(A=E/#20437) (C=E/#00489) (D=E/#00413)
7 2 22351020008 SPRING PIN2X8 1 1
78 2 22351020012 SPRING PN 2X 12 1 1
79 2 11959351520 WASHER 1 1

Remarks
(1)FUEL FEED PUMP ASSY &
GOVERNOR ASSY ARE INCORPO-

RATED IN THIS FUEL INJECTION PUMP Voo o Voo o
ASSY N:OId‘ﬁNew, Q:OId‘T»TNew, R:0ld <=5 New, S:OId‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 59 FUEL INJECTION PUMP(4LH-HTZ)

Fig.52.FUEL INJECTION PUMP(4LH-HTZ) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () ® (E ¢

Y00F2273 1 1 11917101980 RETANER 1
. . 2 1 11918251900 FUEL INJECTION PUMP 1
. 5 2 MBEBR T (ALH-HTZ) 3 2 11917159200 BOLT, PIPE JONT 1
Fig. FUEL INJECTION PUMP (4LH-HTZ) 4 2 11917167200 SOLENOID, FUEL CUT 1
5 1 24341000500 ORING 1AS500 1
2 6 1 26106080162 BOLT M 8X 16 PLATED 1
7 1 26106080302 BOLT M8X 30 PLATED 3
8 1 26106100162 BOLT M10X 16 PLATED 2

9 1 10610055800 WASHER 1 w

(B=E/#00344)

REFER TO Fig.58

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 53 GOVERNOR

i AY=4LH-HT D)=4LH-DTZ
Fig.53.GOVERNOR (T o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B © O B EB
YOOF2273 2 1 12461051970 LABEL 1 1
HIF 3 1 11910061010 HOUSING, GOVERNOR. 1 1
Fi g'5 3 GOVEHNOR 3-1 1 11900061011 CASE, GOVERNOR 1 1 S
(A=E/#20189) (C=E/#00218)
59 | 3-2 1 11918761020 CASE ASSYGOVERNOR 1 1 R
74337 . (A=E/#21303) (C=E/#01606)
6 6 4 2 11900061011 CASE, GOVERNOR 1 1
5 2 11900061430 BUSH, LEVER SHAFT 1 1
6 1 11900061070 GASKET, COVER 1 1
6-1 1 12032361070 GASKET 1 1 S
(A=E/#20189) (C=E/#00218)
7 1 12915561090 BOLTGOV. CASE COVER 1 1 z
(A=E/#20189) (C=E/#00218)
8 1 13521061090 LEAD 3
8-1 1 13521061000 LEAD 2 2 K
(A=EXXX) (C=EXXX)
9 1 11900061120 LINK 1 1 2
A 10 1 11900061140 LINK(MARK-1) L=40 1 1 1
81 — 1 1 11900061150 LINK(MARK-) L=42 1 1 1
PREVIOUS PREVIOUS 12 1 11900061160 LINK(MARK-3) L=44 1 1 1
16 13 1 11900061170 PIN, LINK 1 1
73 2 14 1 11900061180 PIN, LINK 1 1
({94 15 1 11800061190 SPRING 1 1
& 15-1 1 119187-61190 SPRING 1 1 N
4 . (A=EXXX) (C=EXXX)
LB, /] 3 16 1 11900061200 WEIGHT ASSY, GOV. 1 z
[49-Tx ., 3 (A=E/#20135)
5 0 70 20 1 11918761200 WEIGHT ASSY, GOVERNO 1
wyT= ‘ 20-1 1 11918761201 WEIGHT ASSY, GOVERNO 1 1 S
(A=E/#20135) (C=E/#00136)
X 24 1 11900061300 SLERVEASSY 1 1
i “T 03095 241 1 11918761300 SLEEVEASSY 1 1 N
46D |46 46F 48 | d6A 11.96 REFER TO Fig.4§ (A=E/#20135) (C=E/#00136)
39-1 12,97 25A 2 11900061310 SHFTERA 1 1
AN 258 2 11959361310 SHIFTER (A 1 1 w2
Eaﬂévmus (A=E/#20509) (C=E/#00570)
25C 2 11919261310 SHIFTER (A 1 1 w 2
(A=E/#20135) (C=E/#00167)
25D 2 11919261320 SHIFTER (A 1 1 w 2
(A=E/#20135) (C=E/#00167)
25E 2 11919261330 SHIFTER (A 1 1 w 2
(A=E/#20299) (C=E/#00279)
29 1 119000-61400 SHAFT ASSYCNTLEVER 1 1
32 1 11900061050 GASKET, CASE 1 1
32-1 1 11900061051 GASKET, CASE 1 1 N
(A=E/#20509) (C=E/#00570)
32-2 1 11900061052 GASKET, CASE 1 1 R
(A=E/#21318) (C=E/#01619)
Remarks 3 1 11910061440 LEVER GOVERNOR 1 1
(1)SELECTIVE PARTS : CERTAIN THE 331 1 11918761440 LEVER 1 1 N
CLASSIFICATION MARK , THEN PLACE (A=EH20135) (C=EH00136)
YZOSUEFT_S(';TDEEQ-?EFER TO ILLUSTRATION) N:0ld #225 New, Q:01d 225 New, R:0ld £5 New, S:01d £-=5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
@ N e S " (C)Copy Rights YANMAR CO.,LTD.

++ CONTINUE ++



0CF10-G22703 53.GOVERNOR

i A)=4LH-HT D)=4LH-DTZ
Fig.53.GOVERNOR LT o>
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A B ©) ® E ©
YooF2273 4 1 12915561450 BOLT, REVOL LMIT 1 1
#Itt+ 34-1 1 12947061450 BOLT, REVOL. LIMIT 1 1
Fig. 5 3 GOVERNOR (A-EX000 (C=2009
34-2 1 12915561460 BOLT, IDLE LIMIT 1 1
59 (A=E/#20711) (C=E/#00785)
74337 . 35 1 11900061470 NUT 1 1
o, 36 36 1 12032361470 BOLT, CONTROL 1 1
37 1 12185061470 BOLT, CONTROL 1 1
37-1 1 12185561910 BOLT, CONTROL 1 1
(A=E/#20171) (C=E/#00211)
38 1 11900061490 SHAFT, GOV.LEVER 1 1
39 1 11910061500 LEVER, GOVERNOR 1 1
39-1 1 11918761500 LEVER, GOVERNOR 1 1
(A=E/#20135) (C=E/#00136)
45 2 11910061570 PIN 1 1
45-1 2 11918761930 PIN 1 1
(A=E/#20135) (C=E/#00136)
A 46 2 26106060122 BOLT M6X 12 PLATED 1 1
81 = 46A 2 11918761310 SHIFTER 1 1
PREVI0US pEE;E’V 1ous (A=E/#20135) (C=E/#00136)
16 46B 2 11918761612 SPRING 1 1
3 2 (A=E/#20135) (C=E/#00136)
(74 46D 2 11918761910 RETAINER 1 1
| — (A=E/#20135) (C=E/#00136)
Hd | 46D-1 2 11918761911 RETAINER 1 1
. S / 13 (A=E/#20711) (C=E/#00785)
[4-T=x 5 4F 2 22272000040 CRCLPE-4 5 5
= N (A=E/#20135) (C=E/#00136)
E@ w1 1l6610  SHFTER 1 1
(A=E/#20135) (C=E/#00136)
X 48 1 11900061630 SHIMPACK 2 2
“T 10.95 49 1 11910061600 SPRING 1 1
46D |46 46F 48 | d6A 11.96 REFER TO Fig.4§ (A=E/#20135) (C=E/#00136)
39-1 12,97 50 1 14861661650 OL SEAL VOOB1A4 1 1
R 51 1 119187-61700 SPRING 1
1B s (C=EXXX)
PREVIOY 2 1 11919261700 SPRNG 1
52-1 1 11918761710 SPRING 1 1
(A=EXXX) (C=EXXX)
| 52-2 1 11900061700 SPRING, GOVERNOR 1 1
(A=*1993.02)
53 1 11910061771 LEVER ASSY, STOP 1 1
53-1 1 11918761830 LEVERASSY, STOP 1 1
(A=E/#20135) (C=E/#00136)
53-2 1 11910061771 LEVERASSY, STOP 1 1
(A=E/#20319) (C=E/#00371)
56 2 22351030016 SPRING PN 3X16 1 1
57 1 11900061841 BUSH, STOP LEVER 1 1
Remarks (A=*1992.01) (C=*1992.01)
(1)SELECTIVE PARTS : CERTAIN THE 58 1 11910061860 SPRING, RETURN 1 1
CLASSIFICATION MARK , THEN PLACE 50 1 12910061930 NUT, CAP 1 1
YOUR ORDER.(REFER TO ILLUSTRATION) o " o "
(2)SELECT PART N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld <fNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.53.GOVERNOR

YOOF2273

r10.03 &ltnvon

59

74
8874

0’36

0CF10-G22703 53 GOVERNOR

A
8
, ER)
PREVIOUS PREVIOUS
16
93 20
|94
Las5- = /]3 »
2 5 Z
%7@ o\ ] 5
46F f 84 ﬂo@
o 2021
“T 000,95
46D |46 46F 48 | d6A 11.96 REFER TO Fig. 45
391] 12,97
B
PREY[OUS

Remarks

(1)SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)
(2)SELECT PART

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
60 1 22117050000 WASHER 5 4 4
61 1 221374080000 WASHER 8, POLISHED 2 2
61-1 1 22137080000 WASHER 8, POLISHED 1 1 K
(A=EXXX) (C=EXXX)
62 1 222174050000 SPRING WASHER 5 4 4
63 1 22217-060000 SPRING WASHER 6 2 2
63-1 1 22217-060000 SPRING WASHER 6 1 1 K
(A=EXXX) (C=EXXX)
64 1 22217-100000 SPRING WASHER 10 1 1
65 1 22272000040 CIRCLPE-4 3 3
65-1 1 22272000040 CIRCLIPE-4 2 2 K
(A=E/#20135) (C=E/#00136)
66 1 22272000080 CIRCLIPE-8 2 2
67 1 22351-030016 SPRING PIN 3X16 1 1
68 1 22351-030025 SPRING PIN 3X25 1 1
69 1 22351050020 SPRING PIN5X20 2 2
70 1 22360-050000 SNAPPIN 5 2 2
70-1 1 22372050000 SNAP PINJASO5 1 1 N
(A=E/#20576) (C=E/#00665)
70A 1 22417120120 COTTER PIN 1.2X12 1 1 w
(A=EXXX) (C=EXXX)
71 1 22451-100000 WRE 10X1000 2 2
71-1 1 22453060000 WIRE 06X1000 2 2 N
(A=EXXX) (C=EXXX)
72 1 22492060262 PIN 6X26 1
72-1 1 22492060362 PIN 6X36 1 1 R
(A=E/#20319) (C=E/#00371)
73 1 22190080002 SEALWASHER 8S 2 2
74 1 22190-120002 SEALWASHER 12 2 2
75 1 22190-160002 SEAL WASHER 16S 1 1
76 1 23887-160002 PLUG 16HEX 1 1
7 1 24311-000110 ORING 1AP-110 1 1
78 1 24341-000080 ORING 1AS80 2 2
79 1 26106060222 BOLT M6X 22 PLATED 4 4
79-1 1 26106060222 BOLTM6X 22 PLATED 6 6 K
(A=EXXX) (C=EXXX)
80 1 26106060352 BOLT M6X 35 PLATED 1 1
81 1 26116-050102 BOLTM5X 10 PLATED 3 3
81-1 1 26116-050302 BOLT M5X 30 PLATED 4 4 S
(A=E/#20189) (C=E/#00218)
82 1 26116-060256 BOLTM6X 25 PLATED 1 1 z
(A=EXXX) (C=EXXX)
83 1 26116060356 BOLTM6X 35 PLATED 1 1
84 1 26376-120002 UNUT M12 1 1
85 1 26736-100002 NUT M10 1 1
85-1 1 26606-100002 NUT M10 1 1 R
(A=EXXX) (C=EXXX)
86 1 26757080002 LOCKNUT M8PLATED 1 1
86-1 1 26756-080002 LOCKNUT M8PLATED 1 1 N
(A=E/#20672) (C=E/00774)
87 1 26757-080002 LOCKNUT M8PLATED 1 1

N:0ld £55 New, Q:0ld 5

++ CONTINUE ++

Yes

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 53 GOVERNOR

i A)=4LH-HT D)=4LH-DTZ
Fig.53.GOVERNOR (AT o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
YO0F2273 87-1 1 26756080002 LOCK NUT M 8 PLATED 1 1 N
#IF (A=E/#20672) (C=E/#00774)
Fi g'5 3 GOVEHNOR 88 1 26777-120002 NUT 12 1 1
89 1 26911-080322 SCREWM8X32 1 1
59 90 1 23887-120002 PLUG MI2HEX 1 1 w
74337 . (A=E/#20163) (C=E/#00177)
0’ 36 91 1 11900061060 COVER 1 1
91-1 1 11918761071 HOUSING, GOVERNOR. 1 1 S
(A=E/#20189) (C=E/#00218)
92 1 26116050306 BOLTM5X 30 PLATED 1 1
93 1 11918761551 ANGLEICHASSY. 1 1 w
(A=E/#20135) (C=E/#00136)
9% 2 12461661580 NUT 1 1 w
(A=EXXX) (C=EXXX)
% 1 11900061090 LINKMARK-A) L=41 1 1 w
(A=E/#20107) (C=E/#00145)
96 1 11900061100 LINK(MARK-B) L=43 1 1 w
A (A=E/#20107) (C=E/#00145)
81 — o7 1 11900061110 LINK(MARK4) L=45 1 1 W
PREVI0US PREVIOUS (A=E/#20107) (C=E/#00145)
16 98 1 15262351560 NUT 1 1
73 2 981 1 26666080002 CAPNUTMS 1 1 N
(74 (A=E/#20406) (C=E/#00464)
| ) 98-2 1 26667-080002 CAPNUTM8 1 1 R
4 (A=EXXX) (C=EXXX)
99 1 22137080000 WASHER 8, POLISHED 1 1 w
[49- (A=+1992.01) (C=*1992.01)
; 100 1 23414120016 GASKET 12 1 1 w

45> /13
\Y) ‘;
g% 3
-46F
46D |46 46F 48 | d6A

39-1

AN

=54

PREY[OUS

84

o

20-1

REFER TO Fig. 4§

(A=E/#20163)

(C=E/4#00177)

Remarks

(1)SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)

(2)SELECT PART

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.54.GOVERNOR(4LH-DTZ)

YOOF2273

B4 A (4LH-DTZ)
Fig. GOVERNOR (4LH-DT2)

15 m

38 8—
28 2119118 &———50

HTe—113
N
68

76

0CF10-G22703 54 GOVERNOR(4LH-DTZ)

47 |42

4957
L39 6 R~
93 N 58\: \U ?CILAS?S[F[ED MARK

REFER TO Fig.

Remarks

(1)SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)
(2)SELECT PART

(A)=4LH-HT (D)=4LH-DTZ

(B)=4LH-HTZ (E)=

(C)=4LH-HTZAY (F)=

REF LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢

3 3 12461051970 LABEL 1
4 3 11917361010 CASE, GOVERNOR 1
5 3 22417-120120 COTTER PIN 1.2X12 1
6 3 11900061120 LINK 1
7 3 11900061170 PIN, LINK 1
8 3 11918761190 SPRING 1
9 3 11917361400 LEVERASSY, 1
12 4 11917361440 LEVER 1
13 4 22322030220 TAPER PN 3X22 2
14 3 12032361430 BUSH 2
15 3 12032361470 BOLT, CONTROL 1
16 3 12979561470 PLUG 20BORE 1
17 3 11900061490 SHAFT, GOV.LEVER 1
18 3 11918761500 LEVER GOVERNOR 1
19 4 119187461310 SHIFTER 1
25 4 11918761612 SPRING 1
27 4 11918761911 RETANER 1
28 4 119187-61920 CIRCLIP 1
29 4 119187-61930 PIN 1
31 4 22272000040 CIRCLIPE-4 5
32 4 26106060122 BOLTM6X 12 PLATED 1
33 3 12032061540 SEAL SC102004 1
34 3 11900061630 SHIM PACK 1
35 3 22492-060362 PIN 6X36 1
36 3 23887-160002 PLUG 16HEX 1
37 3 24341-000080 ORING 1AS80 2
38 3 26756080002 LOCKNUT M8PLATED 1
39 3 26777-120002 NUT 12 1
40 3 14861661650 OIL SEAL VO0B1404 1
41 3 12185061670 BOLT (B), SPRING 1
42 3 11910061771 LEVER ASSY, STOP 1
45 4 22351030016 SPRING PIN 3X16 1
46 3 14462661781 PIECE, SPRING 1
47 3 11910061860 SPRING, RETURN 1
48 3 12185561910 BOLT, CONTROL 1
49 3 22117-050000 WASHER 5 2
50 3 22137080000 WASHER 8, POLISHED 2
51 3 22190-120002 SEALWASHER 12 2
52 3 22190-160002 SEALWASHER 16S 1
53 3 22217080000 SPRINGWASHER 8 1
54 3 22272000040 CIRCUPE-4 1
55 3 22272000060 CIRCLIPE-6 1
56 3 22272000080 CIRCLIPE-8 2
57 3 22272000080 CIRCLIPE-8 1
58 3 22351030016 SPRING PIN 3X16 1
59 2 26116-050302 BOLTM5X 30 PLATED 3
60 2 26116050306 BOLT M5X30 PLATED 1
61 2 26376-120002 UNUT M12 1
62 2 26667-080002 CAPNUTMS8 1
63 2 26756080002 LOCKNUT M8 PLATED 1
64 2 26911-080322 SCREWM8X32 1

Yes Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5 New, S:0ld

Yes'

++ CONTINUE ++

z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 54 GOVERNOR(4LH-DTZ)

Fig.54.GOVERNOR(4LH-DTZ) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(G0F2273 A B () ® (E ¢
65 2 11900061052 GASKET, CASE 1
5 ARF (ALH=DTZ) 66 2 11918761071 HOUSING, GOVERNOR. 1
Fig. GOVERNOR (4LH-DTZ) o2 DOUSEON GAE :
68 2 11900061090 LINK(VIARK-A) L=41 1
69 2 13521061090 LEAD 2
70 2 11900061100 LINK(VIARK-B) L=43 1 1
15 m 7 2 11900061110 LINK(VIARK4) L=45 1 1
198 38 S—47 42 72 2 11900061140 LINK(VIARK-1) L=40 1 1
45 B 119118 ®——50 73 2 11900061150 LINK(MARK-2) L =42 1 1
69 40 74 2 11900061160 LINK(VIARK-3) L=44 1 1
59 4758 75 2 11900061180 PIN, LINK 1
17 { 76 2 11017361200 \WEIGHT ASSY, GOV. 1
37 83 2 119187-61300 S FEVEASSY 1
P 84 3 11900061310 SHIFTERA 1 2
84A 3 11919261310 SHIFTER (A 1 2
84B 3 11950361310 SHIFTER (A 1 2
84C 3 11919261320 SHIFTER (A 1 2
’| 85 84D 3 11919261330 SHIFTER (A 1 2
| 88 2 12915561460 BOLT, IDLE LIMIT 1
N 89 2 11900061470 NUT 1
%0 2 11918761551 ANGLECHASSY. 1
% 3 12461661580 NUT 1
%8 2 11917361651 SPRING 1
% 2 11917361660 SUPPORT 1
i 100 2 12032361710 SPRING, GOVERNOR 1
101 2 14462661781 PIECE, SPRING 1
102 2 12910061930 NUT, CAP 1
103 2 22117050000 WASHER 5 2
104 2 22117-080000 WASHER 8 2
105 2 22190080002 SEALWASHER 85 2
1 495 7 106 2 22190120002 SEALWASHER 12 1
6h /D a2 58 é/ B2 0 2 2190120002 SEALWASHER 12 1
. \}\% SLASSIFIED WARK 108 2 22217050000 SPRING WASHER 5 4
m
9 s 13 00 2 22272000000 CRCLPE-4 1
Oy U0 2 22272000080 CRCLPE-6 1
103 gg 111 2 22351030025 SPRING PIN 3X25 1
71 112 2 22351050020 SPRING PN5X20 2
2 13 2 22372050000 SNAPPINJASO5 1
o T4 114 2 22453060000 WIRE 06X1000 2
‘ 115 2 23837120002 PLUG MI2HEX. 1
116 2 26106060122 BOLTM6X 12 PLATED 1
f 117 2 26106060222 BOLTM6X 22 PLATED 6
61 118 2 26106060352 BOLTM6X 35 PLATED 1
76 119 2 26106060402 BOLT M6X 40 PLATED 1
REFER TO Fig.
Remarks

(1)SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK , THEN PLACE

YOUR ORDER.(REFER TO ILLUSTRATION) os s o =
(2)SELECT PART N:Old *55 New, Q:0ld %= New, R:0ld = New, S:0ld -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703 55 FUEL FEED PUMP

i A)=4LH-HT D)=4LH-DTZ
Fig.55.FUEL FEED PUMP =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
Y00F2273 wW B © O B ¢
1 1 11900052000 PUMP ASSY, FUEL FEED 1 1 1
e 2 2 12182052260 O-RING 1 1 1
. 5 5 WW%“I\/‘R‘/?’ 2-1 2 12441051860 GASKET 1 1 1 N
Fi g FUEL FEED PUMP (A=E/#20437) (C=E/#20437) (D=E/20437)
2-2 2 12441051861 GASKET 1 1 1 N
(A=E/#20521) (C=E/#20521) (D=E/#20521)
4 2 12182052020 HOUSING ASSY, FEED P 1 1 1
6 3 12182052040 SEAL, OIL 1 1 1
7 3 12182052050 GAXKET 2 2 2
8 2 12182052070 PIN, SNAP 1 1 1
15 2 12182052170 PISTON 1 1 1
16 2 12182052180 SPRING, PISTON 1 1 1
17 2 12182052190 PLUG 1 1 1
18 2 12182052200 GAKET 1 1 1
19 2 12182052210 VALVE 2 2 2
20 2 12182052230 ADAPTER 1 1 1
21 2 12182052250 GAKET 1 1 1
22 2 12182052300 PUMP, PRIMING 1 1 1
26 2 12182052510 SPRING, VALVE 2 2 2
27 2 24351010170 ORNG 1A 1017 1 1 1
28 2 12182052160 SPINDLE, INTER 1 1 1
1 29 2 22217-060000 SPRING WASHER 6 3 3 3
30 2 26716060002 NUT 6 3 3 3
/\ 31 2 12182052400 COVER 1 1 1
1 1 1

B 311 2 12182052400 COVER z
% 31 PREVI0US (A=EF#21223) (C=E/#01541) (D=E/#01084)

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 55 TIMER

i A)=4LH-HT D)=4LH-DTZ
Fig.56.TIMER =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
. wW B © O B ¢
Y00F2273 1 1 71919254100 TIMERASSY. 1 11
1-1 1 719192-54101 TIMER ASSY. 1 1 N
B 5 4 ’f Y (A=E/#20304) (C=E/#00348)
Fig. TIMER n 1 71919254800 TIVERASSY 1
28 1 11917125900 GEAR 1
29 1 11917125910 BRACKET 1
REFER TO Fig.51
30 1 11900025920 RETANER 1
31 1 22217-140000 SPRING WASHER 14 1
32 1 24341001350 ORING 1A S1350 1
33 1 26106080252 BOLT M8X 25 PLATED 3
34 1 26776-140002 LOCK NUT M14 PLATED 1
35 1 121850-01900 STUD MIOX 32 4 4 4
36 1 119000-25910 MOUNT, FUEL INJPUMP 1 1 1
37 1 11900025920 RETANER 1 1 1
REFER TO FIG.2 38 1 12441051960 ORING 1 1 1
39 1 10610055800 WASHER 3 3 3
40 1 22351-050012 PIN 5X12 SPRING 1 1 1
41 1 24341001350 ORING 1AS-1350 1 1 1
42 1 26106-080252 BOLTM8X 25 PLATED 3 3 3
43 1 26366100002 NUT M10 4 4 4
44 1 14460654900 CAP NUT 1 1 1 W
(A=E/#20299) (C=E/#00301)
45 1 14460654910 WASHER 1 1 1 w
(A=E/#20299) (C=E/#00301)

ALH-HTZ

REFER TQ FIG.2

REFER TO Fig.52

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.57.FUEL INJECTION VALVE

Y0OF2273

Fig. 5 7 gﬁ%ﬁﬁJECTION

REFER TO Fig.11

VALVE

0CF10-622703 57 FUEL INJECTION VALVE

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 71919253100 VALVE ASSY, FINJECT 4 4
2 1 719172-53100 VALVE ASSY, FINJECT 4
2A 1 71917353100 VALVE ASSY, FINJECT 4
3 2 11919253000 NOZZLE ASSY,FINJECT 4 4
6 2 119172553000 NOZZLE ASSY FINJECT 4
6A 2 11917353001 NOZZLE ASSY FINJECT 4
9 2 11425053080 NUT, NOZZLE CASE 4 4 4 4
10 2 11900053100 HOLDER ASSY,NOZZLE 4 4 4 4
13 2 11425053120 SPRING,NOZZLE 4 4 4 4
14 2 11425053130 SEAT, NOZZLE SPRING 4 4 4 4
15 2 11425053140 PLATE, STOP 4 4 4 4
16 2 11425053210 PIN 4 4 4
16-1 2 11425053210 PIN 8 8 8 8 K
(A=EXXX) (B=EXXX) (C=EXXX)
17 2 11425053400 SHIMPACK 4 4 4 4
18 2 12912011920 COVER 4 4 4 4
18-1 2 12947011920 GAKET 4 4 4 4 N
(A=E/#20576) (B=E/#00679) (C=E/#00663) (D=E/#00589)

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 58 FUEL INJECTION PIPE

i A)=4LH-HT D)=4LH-DTZ
Fig.58.FUEL INJECTION PIPE =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
Y00F2273 1 1 12278050080 RETANER 1 T 1
—5 8 ﬁﬁﬁﬁ/('fj‘ 3 2 26106060202 BOLTM6X 20 PLATED 2

. 4 2 26366060002 NUT M6 2 2 2

Fig. FUEL INJECTION PIPE s 1 immoom | RETANR 1 P

7 2 26106060202 BOLTM6X 20 PLATED 2 2 2

8 2 26366-060002 NUTM6 2 2 2

13 9 1 123472-59090 RETANER 1 1 1

No.l 11 2 26106060202 BOLTM6X 20 PLATED 2 2 2

12 2 26366-060002 NUTM6 2 2 2

13 1 11910059810 PIPE (2), FINJECT 1 1 1

14 1 11910059820 PIPE, FINJECT 1 1 1

15 1 11910059830 PIPE, FINJECT 1 1 1

16 1 11910059840 PIPE, FINJECT 1 1 1

REFER TO Fig.&7

124

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.59.FUEL INJECTION PIPE(4LH-HTZ)

Y06F2273

Fig.5

| REES(T (4
FUEL INJECTIO

L
N

H-HTZ)
P [PE (4LH-HTZ)

REFER TO Fig.52

0CF10-G22703 - 59 FUEL INJECTION PIPE(4LH-HTZ)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 12278059080 RETAINER 2
3 2 26106060202 BOLT M6X20 PLATED 4
4 2 26366-060002 NUT M6 4
5 1 12347259090 RETAINER 1
7 2 26106060202 BOLTM6X 20 PLATED 2
8 2 26366-060002 NUTM6 2
9 1 11917159810 PIPE, FUEL INJECTION 1
10 1 11917159820 PIPE, FUEL INJECTION 1
11 1 11917159830 PIPE, FUEL INJETION 1
12 1 119171-59840 PIPE, FUEL INJECTION 1

N:Old $=5

New, Q:0ld €= New, R:Old

Yes'

Yes

‘T»TNew, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.60.FUEL PIPE

YOOF2273

REFER TGO Fig.

REFER TO Fig.

0CF10-G22703 60 FUEL PIPE

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 12014059010 PIPE, FUEL 1 1
1-1 1 11918759011 PIPE, FUEL 1 1 1 N
(A=EXXX) (C=EXXX)
1 1-2 1 11918759012 PIPE, FUEL 1 1 1 R
(A=E##21394) (C=E/#01657) (D=E/#01098)
2 1 12741059021 PIPE, FUEL OIL 1 1
2-1 1 11918759020 PIPE, FUEL 1 1 1 N
(A=EXXX) (C=EXXX)
| 2-2 1 11918759021 PIPE, FUEL OIL 1 1 1 R
(A=E/#21394) (C=E/#01657) (D=E/01098)
3 1 12332559420 PIPEASSY 1 1 1
6 1 12175059890 CLAVIP 140 1 1 1
7 1 23414-140000 GASKET 14, ROUND 6 6 6
7-1 1 23414-140000 GASKET 14, ROUND 2 2 2 K
(A=E##20581) (C=E/#00677) (D=E/00638)
8 1 23414140000 GASKET 14, ROUND 4 4 4
8-1 1 43400500470 SEALWASHER 14S 4 4 4 R
(A=E/#20581) (C=E/#00677) (D=E/#00638)
| 8-2 1 22190140002 SEAL WASHER 14S 4 4 4 R
(A=E#20837) (C=E/#00997) (D=E/00983)
9 1 23857{080000 JOINT BOLT 8PIPE 5 5 5
10 1 12761059150 PIPE 1 1 1
11 1 23000016000 CLAMP 16 2 2 2
12 1 43400500470 SEALWASHER 14S 4 4 4 w
(A=E##20581) (C=E00677) (D=E/#00638)
| 12-1 1 22190140002 SEALWASHER 14S 4 4 4 R
(A=E/#20837) (C=E/#00997) (D=E/#00983)
| 13 1 12477077940 PROTECTOR 1 1 1 w

(A=E/#21040)

(C=E/#01272)

(D=+1995.06)

N:0ld £55 New, Q:0ld 5

Yes

New, R:Old —

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10:G22703 61 FUEL PIPE(4LH-HTZ)

Fig.61.FUEL PIPE(4LH-HTZ) (R=au T O=aH-oT2
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
YooPa273 A B ©) ® E ©
1 1 19425604820 BOLT 2
i 2 1 10130450020 JOINT 12, PIPE 2
. 6 1 RENAT (ALH~-HTZ) 3 1 10420059170 GASKET 12 2
Fig. FUEL PIPE (4LH~HTZ) 31 1 43400500450 SEALWASHER 125 2 R
(B=E/#00679)
I 32 1 22190120002 SEAL WASHER 12 2 R
(B=E/#00996)
4 1 12947059540 PIPE, FUEL OIL 1
. 5 1 11917159910 JOINT, PIPE 1
1 3 6 1 23414120000 GASKET 12, ROUND 2
REFER TO Fig 64 6-1 1 43400500450 SEALWASHER 125 2 R
(B=E/#00679)
/g } 1y I 62 1 22190120002 SEALWASHER 12 2 R
2 6 T (B=E/#00996)
8 ,/“‘!k 7 1 23414-120000 GASKET 12, ROUND 1
& 7-1 1 43400500450 SEALWASHER 12S 1 R
1 2 (B=E/#00679)
10 72 1 22190120002 SEAL WASHER 12 2 R
4— (B=E/#00996)
8 1 23000016000 CLAVP 16 2
J 9 1 12761059150 PIPE 1
& 9-1 1 12407059130 PIPE, FUEL OIL 1 N
- (B=E/#00344)
10 1 23000016000 CLAVP 16 2
N {2'
)
10

REFER TQ Fig.52

Yes No Yes

N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

I A)=4LH-HT D)=4LH-DTZ
Fig.62.FUEL RETURN PIPE T o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () ® (E ¢
Y00F2273 1 1 10130459020 JONT 12, PIPE 1 11
_ 2 1 12047050120 PIPE, FUEL 1 1
. B BERELA1T 21 1 1191875950 PIPE 73X130G0 1 1 N
Fig. FUEL RETURN PIPE (A=EF#20766) (C=E/#00852)
22 1 11918759540 PIPEFUEL 1 1 N
(A=Ef#21370) (C=E/#01650)
B 4 2 11918759460 PROTECTOR, FUEL PIPE 1 1 w
PREVIOUS 22 ? 18 (A=E/#21370) (C=E/#01650)
@—I 4 ﬂ:@/ 5 1 11917350120 PIPE 1 N
@11 (D=E/#00957)
19 51 1 11917359570 PIPEFUEL 1 N
(D=E/#01095)
&—13 7 2 11917359480 PROTECTOR, FUEL PIPE 1 w
20 (D=E/#01095)
@ 8 1 12910059951 VALVE ASSY, CHECK 1 1
81 1 11918759950 VALVE ASSYCHECK 1 11 N
(A=EF#20124) (C=E/#00157)
9 1 23000013000 CLAVP 13 9 9 9
91 1 23000013000 CLAVP13 3 8 8 K
(A=E#21223) (C=E/#01541) (D=E/#01084)
10 1 23000016000 CLAVP 16 2 2 2
1 1 23414080000 GASKET 8, ROUND 1 11 z
(A=EM#21223) (C=E/#01541) (D=E/#01084)
12 1 23414120000 GASKET 12, ROUND 2 2 2
Efg\/]ous 12-1 1 43400500450 SEALWASHER 12S 2 2 2 R
9 (A=E/#20581) (C=E/#00677) (D=E/#00638)
@{ 122 1 22190120002 SEALWASHER 12 2 2 2 R
(A=E/#20837) (C=E/#00997) (D=E/#00983)
13 1 23414140000 GASKET 14, ROUND 2 2 2
131 1 43400500470 SEALWASHER 14S 2 2 2 R
(A=E/#20581) (C=E/#00677) (D=E/#00638)
132 1 22190140002 SEALWASHER 14S 2 2 2 R
(A=E/#20837) (C=E/#00997) (D=E/#00983)
REFER TO Fig. 14 1 26106080102 BOLTM8X 10 PLATED 1 1 1
L 14-1 1 26106080102 BOLTM8X 10PLATED 1 11 z
i (A=Ef#21223) (C=E/#01541) (D=E/#01084)
’ 15 1 12761050150 PIPE 1 11
‘ 16 1 23000016000 CLAVP 16 2 2 2
l 17 1 11950350500 cLP 1 11 W
' (A=E/#21223 C=E/#01541 D=E/#01084
REFER TO % .57 18 ( 1 119)59&59960 ELBOW ( ) ( ) 1 101 w
(A=E#21223) (C=E/#01541) (D=E/#01084)
i 19 1 12949559300 BOLT, PIPE JOINT 1 11
/ / 19-1 1 11950350920 VALVE ASSY, CHECK 1 101 s
P / (A=Ef#21223) (C=E/#01541) (D=E/#01084)
e /" 20 1 12947059630 JONTFUEL RETNPPE 1 11
/// . 20-1 1 11959359980 JOINT,FUEL RETN,PIPE 1 1 1 S
T (A=Ef#21223) (C=E/#01541) (D=E/#01084)
e 21 1 12949559551 PIPE 3 3 3
22 1 12949550561 PPE L10 1 11
23 1 12915050580 CAP 1 11

0CF10-G22703 55 FUEL RETURN PIPE

Yes Yes

N:Old ‘_W New, Q:0Old —»‘:‘e%s New, R:Old —»‘g New, S:0ld _'4% New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 65 FUEL RETURN PIPE

i (A)=4LH-HT (D)=4LH-DTZ
Fig.62.FUEL RETURN PIPE =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
Y00F2273 1 231 1 11959359580 cAP 1 11 N
(A=E/#21223) (C=E/#01541) (D=E/01084)

, B RBRU /K17
Fig. FUEL RETURN PIPE

1257
PREVIOUS

14

&—11
19

S&—13

@%20

8%
PREVIQUS
9

&

REFER TO F1

- s
—
Emi“

REFER TO Fig.51

N:Old % New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-6G22703 63 FUEL RETURN PIPE(4LH-HTZ)

Fig.63.FUEL RETURN PIPE(4LH-HTZ) (R=au T O-aHorz
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
Y00F2273 1 1 12949550551 PIPE 3
. _ 2 1 11918259560 PIPE, FUEL OIL 1
. B BERULNAT (ALH-HT 3 1 12915059580 P 1
Fig. FUEL RETURN PIPE (4LH-H TZ) 31 1 11950350580 CAP 1 N
(B=E/#01540)
4 1 11917159990 JOINT, PIPE 1
5 1 23000-013000 CLAMP 13 9
1 5-1 1 23000013000 CLAMP 13 8 K
(B=E/#01540)
6 1 23414-120000 GASKET 12, ROUND 2
6-1 1 43400500450 SEALWASHER 125 2 R
(B=E/#00679)
1 6-2 1 22190120002 SEALWASHER 12 2 R
(B=E/#00996)
7 1 12761059150 PIPE 1
7-1 1 12407059130 PIPE, FUEL OIL 1 N
(B=E/#00344)
8 1 23000016000 CLAVP 16 2
| 9 1 11959359590 cuP 1 w
(B=E/#01540)
10 1 41650503810 1

ATaxy
OPTIONAL

REFER TO Fig.52

Remarks
(1)OPTIONAL

Yes Qs

N: Old‘_New Q:Old— New, R:Old<— New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703

0CF10-G22703 ¢4 FUEL STRAINER

i A)=4LH-HT D)=4LH-DTZ
Fig.64.FUEL STRAINER (R=au T o)
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
YooF2273 @ ® © O ©
1 1 11918755650 BRACKET 1 1
6 4 ﬁﬁ 4017 2 1 12185755800 SEPATATOR ASSYWATER 1
Fi g. FUEL STRAINER 3 2 12185755630 BODYFUEL STRANER 1
4 3 12185755750 PLUG 1
5 3 12185755760 WASHER 1
AH-DTZ 6 2 12185755710 FALTER, SEPARATOR 1
7 2 12185755730 SENDER 1
8 2 12185755740 PLUG 1
9 1 26106080252 BOLT M8X 25 PLATED 2
10 1 26106-100252 BOLT M10X 25 PLATED 2 2
11 1 26106-100252 BOLT M10X 25 PLATED 2 2
11-1 1 26106-100302 BOLT M10X 30 PLATED 2 2 S
(A=E/#20766) (C=E/#00852)
12 1 41650550311 STRAINER, FUEL 1 1 z
(A=E/#20372) (C=E/#00419)
13 2 12367855721 CASE 1 1
14 2 12367855880 PLUG 2 2
15 2 12367855890 GAKET 3 3
16 2 41650502331 BELEMENT ASSY 1 1
17 3 41650501180 LABEL, CAUTION 1 1
19 1 41650550310 STRAINER, FUEL 1 1 W
(A=E/#20372) (C=E/#00419)
21 2 12367255750 PLUG 1 1
22 2 12367255760 GAKET 1 1
ALH-HT 23 2 12367855770 BOLT, CENTER 1 1
4LH-HTZAY 24 2 12367855790 SPRING 1 1
25 2 12367855850 GAKET 1 1
26 2 12367855860 SPRING SEAT 1 1
27 2 12367855870 GAKET 1 1
28 2 12367855880 PLUG 1 1
29 2 12367855890 GAKET 1 1
30 2 41650550810 STRAINER 1 1
41 H-HT 31 2 12367855700 COVER 1 1
ALH-HTZAY ® 1 12949555600 STRANERASSY 1
33 2 12332535160 WASHER 1
34 2 12332535170 SPRING 1
35 2 12949555610 BODY, STRANER 1
36 2 12949555620 CENTERBOLT 1
38 2 12367255750 PLUG 1
39 2 12367255760 GAKET 1
40 2 24311000120 ORING 1AP 120 1
41 2 41650550800 ELEMENT, FUEL OlL 1
42 2 12332535140 GAKET 1
43 1 26216100402 STUD M12X 40 PLATED 2
44 1 26366-100002 NUT M10 2
45 1 11917355700 RUBBER 1
46 1 26756-100002 LOCK NUT M10 PLATED 2

Yes

Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.65.0IL/WATER SEPARATER

Y00F2273

KRR
m.65 OIL/WATER SEPARATER

a3
PREYI0US

0CF10-G22703 g5 OIL/WATER SEPARATER

(28)

38
39

34
33

Remarks
(1)PACKAGED PART

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 12367255811 BRACKET 1 1 1
2 1 11900659910 JOINT,PIPE 2 2 z
(A=EXXX) (C=EXXX)
3 1 22137-080000 WASHER 8, POLISHED 2 2 2
4 1 22217080000 SPRING WASHER 8 2 2 2
5 1 23000-016000 CLAVP 16 2 2 2
6 1 23414140000 GASKET 14, ROUND 2 2
6-1 1 23414-140000 GASKET 14, ROUND 4 4 4 K
(A=EXXX) (C=EXXX)
7 1 26106-080302 BOLTM8X 30 PLATED 2 2 2 z
(A=E/#20856) (C=E/#01008) (D=E/#01005)
8 1 26106-100302 BOLT M10X 30 PLATED 2 2 2 z
(A=E#20856) (C=E/#01008) (D=E/#01005)
9 1 26366-080002 NUTM8 2 2 2 z
10 1 26366-100002 NUT M10 2 2 2 z
(A=E/#20856) (C=E/#01008) (D=E/#01005)
11 1 43623500040 SEPARATOR ASSY. OW 1 1 1 z
(A=E/#20856) (C=E/#01008) (D=E/#01005)
12 2 12367855700 COVER 1 1 1
14 2 12367855850 GAKET 1 1 1
15 2 42430500070 ELEMENT 1 1
15-1 2 42430500380 ELEMENT 1 1 1 N
(A=E/#20152) (C=E/#00173)
16 2 12367855770 BOLT, CENTER 1 1 1
17 2 12367855870 GAKET 1 1 1
18 2 12367855860 SPRING SEAT 1 1 1
19 2 X0600190722 SPRING 1 1 1
20 2 238387080002 PLUG 8 1 1 1
21 2 23414-080000 GASKET 8, ROUND 1 1 1
22 2 12367855880 PLUG 1 1 1
23 2 23414140000 GASKET 14, ROUND 1 1 1
24 1 12332559420 PIPEASSY 2 2 2 w
(A=EXXX) (C=EXXX)
27 1 23857-080000 JOINT BOLT 8PIPE 2 2 2 w
(A=EXXX) (C=EXXX)
| 28 1 12032455750 SEPARATOR 1 1 1 W
(A=E/#20856) (C=E/#01008) (D=E/#01005)
29 2 12032455760 ELEMENT,FUEL OlL 1 1 1
30 2 X2740134001 COVERASSY 1 1 1
32 2 X0582810173 GAKET 1 1 1
33 2 X0311121522 CENTERBOLT 1 1 1
34 2 X0580121073 ORING1AP 120 1 1 1
35 2 X0300120414 SPRING SEAT 1 1 1
36 2 X0600160122 SPRING 1 1 1
37 2 X0314080110 PLUG 1 1 1
38 2 X0583080273 GAKET 2 2 2
39 2 X0313080110 BOLT 1 1 1
| 40 1 26106-080402 BOLT M8X 40 PLATED 2 2 2 w 1
(A=E/#20856) (C=E/#01008) (D=E/#01005)
1 41 1 26106-100202 BOLT M10X 20 PLATED 2 2 2 w 1

(A=E/#20856)

(C=E/#01008)

(D=E/#01005)

Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5

++ CONTINUE ++

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 g5 OJL/WATER SEPARATER

i (A)=4LH-HT (D)=4LH-DTZ
Fig.65.0IL/WATER SEPARATER =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
3 wW B © O B ¢
Y00F2273 I 42 1 26706100002 NUT M10 2 2 2 w
(A=E/#20856) (C=E/#01008) (D=E/#01005)

KRR
m.65 OIL/WATER SEPARATER

a3
PREYI0US

Remarks
(1)PACKAGED PART N:OId%New, Q:OIdL‘LNew, R:OIdi»‘;sNew, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703

Fig.66.ENGINE STOP DEVICE

Y0OF2273

0CF10-622703 66 ENGINE STOP DEVICE

.86 Mamixa
Fig. ENGINE STOP DEVICE
[}
PREV 1QUS
2 30 m
\ 23
KJ 30 32 4UH-HTZAY
29 8
9 \
FFa
- OPTIONAL
ALH-HTZAY
REFER TO
4LH-DTZ
Remarks

(1)OPTIONAL

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 12959067310 CLAVP 1 1 z
(A=E/#20766) (C=E/#00852)
2 1 119187-67900 BRACKET 1 1 Z
(A=E/#20766) (C=E/#00852)
3 1 22414250150 COTTER PIN 25X15 1 1 z
(A=E/#20766) (C=E/#00852)
4 1 26106-060122 BOLTM6X 12 PLATED 2 2 z
(A=E#20766) (C=E/#00852)
5 1 26116050142 BOLTM5X 14 PLATED 1 1 z
(A=E/#20766) (C=E/#00852)
6 1 26756050002 LOCKNUT M5 PLATED 1 1 z
(A=E/#20766) (C=E/#00852)
7 1 41701500861 CABLEREMO-CON(260) 1 1 z
(A=E/#20766) (C=E/#00852)
8 1 11918767910 BRACKET 1
9 1 12022066250 PIN(A) 1
10 1 17107866551 PIN 1
11 1 12957367300 BRACKET, SOLENOD 1
12 1 11917367310 LINK 1
13 1 12947067320 ENGINE STOP SOLENOD 1
14 1 12461791850 RELAY 1
14-1 1 11977391850 RELAY 1 R
(D=E/#01103)
15 1 22117-060000 WASHER 6 2
16 1 22117080000 WASHER 8 3
17 1 22217060000 SPRING WASHER 6 2
18 1 22360080000 SNAPPIN 8 2
19 1 26106060102 BOLT 6X 10 PLATED 2
20 1 26106060202 BOLT M6X20 PLATED 1
21 1 26106080122 BOLTM8X 12 PLATED 2
22 1 26366-060002 NUTM6 1
23 1 11917467310 LINK 1 1 w
(A=E/#20766) (C=E/#00852)
24 1 11918767300 BRACKET, SOLENOID 1 1 w
(A=E##20766) (C=E/#00852)
25 1 11958867320 ENGINE STOP SOLENOID 1 1 W
(A=E/#20766) (C=E/#00852)
26 1 12022066250 PIN(A) 1 1 W
(A=E/#20766) (C=E/#00852)
27 1 12461791860 RELAY 1 1 w
(A=E/#20766) (C=E/#00852)
28 1 17107866551 PIN 1 1 W
(A=E/#20766) (C=E/#00852)
29 1 22117-060000 WASHER 6 1 1 W
(A=E/#20766) (C=E/#00852)
30 1 22117080000 WASHER 8 2 2 w
(A=E/#20766) (C=E/#00852)
31 1 22217060000 SPRING WASHER 6 2 2 W
(A=E/#20766) (C=E/#00852)
32 1 22360080000 SNAPPIN 8 2 2 w

(A=E/#20766)

(C=E/#00852)

N:0ld £55 New, Q:0ld 5

Yes

++ CONTINUE ++

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.66.ENGINE STOP DEVICE

Y0OF2273
.66 topLEa
Fig. ENGINE STOP DEVICE
33
PREVIOUS
1)
®
%% 5 3 i <
24 REFER TO Fig.63
N 23
32 -
m 30 /_29 4LH-HTZAY
i,
ALH-HT
ALH-HTZAY

STOP DEVICE

ALH-DTZ

REFER 70O

Remarks
(1)OPTIONAL

0CF10-G22703 66.ENGINE
(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
33 1 26106060102 BOLT 6X 10 PLATED 2 2 W
(A=E/#20766) (C=E/#00852)
34 1 26106060202 BOLT M6X20PLATED 1 1 W
(A=E/#20766) (C=E/#00852)
35 1 26366-060002 NUT M6 1 1 w
(A=E/#20766) (C=E/#00852)

N:0ld £55 New, Q:0ld 5

New, R:Old

= New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 67 CABLE SUPPORT

i A)=4LH-HT D)=4LH-DTZ
Fig.67.CABLE SUPPORT =artiir o
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
; A B ©) ® E ©
Y0O0F2273 1 1 11917167100 BRACKE 1
- 2 1 11918767150 BRACKET, CABLE 1 1 1
Fi 6 T=TLXRE 3 1 10531167200 RETAINER, JOINT 1
ig. CABLE SUPPORT 7 2 22242000100 CIRCLP 10 1
8 1 12157486320 RETANER 1
9 1 22217-050000 SPRINGWASHER 5 2 2 2
10 1 22217080000 SPRING WASHER 8 1 1 1
11 1 22414250150 COTTER PIN 25X15 1
12 1 26022050122 SCREWM5X 12 2
13 1 26106060122 BOLTM6X 12 PLATED 2
14 1 26106080122 BOLTM8X 12 PLATED 2 2 2
15 1 26116080252 BOLT M8X 25 PLATED 1 1 1
16 1 26557050122 SCREWM5X 12 2 2 2
REFER TO FIG.26 17 1 26716050002 NUTM5 2 2 2
18 1 26716080002 NUTM8 1 1 1
19 1 41701001720 BRACKET 1 1 1
20 1 41710000410 CLAVP 1 1 1 1
21 1 41710001300 JOINT 1 1 1
22 1 41730501421 HEAD, REMOTE-CONT. 1

REFER TO Fig.53,54

ALH-HT
4LH-HTZAY
4LH-DTZ

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.68.CLUTCH(YX-30)

Y0OF2273

i I59F (
Fi 9-6 CLUTCH (

Y X

Y

X-

0}

w

YX-30-1

0CF10-G22703 68 CLUTCH(YX-30)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 11919281010 CLUTCHASSY. 203 1 1
2 1 119192-81020 CLUTCHASSY. 255 1 1
3 1 119192-81030 CLUTCHASSY. F296 1 1
4 1 11919281040 CLUTCHASSY. 348 1 1
5 1 11919281050 CLUTCHASSY. 203 1 2
6 1 119192-81060 CLUTCHASSY. 255 1 2
7 1 119192-81070 CLUTCHASSY. 2% 1 2
8 1 119192-81080 CLUTCHASSY. =348 1 2
9 1 26013100252 BOLT WWASHER M10X25 6
191 1 26106100302 BOLT M10X 30 PLATED 8 R
(A=E/#21040)
10 1 26106-100252 BOLT M10X 25 PLATED 10
| 11 1 119192-81090 MARINE GEAR 1 W 1
(A=E/#20694)
| 12 1 119192-81100 MARINE GEAR 1 W 2

(A=E/#20694)

YX-30-2

Remarks
(1)YX-30-1 CLUTCH(DUMPER DICK TYPE)
(2)YX-30-2 CLUTCH(RUBBER BLOCK TYPE)

Yes

N:Old ‘ﬁ New, Q:OIdL‘L New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 69 CLUTCH(YX-20ZC)

i - (A)=4LH-HT (D)=4LH-DTZ
Fig.69.CLUTCH(YX-20ZC) (R=au T o)
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
_ wW B © O B ¢
Y0oF2273 1 1 119187-81010 CLUTCH(YX207C) ASSY. 1
2 1 26106-100252 BOLT M10X 25 PLATED 10

B8 2727, (yx=2070)
Fig. CLUTCH (YX-20ZC)

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.70.FRONT DRIVING DEVICE(OPTIONAL)

Y0O0F2273

CE (OPTTONAL)

REFER TO Fig.

REFER 7O Fi

-]

0CF10-G22703 - 70 FRONT DRIVING DEVICE(OPTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)

1 1 124611-28510 BOLT M10X 30 6 6

2 1 14561054431 WASHER 1 1

3 1 119192-89110 MOUNT 1 1

4 1 119192-89120 GASKET, HOUSING 1 1

5 1 124411-89160 HOUSING, OlL SEAL 1 1

6 1 119192-89210 SHAFT 1 1

7 1 22512-100260 KEY 10X 26 1 1

8 1 24151222080 ROLLER BEARING 1 1

9 1 24430405806 SEAL VCA058 06, OlL 1 1

10 1 24430456006 SEALVCA56006,OIL 1 1

11 1 24754320020 CUP 32X14, GREASE 1 1

12 1 26106080162 BOLT M 8X 16 PLATED 4 4

13 1 26106100252 BOLT M10X 25 PLATED 8 8

14 1 26776-300002 LOCK NUT M30 PLATED 1 1

Yes

Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 71 FPTO ELECTTON CLUTCH(BF500,0PTIONAL)

Fig.71.FPTO ELECTTON CLUTCH(BF500,0PTIONAL) (=aLHHT O-aHorz
(C)=4LH-HTZAY (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

wW B © O B ¢
YOOF2273 1 1 119194-89500 FPTO CMPBF500 1 W
. (C=E/#00776)

) 7 FPTOREISvF (BF500, #7¥3») 2 2 Xamuzs COVER 1
Fig. FPTO ELECTTON CLUTCH (BF500, OPTIONAL) 3 2 11919489750 BOLT M10X30 8
4 2 X32M11097 COVER (BEARNG 1
5 2 119194-89760 BOLT M10X30 8
6 2 X48M10346 JOINT 1
7 2 11919489770 BOLT M10X35 6
[} 3 2 8 94 5 15 20 19 18 16 8 2 119194-89780 ELASTICITY GOM JOINT 1
\ / / / / / ° 2 11919489790 BOLTMI&GE 8
10 2 X48M110306 BOSE 1
! T 11 2 X32M11100 SHAFT 1
12 2 11919489830 KEY 12X8x47 1
13 2 X4AM10025 PLATE 1
. 14 2 119194-89810 BOLT M10X25 1
PAC ] e 15 2 119194-89860 BRG 6209N\K 1
7 YT 16 2 11919489870 BRG 5200 1
1 17 2 X42M11083 COLLAR (BEARING 1
18 2 X42M11063 PRESS (BEARING 1
10\ 19 2 11919489880 SETSCREW 1
13— - 3 20 2 119194-89890 GREASE NIPPLE PT18 1

14
\\H 7

N

AL

=

!

1

17 il

4

AMLNo.l iz AHULNO. 20520584 %Y.
linc. 2 ~20

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 - 79 FPTO ELECTTON CLUTCH(BF501,0PTIONAL)

Fig.72.FPTO ELECTTON CLUTCH(BF501,0PTIONAL) A oy trore
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B ©) ® E ©
YOOF2273 1 1 11919489510 FPTO CMPBF501 1 w

o 72 EPTORKYS Y5 (BE501, 47933) 2P oo GO ;
Fig. FPTO ELECTTON CLUTCH (BF501. OPTTONAL) s 2 xForeee0  FLANGE(SHAFT 1
4 2 XFB825500060 COVER END 1
5 2 XF975300010 ADAPTOR 1
6 2 XF975560020 COLLAR 1
7 2 XF978160010 RING 1
8 2 XF815300320 ADAPTOR (CLUTCH 1
9 8 11 1019 2 1213 5 22 415 14 17 16 3 9 2 XV12301009 BOLT MI0X25 6
¢ 10 2 XV12301008 BOLT M10X30 8
11 2 XV14201010 SPRING WASHER 8
12 2 XV12300802 BOLT M8X25 6
13 2 XV14200810 SPRING WASHER 6
14 2 XV12300802 BOLT M8X25 6
7 LA 15 2 XV14200810 SPRING WASHER 6
PG e 16 2 XV13201100 NUT BEARING 1
7 T ! 17 2 XV14401100 WASHER (BEARING 1
2 23 18 2 XVI2301014 BOLT M10X80 1
) . — " 19 2 XY35900026 CUP RING CF50-0/S 1
/ | W : _ / " 20 2 XV12301601 BOLT MI6XG0 4
21 2 XVI2301601 BOLT M16X50 4
18 H\// 22 2 XY21100008 BEARING 1
] I:F 25 23 2 XF81550028 COVER (PLOT 1
“' i 24 2 XVI2101407 BOLT M14X35 1
} “ H" “ H 25 2 XVI7106011 KEY 1280 1
AL

20 [}
RHLNo. 1t MHLNO.2 252584 T,
linc. 2~25

(C=E/#00776)

Qs

Yes

N:Old < g New, Q: Old‘—_> New, R:0ld <=5 New, S:0ld <—_>Nc.=.w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.73.FPTO ELECTTON CLUTCH(BF502,0PTIONAL)

YGOF2273

. 7 FPTOBKYSvF (BF502, #7vay)
Fig. FPTO ELECTTON CLUTCH (BF502, OPTIONAL)
9’8 11 10 19 2 12 13 5 22 4 15 14‘17 16 3
7
21

20 6
RHLNo. 11 BLNO0. 25228847,
1inc.2 ~22

0CF10-G22703 73 EPTO ELECTTON CLUTCH(BF502,0PTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN B ©) ® € F)
1 1 11919489520 FPTO CMPEF02 1 w
(C=E/#00776)
2 2 XF972600020 CASE 1
3 2 XF976960050 FALANGE (SHAFT 1
4 2 XF825500060 COVER END 1
5 2 XF975300010 ADAPTOR 1
6 2 XF975560020 COLLAR 1
7 2 XF978160010 RING 1
8 2 XF815300320 ADAPTOR (CLUTCH 1
9 2 XVv12301009 BOLT M10X25 6
10 2 Xv12301008 BOLT M10X30 8
11 2 XV14201010 SPRING WASHER 8
12 2 Xv12300802 BOLT M8X25 6
13 2 XV14200810 SPRING WASHER 6
14 2 Xv12300802 BOLT M8X25 6
15 2 XV14200810 SPRING WASHER 6
16 2 XV13201100 NUT (BEARING 1
17 2 XV14401100 WASHER (BEARING 1
18 2 Xv12301014 BOLT M10X60 6
19 2 XY35900026 CUP RING CF500/s 1
20 2 XV12301601 BOLT M16X50 4
21 2 XY71100240 BOLT M10X30 4
22 2 XY21100080 BEARING 1

N:Old $=5

New, Q:OIdL‘L»New, R:0ld <=5 New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.74.FPTO ELECTTON CLUTCH(CF500,0PTIONAL)

YOO0F2273

FPTORKYSv7 (C D
Fig. 74 FPTO ELEGTTON c(Lurc?«(()o F50 ?’ojﬁl )NAL)

8 2 12 10 11 13 15 18 4 5 19 33 32

3 9
Kl
6
AN § L
\

7
22— |l
L

————/ﬁj
23—

U L

& i I L lJ

= / // !
4 24 26 25 27 14 16 17 21 28 30 20
1 inc.2 ~33

RHLNo. 1R RHLN0. 2453358057,

0CF10-G22703 74 FPTO ELECTTON CLUTCH(CF500,0PTIONAL)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN B ©) ® € F)
1 1 119194-89700 FPTO CMP(CF500 1 W
(C=E/#00776)

2 2 X32ML1243A COVER 1

3 2 119194-89750 BOLT M10X30 8

4 2 X32M11097 COVER (BEARING 1

5 2 119194-89760 BOLT M10X30 8

6 2 X48V10346 JOINT 1

7 2 11919489770 BOLT M10X35 6

8 2 11919489780 ELASTICITY GOM JOINT 1

9 2 119194-89790 BOLT M16X55 8

10 2 X3AM11719 PULLEY 1

11 2 119194-89800 BOLT M8X30 8

12 2 X32M11244 BOSE 1

13 2 X48M10002A ARMATURE ASY 1

14 2 119194-89810 BOLT M10X25 8

15 2 X38VI10005A ROTOR 1

16 2 119194-89820 BOLT M8X18 6

17 2 X42M11066A BOSE (ROTOR 1

18 2 X33V110004 FIELD COIL 1

19 1 119194-89820 BOLT M8X18 6

20 2 X32m11245 SHAFT 1

21 2 119194-89830 KEY 12X8x47 1

22 2 X4AM10025 PLATE 1

23 2 119194-89810 BOLT M10X25 1

24 2 119194-89840 BRG 6200-2NK 1

25 2 119194-89850 SNAP RING 1

26 2 X42M11072 COLLAR (BEARING 1

27 2 X48M10137 COLLAR (GAP 1

28 2 119194-89860 BRG 6209N\K 1

29 2 119194-89870 BRG 5200 1

30 2 X42M11083 COLLAR (BEARING 1

31 2 X42M11063 PRESS (BEARING 1

32 2 119194-89880 SETSCREW 1

33 2 11919489890 GREASENIPPLEPT18 1

Qs

N:Old < g New, Q: Old‘—_> New, R:0ld <=5 New, S:0ld <—_>Nc.=.w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 75 FPTO ELECTTON CLUTCH(CF501,0PTIONAL)

Fig.75.FPTO ELECTTON CLUTCH(CF501,0PTIONAL) i | T
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
YQO0F2273 1 1 119194-89710 FPTO CMP(CF501 1 w

(C=E/#00776)

) 75 FPTOBBOISYF (CF501, #7Y3Y) 2 2 XW212133010 ARVIATURE ASY 1
Fig. FPTO ELECTTON CLUTCH (CF501, OPTIONAL) 3 2 XW214700820 ROTORASY 1

4 2 XW213361260 FELD ASY 1

5 2 XW216860110 PLATE (PRESSURE 1

BHILNo.1/: BHLNO. 20541 284 FT, 6 2 XW216860040 PLATEGNNER 1
1 ine.2 ~ 41 7 2 XF812600320 CASE 1
4 36 8 2 XF816630210 HOUSING 1
18 24 23 738 12 2113 2 5 3 4 24-37 30 29 9 2 XF816960400 FLANGE (SHAFT 1

11 10 2 XF816720250 HUB ROTOR 1

11 2 XF815300300 ADAPTOR HELD 1

12 2 XF816960410 FLANGE (NPUT 1

 —— 1—1 13 2 XF815300310 ADAPTOR (ARMATURE 1

{ 14 2 XF818160430 RING 1

N 15 2 XF815560640 COLLAR (ARMATURE 1
. 16 2 XF815560650 COLLAR BEARING A 1

17 2 XF815560660 COLLAR (BEARING B 1

14 j 18 2 XF815300320 ADAPTOR (CLUTCH 1
39 / 19 2 XF815500350 COVER (PILOT 1
/ 20 2 XV21130811 BRG 6308-2\NK 2

35 L] 21 2 X\V21130715 BRG 6307-2NK 2
/ g g 2 2 XVI6109010 SNAPRNG R0 1

19 / 23 2 XVI2101002 BOLT M10X30 8
33 / -5- 24 2 XV14200810 SPRING WASHER 8
24 ] 25 2 XVI12300806 BOLT MBXS 6
/ / / ] i 26 2 XV14200810 SPRING WASHER 6

/ 27 2 XY12300003 BOLT M8X14 6

28 2 XV14200810 SPRING WASHER 6

29 2 XV12101013 BOLT M10X20 8

30 2 XV14201010 SPRING WASHER 8

31 2 XVI12301009 BOLT M10X25 6

40 17 32 15 6 27 28 41 10 o 5 W12300806 BOLTMBYCS 8

33 2 XVI12101002 BOLT M10X30 1

u 2 XV14201010 SPRING WASHER 1

35 2 XVI2101012 BOLT M10X35 6

36 2 XY35900026 CUP RING CF50-0/S 1

A 7 2 XY71100240 BOLT M10X30 4

E 3 2 XY3B00026 CUP RING CF500/S 1

i 39 2 XY71002400 SLERVEBROLT 4

40 2 XVI12101601 BOLT M16X50 4

41 2 XV17105008 KEY 10X8x40 1

CF-15%

N:Old Le% New, Q:OIdL‘L» New, R:OIdiv‘;S New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 - 76 STARTING MOTOR

i (A)=4LH-HT (D)=4LH-DTZ
Fig.76.STARTING MOTOR AT -
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
YOOF2273 1 1 12125477011 STARTING MOTOR 1
1-1 1 12125477012 STARTING MOTOR{DC12V 1 1 N
T8 2TivrEs (B-e10057)
Fig. STARTING MOTOR 2 1 124617-77010 STARTING MOTOR 1
2-1 1 124617-77011 STARTING MOTOR 1 1 N
(A=E/#20509) (C=E/#00570)
3 1 124550-77030 COVER, TERMINAL 1 1 1 1
4 1 26116120302 BOLT M12X 30 PLATED 3 2 3 2
REEER TO Fio. 5 1 22137-120000 WASHER 12POLISHED 3 3
6 1 123310-77640 SWITCH, BATTERY 1 1 1 1
7 1 12332577920 TERMINAL 2 2 2 2
8 1 12332577930 TERMINAL 2 2 2 2
9 1 22724800380 SCREW 8X3 2 2 2 2

A2 F—/i=

G78#R
COMPONENT PARTS:REFER TC FIG78

4LH-HT
ALH-HTZAY

REFER 70 Fig.3

AF=R=Y  FIGT778#R
COMPONENT PARTS.REFER TO FIG7T

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.77.STARTING MOTOR COMPONENT PART(4LH-HT/HTZAY)

YO0F2273

Fig.'7

A9=F A ITE=94 0 F—=)\=Y (4L H— “
STARTING MOTOR COMPONENT PAR#14JﬁIﬁ?jJ¥§f$§

0CF10-G22703 77 STARTING MOTOR COMPONENT PART(4LH-HT/HTZAY)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 124617-77010 STARTING MOTOR 1 1
1-1 1 124617-77011 STARTING MOTOR 1 1 N
(A=E#20509) (C=E/#00570)
2 2 11912977190 BEARING ASSY, CENTER 1
2-1 2 12125477600 BEARING ASSY, CENTER 1 1 N
(A=E/#20299) (C=E/#00279)
3 3 11912977210 SEAL, OIL 1 1
4 3 11912977220 BEARING, NEEDLE 1 1
5 2 119129-77400 ARMATURE ASSY 1 1
5-1 2 124617-77110 ARMATURE ASSY 1 1 N
(A=E/#20509) (C=E/#00570)
6 3 119129-77410 BALL BEARING 1 1
6-1 3 12125477410 BALL BEARING 1 1 N
(A=E/#20299) (C=E/#00279)
7 3 11912977420 BALL BEARNG 1
7-1 3 12125477420 BALL BEARING 1 1 N
(A=E/#20299) (C=E/#00279)
9 2 11912977440 COILASSY, HELD 1 1
11 2 11912977460 BRUSH(+) 2 2
12 2 11912977470 HOLDER ASSY, BRUSH 1 1
13 3 11912977480 BRUSH() 2 2
14 3 11912977490 SPRING, BRUSH 4 4
14-1 3 12125477590 SPRING, BRUSH 4 4 N
(A=E/#20299) (C=E/#00279)
15 2 11912977510 WASHER KIT, THRUST 1 1
15-1 2 12125477430 WASHER KIT, THRUST 1 1 N
(A=E/#20299) (C=E/#00279)
16 2 11912977530 COVER REAR 1 1
17 2 119129-77540 LEVER SET, SHFT 1 1
17-1 2 12125477700 LEVER SET, SHIFT 1 1 N
(A=E/#20299) (C=E/#00279)
20 2 119129-77570 DUST COVER SET 1 1
20-1 2 12125477730 DUST COVER SET 1 1 N
(A=E/#20299) (C=E/#00279)
21 2 11912977610 SHAFT ASSY, GEAR 1 1
21-1 2 12125477610 SEAL, OlL 1 1 N
(A=E/#20299) (C=E/#00279)
22 2 11912977630 PINION ASSY 1 1
23 2 11912977640 SWITCH ASSYMAGNETIC 1 1
23-1 2 124617-77510 SWITCH ASSY MAGNETIC 1 1 S
(A=E/#20509) (C=E/#00570)
24 2 119129-77650 CASE ASSY, GEAR 1 1
25 3 11912977660 BEARING, METAL 1 1
26 2 119129-77670 STOPPER SET, PINON 1 1
27 2 11912977700 RELAY, STARTER 1 1
27-1 2 12461777590 RELAY, STARTER 1 1 N
(A=E/#20509) (C=E/#00570)
28 2 11912977710 WIREHARNESS 1 1
29 2 119129-77720 WIREHARNESS 1 1
30 2 11912977740 COVER, TERMINAL 3 3
31 2 119129-77750 TERMINAL COVER 1 1

N:0ld £55 New, Q:0ld 5

Yes

++ CONTINUE ++

New, R:Old —

Yes
Yes'

New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 - 77 STARTING MOTOR COMPONENT PART(4LH-HT/HTZAY)

Fig.77.STARTING MOTOR COMPONENT PART(4LH-HT/HTZAY) AT (D412
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
Yoor2273 311 2 12125477810 TERMINAL COVER 1 1 N
19—‘7"(“/7’6 B4+ }‘( y (ALH HT/HTZAY (A=E/#20299) o (C=E/#00279)
. - AN - 32 2 11912977770 , THROUGH 2 2
Fig. 7 STARTING MOTOR COMPONENT PART (4LH-HT/HTZAY) 321 2 12125477770 BOLT, THROUGH 2 2 N
(A=E/#20299) (C=E/#00279)
33 2 26106-060302 BOLT M6X30PLATED 3 3
34 2 26106-060452 BOLTM6X45PLATED 2 2
35 2 26116050082 BOLTM5X 8PLATED 2 2
36 2 26116050122 BOLTM5X 12 PLATED 2 2
30 3 36-1 2 12125477780 SCREW 5 2 2 N
i 2 (A=E/#20299) (C=E/#00279)
36-2 2 26450050122 BOLTM5X 12 2 2 N
(A=E/#20406) (C=E/#00464)

37 2 26557040122 SCREWM4X 12PANHD 2 2

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.78.STARTING MOTOR COMPONENT PART(4LH-HTZ/DTZ)

Y00F2273

Fig.7

AH=FAIIE=IA I F ==Y
STARTING MOTOR COMPONENT

(
p

4
A

LH-HTZ/DTZ)
RT (4LH-HTZ/DT2)

30

28

0CF10-622703 - 78 STARTING MOTOR COMPONENT PART(4LH-HTZ/DTZ)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
B © O B ¢
1 1 12125477011 STARTING MOTOR 1
1-1 1 12125477012 STARTING MOTOR{DC12V 1 1 N
(B=E/#00576)
2 2 12125477400 ARMATURE ASSY 1
2-1 2 12125477401 ARMATURE ASSY 1 1 N
(B=E/#00576)
| 2-2 2 121254-77402 ARMATURE ASSY 1 1 N
(B=E/#01367) (D=E/#01029)
3 3 12125477410 BALL BEARING 1 1
4 3 12125477420 BALL BEARING 1 1
5 2 12125477430 WASHER KIT, THRUST 1 1
6 2 12125477480 STOPPERKIT, PINION 1 1
10 2 12125477520 COILASSY,RELD 1 1
12 3 12125477540 BRUSH(+) 2 2
13 2 12125477550 COVERASSY, REAR 1 1
14 2 12125477570 HOLDER ASSY, BRUSH 1 1
14-1 2 121254-77571 HOLDER 1 1 N
(B=E/#01367) (D=E/#01029)
15 3 12125477580 BRUSH (-) 2 2
I 151 3 12125477581 BRUSH 2 N
(B=E/#01367) (D=E}01029)
16 3 12125477590 SPRING, BRUSH 4 4
17 2 12125477600 BEARING ASSY, CENTER 1 1
18 3 121254-77610 SEAL, OIL 1
18-1 3 11912977210 SEAL, OIL 1 1 N
(B=E/#00466)
20 2 12125477640 SHAFT ASSY, GEAR 1 1
21 2 12125477661 PINION ASSY 1 1
22 2 121254-77670 SWITCH, MAGNETIC 1 1
23 2 12125477681 CASE ASSY, GEAR 1 1
24 3 12125477690 METAL, GEAR CASE 1 1
25 2 12125477700 LEVER SET, SHFT 1 1
28 2 12125477730 DUST COVER SET 1 1
29 2 12125477770 BOLT, THROUGH 2 2
30 2 12125477780 SCREW 5 2
30-1 2 26450-050122 BOLTM5X 12 2 2 N
(B=E/#00289)
31 2 12125477790 SCREW 4 2 2
32 2 12125477810 TERMINAL COVER 1 1
33 2 26106-060302 BOLTM6X 30 PLATED 3 3
34 2 26106-060452 BOLTM6X 45 PLATED 2 2

Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.78.STARTING MOTOR COMPONENT PART(4LH-HTZ/DTZ)

Y00F2273

Fig.7

AH=FAIIE=IA I F ==Y
STARTING MOTOR COMPONENT

(
p

4
A

LH-HTZ/DTZ)
RT (4LH-HTZ/DT2)

30

28

0CF10-622703 - 78 STARTING MOTOR COMPONENT PART(4LH-HTZ/DTZ)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
B © O B ¢
1 1 12125477011 STARTING MOTOR 1
1-1 1 12125477012 STARTING MOTOR{DC12V 1 1 N
(B=E/#00576)
2 2 12125477400 ARMATURE ASSY 1
2-1 2 12125477401 ARMATURE ASSY 1 1 N
(B=E/#00576)
| 2-2 2 121254-77402 ARMATURE ASSY 1 1 N
(B=E/#01367) (D=E/#01029)
3 3 12125477410 BALL BEARING 1 1
4 3 12125477420 BALL BEARING 1 1
5 2 12125477430 WASHER KIT, THRUST 1 1
6 2 12125477480 STOPPERKIT, PINION 1 1
10 2 12125477520 COILASSY,RELD 1 1
12 3 12125477540 BRUSH(+) 2 2
13 2 12125477550 COVERASSY, REAR 1 1
14 2 12125477570 HOLDER ASSY, BRUSH 1 1
14-1 2 121254-77571 HOLDER 1 1 N
(B=E/#01367) (D=E/#01029)
15 3 12125477580 BRUSH (-) 2 2
I 151 3 12125477581 BRUSH 2 N
(B=E/#01367) (D=E}01029)
16 3 12125477590 SPRING, BRUSH 4 4
17 2 12125477600 BEARING ASSY, CENTER 1 1
18 3 121254-77610 SEAL, OIL 1
18-1 3 11912977210 SEAL, OIL 1 1 N
(B=E/#00466)
20 2 12125477640 SHAFT ASSY, GEAR 1 1
21 2 12125477661 PINION ASSY 1 1
22 2 121254-77670 SWITCH, MAGNETIC 1 1
23 2 12125477681 CASE ASSY, GEAR 1 1
24 3 12125477690 METAL, GEAR CASE 1 1
25 2 12125477700 LEVER SET, SHFT 1 1
28 2 12125477730 DUST COVER SET 1 1
29 2 12125477770 BOLT, THROUGH 2 2
30 2 12125477780 SCREW 5 2
30-1 2 26450-050122 BOLTM5X 12 2 2 N
(B=E/#00289)
31 2 12125477790 SCREW 4 2 2
32 2 12125477810 TERMINAL COVER 1 1
33 2 26106-060302 BOLTM6X 30 PLATED 3 3
34 2 26106-060452 BOLTM6X 45 PLATED 2 2

Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-622703 - 79 GENERATOR(4LH-HT/HTZAY)

i A)=4LH-HT D)=4LH-DTZ
Fig.79.GENERATOR(4LH-HT/HTZAY) =artiir o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
. wW B © O B ¢
Y00F2273 1 1 12461177200 GENERATOR 1 1
~ 1-1 1 119187-77200 GENERATOR 1 1
Fig. 7 9 GEIN:II;(FE/AT(?R ((ﬁlLlﬂHHT%/zi{YT)ZAY) (A=E#20135) (C=E#00167)
2 1 26716-120002 NUT 12 1 1
(A=E/#20135) (C=E/#00167)
B 3 1 119000-77250 BRACKET, GENERATOR 1 1
PREVIOUS 31 1 11918777300 BRACKET 1 1
(A=E/#20135) (C=E/#00167)
A=Y FIG8 18R 4 1 121522-77330 ADJUSTER, BELT 1 1
COMPONENT PARTS REFFER 1O FIG8:
4-1 1 119187-77330 ADJUSTER 1 1
(A=E/#20135) (C=E/#00167)
5 1 22137-100000 WASHER 10POLISHED 1 1
(A=E/#20124)
REFER TO Fig. 6 1 26106-080202 BOLTM8X 20 PLATED 2 2
6-1 1 26106-080202 BOLT M8X 20 PLATED 5 5
(A=E/#20135) (C=E/#00167)
| 6-2 1 26106-080202 BOLTM8X 20 PLATED 4 4
(A=E/#21065) (C=E/#01294)
7 1 26136100252 BOLT MIOXS 1 1
8 1 26106-101152 BOLT M10X115 PLATED 1 1
8-1 1 121950-28820 BOLT 12X136 1 1
(A=E/#20135) (C=E/#00167)
9 1 26106080252 BOLTM8X 25 PLATED 1 1
(A=E/#21065) (C=E/#01294)
10 1 26366-100002 NUT M10 1 1
10-1 1 26366-100002 NUT M10 1 1
(A=E/#20135) (C=E/#00167)
11 1 12241077381 COVER, GENERATOR 1 1
AF——Y F | GSOSR (A=E/#20135) (C=E/#00167)
COMPONENT PAR:S REFFER TO FiG8O 1 1 26106060102 BOLT 6X 10 PLATED P P
(A=E/#20135) (C=E/#00167)
13 1 10610055800 WASHER 1 1
(A=E/#20135) (C=E/#00167)
14 1 22137-120000 WASHER 12POLISHED 2 2
(A=E/#20135) (C=E/#00167)
15 1 22217-120000 SPRING WASHER 12 1 1
(A=E/#20135) (C=E/#00167)
16 1 22137-100000 WASHER 10POLISHED 1 1
8%
PREVIOUS

Remarks

(1)HITACHI LR225-71
(2)NIKKO  0-33000-6260

Yes Qs

N: Old‘_New Q:Old— New, R:Old<— New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.




0CF10-G22703 0CF10-G22703  gn GENERATOR COMPONENT PART(PRVIO

Fig.80.GENERATOR COMPONENT PART(PRVIO (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
: A B ©) ® E ©
YooFaz7s 1 1 1461177200 GENERATOR 1 1 z
8 D y I * l/"@’f \J_)__/Y__.y (IE%) (A=E/#20135) (C=E/#00167)
Fig. GENERATOR COMPONENT PART (PRVIOUS) 22 X220 ROTORASSY L L
3 3 X6201SD BALL BEARING 1 1
4 2 X1L22542001 STATERASSY 1 1
5 2 X122543003 COVER ASSY, REAR 1 1
6 3 XL22553012 COVER REAR 1 1
7 3 XL2254315 REGULATOR ASSYBRUSH 1 1
8 4 XL235G3330 BRUSHASSY 1 1
9 4 XL12013262 BRUSH 2 2
4LH-HT 10 4  XTR2Z46 IC REGULATOR ASSY 1 1
ALH-HTZAY 1 4 X251318 CONDENCERASSY 1 1
12 4 XU351313% BOLTMB 2 2
13 3 XL2256310 TERMINAL BOLT ASSY 1 1
14 3 X2253320 DIODE ASSY 1 1
15 2 XL2253400 FRONT COVER ASSY 1 1
16 3 XL15014042 BEARING RETAINER 1 1
17 3 X6203BM BALL BEARING 1 1
18 2 XU1557500 PULLEY ASSY 1 1
19 2 X115018015 BOLT, THROUGH 4 4
19 20 2 XL1501810 NUT ASSY, PULLEY 1 1
/ 21 2 XL15028001 SCREWASSY 1 1
Remarks Yes No Yes No
(1)INC.9 N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 g7 GENERATOR COMPONENT PART(4LH-H

Fig.81.GENERATOR COMPONENT PART(4LH-H (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () ® (E ¢
Y0OF2273 1 1 119187-77200 GENERATOR 1 1 w
. (A=E/#20135) (C=E/#00167)
5 8 1 JIRL=34+=/ =Y (ALH-HT/HTZAY) 2 2 XI005506162 SCREW 3 3
Fig. GENERATOR COMPONENT PART (4LH-HT/HTZAY) 3 2 X0027506802 BOLT 3 3
4 2 X0028016022 NUT 1 1
5 2 X1041604160 WOODRUFF KEY 1 1
6 2 X1045663057 BALL BEARNG 1 1
7 2 X1092010530 BALL BEARNG 1 1
8 2 X0339230080 OOLLAR 1 1
9 2 X1339230020 OOLLAR 1 1
- 10 2 X1339260720 RETANER 1 1
19 173 2 1216 5 4 1 2 X1339260820 RETANER 1 1
\ / / 12 2 X0859260060 RETANER 1 1
\ E / 13 2 XI3926070 RETANER 1 1
1 14 2 X1389510610 GASKET 2 2
£ W 15 2 X0333110560 BRACKETFRONT 1 1
16 2 X0334210630 FAN, COOLING 1 1
I S 7 2 X0331001450 ROTARASSY 1 1
- ! 18 2 X0B32001470 STATORCMP 1 1
19 2 X0B37002950 BRACKET COMP.REAR 1 1
24 20 2 XO337800950 TERMINAL COMPL 1 1
/ 2 2 X0027405202 BOLT 1 1
] 23 22 2 X0339020080 NUT 1 1
/ 23 2 X1033016012 WASHERPLAN 1 1
i / 28 2 2 X1033516002 WASHERSPRING 1 1
18 8 14 136 1013 9 s 2 X002 NUT 2 2
2% 2 X1033106010 WASHERPLAN 2 2
2 X1083605000 WASHERSPRING 2 2
2 X0334112980 PULLEY 1 1

8 N

N:Old Le% New, Q:OIdL‘L» New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 - 85 GENERATOR(4LH-HTZ/DTZ)

i A)=4LH-HT D)=4LH-DTZ
Fig.82.GENERATOR(4LH-HTZ/DTZ) LT o>
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
YO0F2273 A B ©) ® E ©
1 1 12977277200 GENERATOR(12V55A) 1 1
1o B9 JEl=r (ALH-HTZ/DT2) s 3 eww  mumee L s
1g. GENERATOR (4LH-HTZ/DTZ) ’ " " STATOR ASSY 1 1
2 5 2 XL15553002 COVERASSY, REAR 1 1
6 3 XL22553012 COVER, REAR 1 1
7 3 X1556315 REGULATOR ASSY,BRUSH 1 1
8 4 X12255330 BRUSHASSY 1 1
9 4 XL12013262 BRUSH 2 2
10 4 XTR1Z63 REGULATOR 1 1
11 4 X12251318 CONDENCER ASSY 1 1
12 4 XL13513134 BOLT M6 2 2
13 3 XL2253320 DIODE ASSY 1 1
12 14 2 XL2253400 FRONT COVER ASSY 1 1
15 3 X115014042 BEARING RETAINER 1 1
16 3 X6203BM BALL BEARING 1 1
51 17 2 XL22555001 PULLEY ASSY 1 1
18 2 XL15018015 BOLT, THROUGH 4 4
19 2 X1501810 NUT ASSY, PULLEY 1 1
20 2 XL15028001 SCREWASSY 1 1
21 1 119000-77250 BRACKET, GENERATOR 1 1
21-1 1 119171-77250 BRACKET, GENERATOR 1 1 S
(B=E/#00761) (D=E/#00870)
| 21-2 1 11917577270 BRACKET, GENERATOR 1 1 R
BE (B=E/#01643) (D=E/#01092)
PREVIOUS 2 1 12152277330 ADJUSTER, BELT 1 1
22-1 1 119171-77330 ADJUSTER, BELT 1 1 N
(B=E/#00761) (D=E/#00870)
23 1 22137-100000 WASHER 10POLISHED 1 1
24 1 26106-080202 BOLT M8X 20 PLATED 2 2
24-1 1 26106080202 BOLT M8X 20 PLATED 4 4 K
(B=E/#00761) (D=E/#00870)
25 1 26106-080202 BOLT M8X 20 PLATED 2 2
26 251 1 11900577350 BOLT (VB X L25) 2 2 N
(B=E/#00679) (D=E/#00870)
o 26 1 26116-101202 BOLT M10X120 PLATED 1 1
PREVIOUS 27 1 26366-100002 NUT M10 1 1
28 1 10610055800 WASHER 1 1 W
21-1 (B=E/#00164)
28-1 1 121236-77340 SPACER 1 1 S
99 (B=E/#00679) (D=E/#00571)
21
REFER TO FIG.2
Remarks Yes No Yes No
(1)INC.9 N:Old ‘ﬁ New, Q:0Old T"T New, R:Old ‘T’T New, S:0ld ‘ﬁ New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 g3 GENERATOR(OPTIONAL)

Fig.83.GENERATOR(OPTIONAL) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
. A B () ® (E ¢
Y00F2273 1 1 11957377201 ALTERNATER(12V-80A 1
. 2 2 XL180G61000 ROTORASSY 1
. 83 JIRL=H (X TY3Y) 3 3 1191207730 BALL BEARNG 1
Fig. GENERATOR (OPT[ONAL) 4 2 XLI80L20000 STATORASSY 1
5 2 XL180G63006 COVERASSY, REAR 1
6 3 XU180G13012 COVER, REAR 1
15 4 6 9 7 3 XLI80GA3150 BRUSHASSYREGULATOR 1
A 8 4 XL155G1330 BRUSHASSY 2
9 4 12408077390 REGULATORASSY 1
L 10 4 XL225431800 CONDENSER 1
1 4 12408077520 BOLTMB 2
21 12 3 XL1808320 DIODE ASY 1
13 3 11912977250 WRE 1
2 14 4 11912077260 CLAVPLEADWRE 1
19 [ 3 15 2 XL235340110 COVER ASSY, FRONT 1
16 3 XL150M14041 RETANER 1
17 3 X6303BMO000 BALL BEARNG 1
18 3 11912977930 SCREWKIT 1
17 18 10 1 19 2 XL180G85001 PULLEY ASSY 1
— 20 2 11912977890 BOLT, THROUGH 4
15 = 21 2 11912977900 NUT ASSY, PULLEY 1
22 1 11917577270 BRACKET, GENERATOR 1
” 23 1 11917177330 ADJUSTER, BELT 1
& g 24 1 12123677340 SPACER 2
7 25 1 11900577350 BOLT (VBXL25) 3
1o \‘%\\\ -Z/ N 26 1 22137-100000 WASHER 10POLISHED 1
o° =SHUNo . TH. 27 1 26106080202 BOLT M&X 20 PLATED 4
RHUNo. 8425 28 1 26116101202 BOLT M10X120 PLATED 1
E{HibN 0.5k : U ELe SR 1 261000 NUTMIO !
BHUNoO ., 675 | 4R ABET. ' o 1 U SUPPORTA L
Sinc.6 ~ 14 31 1 26106100252 BOLT M10X 25 PLATED 2
2 1 26106080142 BOLT 8X 14 PLATED 2

REFER TO Fig.42

22

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.84.WIRE HARNESS & SENSOR(4LH-HT/H

Y0OF2273

_ 84 T P—N\=R2A&EY (AL H-HT/HTZAY)

Fig. WIRE HARNESS & SENSOR (4LH-HT/HTZAY)

12
(25w FRI=BD 1)

@/éA y

g AT \%v

9 &7 KA
Pﬁ*m‘?&am @ - FRESH IA?ER PuwP

6 EARTH
'LUB UIL cmm FILFA LT Tk
MOUNTING FOOT

Mo AT Gy /@
FLVWHEEL HOUSING
)Y /@
$

0CF10-G22703 - 84 WIRE HARNESS & SENSOR(4LH-HT/H

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 12477049310 RETAINER 1 1
2 1 123682-77710 PROTECTOR 1 1
3 1 119187-77810 HARNESS, WIRE 1 1
3-1 1 11918777811 HARNESS, WIRE 1 1 N
(A=EH#20751) (C=E/#00846)
3-2 1 11918777812 HARNESS, WIRE 1 1 S
(A=E/#20781) (C=E/#00885)
| 3-3 1 11918777813 WIRE HARNESSENG 1 1 R
(A=E/#21235) (C=E/#01565)
4 1 26106080162 BOLTM8X 16 PLATED 1 1
5 1 124060-39451 SWITCHOIL PRESSURE 1 1
| 5-1 1 124060-39452 SENDEROIL PRESSURE 1 1 N
(A=E##21415) (C=E/#01671)
6 1 123482-39680 DAMPER 1
6-1 1 123482-39670 DAMPER 1 N
(A=E/#20107)
6A 1 23876020000 PLUG PT14SCREW 1 w
(C=E/#00177)
7 1 12817091160 SENSOR, TACHOMETER 1 1
8 1 12761091350 SWITCH, THERMO 1 1
9 1 14462691560 SENDER UNIT 1
191 1 11977391500 SENDER UNIT 1 N
(A=E/#21204)
10 1 12761091580 SENDER UNIT 1 1
10-1 1 12761091581 SENDER UNIT 1 1 R
(A=E/#20163) (C=E00177)
10-2 1 14462691570 SENDER UNIT 1 1 S
(A=*1993.01) (C=*1993.01)
11 1 119187-77860 HARNESS, WIRE 1 1 W
(A=E/##20920) (C=E/#01095)
12 1 120270-77101 SWITCH 1 1 W
(A=E/#20920) (C=E/#01095)
| 13 1 12175059890 CLAVP 140 1 1 W
(A=E/#21284) (C=E/#01593)
14 1 12957477980 HARNESS. 1
15 1 12461791860 RELAY 1

3-2
- &
-3 x7-58 & .
S51ARTERB q
&
N1 ~
3 -
iR > \
0 'g
i D C &
JxRL—F
GENERATOR D
[1:5.) ]
PREVIOUS
PREYIOUS 3
3-1
10
10-1
Mk S
FRESH TATER PUWP
2ERMBRANA
3PLACE EXGRESS|ON @g\
151
14
ATz
0PT [ONAL
Remarks

(1)OPTIONAL

N:Old *.=5 New, Q:01d 5 New, R:Old $=5 New, S:0ld

Yes

Qs

:‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.85.WIRE HARNESS & SENSOR(4LH-HTZ/

|P/C NEWS No:Y0OF2273-4
PUBL ISHED:2004/8

EARRYT
7—2 FRESH WATER PUMP
-9 EARTH
BUFAVT TN

v
PR — 10  MOUNTING FOOT
LUB. 1L ®
COOLER a0

2 -
w715 [4LH-DTZ IS A1~ @\
FUEL FILTER NSy =

FLYWHEEL
HOUSING

Bno—> -1 & X ﬁ '

o 2 i
COOLER }‘51 /\ 44A_—22 STARTET B o D KR

2 R
© B FRESH WATER PUMP

a5 X Uril—s
GENERATOR \\‘

ATy
OPTIONAL

P
75
IR D

1B GENERATOR
PREVIOUS

1

~

H
N

[N
CT 4A

>
P=

Efapse
PANEL

g

ATvay R H
FUEL TANK

2B A
2PLACE EXQRESSION
A7vay
OPTIONAL

0CF10-G22703 85 WIRE HARNESS & SENSOR(4LH-HTZ/

Remarks

(1)OPTIONAL

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.6-2,7-1,
25,26,27.

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
wW B © O B ¢
1 1 12477049310 RETAINER 1 1
1-1 1 124070-77950 CLAVIP, WRE 1
(D=*1998.11)
2 1 12175059890 CLAVIP 140 1 1
3 1 12368277710 PROTECTOR 1 1
3-1 1 124770-77940 PROTECTOR 1
(D=*1998.11)
4 1 11917177811 WRE HARNESS 1
4-1 1 119171-77812 WIRE HARNESS 1
(B=E/#00885)
4-2 1 11917177813 WIRE HARNESSENG 1
(B=E/#01561)
4A 1 11917377810 WRE HARNESS 1
4A-1 1 11917377811 WIRE HARNESSENG 1
(D=E/#00975)
4A-2 1 11917377812 WIRE HARNESSENG 1
(D=E/01086)
5 1 11917177850 WIRE HARNESS 1 1
6 1 12910077910 RELAY, MAGNETIC 1 1
6-1 1 12949077910 RELAY, STARTER 1 1
(B=E/#01601) (D=*1998.08)
I 62 1 11957577510 RELAY, STARTER 1 1 2
(B=*2004.06) (D=*2004.06)
7 1 26106060122 BOLT M6X 12 PLATED 2 2
| 7-1 1 26106060202 BOLTM6X 20 PLATED 2 2 2
(B=*2004.06) (D=*2004.06)
8 1 26106-080162 BOLT M8X 16 PLATED 1 1
9 1 124060-39451 SWITCHOIL PRESSURE 1 1
9-1 1 12406039452 SENDEROIL PRESSURE 1 1
(B=E/#01669) (D=E/#01103)
10 1 12817091160 SENSOR, TACHOMETER 1 1
11 1 12761091350 SWITCH, THERMO 1 1
12 1 14462691570 SENDER UNIT 1 1
13 1 26776060002 LOCKNUT M6 PLATED 2
14 1 23876020000 PLUG PT14SCREW 1
(B=*1988.04)
15 1 23876030000 PLUG PT38SCREW 1
16 1 14462691560 SENDER UNIT 1 1
(B=*1996.06) (D=*1996.06)
16-1 1 11977391500 SENDER UNIT 1 1
(B=E/#01521) (D=E/01072)
17 1 12441391300 SENSOR 1 1
(B=EXXX) (D=EXXX)
18 1 123482-39670 DAMPER 1 1
(B=*1996.06) (D=*1996.06)
19 1 12957491560 SENDER UNIT 1 1 1
20 1 12957491570 SENDER UNIT 1 1 1
21 1 12957477980 HARNESS. 1 1 1
22 1 11977391850 RELAY 1 1 1
23 1 11918377860 HARNESS 1 1
24 1 129574-77950 HARNESS 1 1

Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'

++ CONTINUE ++

Yes



0CF10-G22703

Fig.85.WIRE HARNESS & SENSOR(4LH-HTZ/

|P/C NEWS No:Y0OF2273-4
PUBL ISHED:2004/8

0CF10-G22703 85 WIRE HARNESS & SENSOR(4LH-HTZ/

BEms—3>
LUB.0IL
COOLER
Ny 11% id /S
BT = EAR T
-2 FRESH WATER PUMP
—9 EARTH
TEUFA VI TR
BRMs—S 10 MOUNTING FOOT
LuB.0lL \ ®
COOLER o0
#weos Ly [4LH-DTZ IS A1~ @\
FUEL FILTER NSID =
FLYWHEEL ‘
! HOUSING
-~ 12 &
BAm—S -l & Ny ﬁ
Lus.oiL T, L) S &
COOLER “@—, ¢ 44;_22 STARTET B “gry D BT
D ® FRESH WATER PUMP
Jrxl—49 & YrrlL—%
ATV [B7% GENERATOR U GENERATOR
OPTONAL PREVIOUS
?
IPHTIN
ATR DUCT
steEe
PANEL
23
N
ATvay R H
OPT TONAL FUEL TANK
2 B A
2PLACE EXQRESSION
FTvav
OPTTONAL

Remarks

(1)OPTIONAL

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.6-2,7-1,
25,26,27.

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 25 1 18335055130 WASHER 2 2 w
(B=*2004.06) (D=*2004.06)
| 26 1 11957577200 BRACKET,(RELAY 1 1 W
(B=*2004.06) (D=*2004.06)
| 27 1 26106060142 BOLTM6X 14 PLATED 2 2 w

(B=*2004.06) (D=*2004.06)

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.86.EXTENSION WIRE

0CF10-G22703 g6 EXTENSION WIRE

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 119171-77700 WIREEXTENSION L6000 1 1 1 1
1-1 1 119171-77701 HARNESS, WIREEM 1 1 1 1 R
(A=E/#20765) (B=E/#00852) (C=E/#00851) (D=E/#00956)
1-2 1 12957477720 HARNESS, WIREEM) 1 1 1 1 S
(A=E/#20781) (B=E/#00885) (C=E/#00885) (D=E/#00975)
2 1 12957477710 HARNESS, WIRE(4M) 2 1 1

Y0OF2273
IVATY3v]—K
Fig. 88 EXTENSION WIRE
1B
PREV10US

HBRA~
TO INSTRUMENT PANEL

REFER TO Fig.84.85

REFER TG Fig. 84,85

Remarks
(1)OPTIONAL

Yes Qs

N:Old 225 New, Q:01d 25 New, R-Old 4 New, S:01d $hes

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 g7 INSTRUMENT PANEL(PRVIOUS,4LH-HT)

Fig.87.INSTRUMENT PANEL(PRVIOUS, 4LH-HT) (BredLi41TZ o
(C)=4LH-HTZAY (A=
REF. LEV PARTS NO. DESCRIPTION QTY |
A (B (©) O (E) )

YooF2213 1 1 11919291180 PANNEL ASSY 1
- 2 2 12768791230 HOURMETER 1
F' 8 7 Efgﬂ (lE% y 4 I_ H—H T ) 3 2 12768791760 BULB 1
1g. INSTRUMENT PANEL {PRVIOUS, 4LH-HT) p P p——— CLOCKASSY 1
4A 3 12762091250 CHL 1
BHLNO.1 I BHLNG.2 5 5 2 12768791220 PLOT BOXASSY 1
2(3 ERHET, 20 25 6 2 127687-91800 GROMMET 1
linc.2~ 26 7 2 12762091770 BULB 4
A | 8 2 12741291250 SWITCHWKEY 1
9 3 12348291201 KEY, SWITCH 2
© I / 10 2 12768791770 cAP 2
11 2 46150003610 BOX(WITH OUT FUSE 1
— = 3 al 12 2 127687-91790 SWITCH 1
. iy e 13 2 12768791780 SWITCH 1
e/ Bem8. E L i wmew  Ae s
: 15 2 127687-91250 GASKET 1

B Dunasw  [Susorws Do e
[ 16 2 12768791840 OCOVER 1
17 2 127687-91890 SCREW 2
e e e 18 2 12761091310 BUZZER (DC24V) 1
@ 19 2 12762091580 WRE 1
8 20 2 12768791830 BODY ASSY 1
© \ \ 21 2 12768791870 BOLT6X35 4
1 22 2 12768791820 CAP 4
\ 23 2 127687:918%0 WASHER 4
\ \ 2% 2 12741091680 BRACKET, PANEL 2
4 1\1 ) 25 2 11919291600 LODASSY 1
12 ],3 14 26 2 12762091810 PLUG 1

— O
B
[ ]
16
Remarks Yes No Yes No
(1)UP TO 1992.11 N:OId‘ﬁNew, Q:OId‘T»TNew, R:OId‘TjSNew, S:OId‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.88.INSTRUMENT PANEL(PRVIOUS 4LH-HTZ/DTZ)

YOOF2273

, 88 S8 (A%, 4LH-HTZ/DTZ)
Fig. INSTRUMENT PANEL (PRVIOQUS

AHLNo.1,1-11:. RIHLNO.2 15 258 8A#ET.
1,1-1inc.2~25 25

©

Nt

n®
——

|
7 e, )

T
t
B
D e s

[
@ ComTE |
1 \ ’

0CF10-G22703 gg INSTRUMENT PANEL(PRVIOUS, 4LH-HTZ/DTZ)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
@ ® © © © ¢
1 1 11918291180 PANNEL ASSY 1 1
1-1 1 11918291181 PANNEL ASSY 1 1 S
(B=E/#00383) (D=E/#00349)
2 2 12014791230 HOURMETER 1 1
3 2 12014791760 BULB 1 1
4 2 12768791240 CLOCKASSY 1 1
4A 3 12762091250 CELL 1 1
5 2 12768791220 PLOTBOXASSY 1 1
6 2 12768791800 GROMMVET 1 1
7 2 12461791920 BULB 4 4
8 2 12157591250 SWTCHWKEY 1 1
9 3 12348291291 KEY, SWITCH 2 2
10 2 12768791770 CAP 2
10-1 2 12768791770 CAP 3 3 K
(B=E/#00383)
11 2 46150003610 BOX(\MTH OUT FUSE 1 1
12 2 12768791790 SWITCH 1 1
13 2 12768791780 SWITCH 1 1
14 2 46150003620 FUSE 1 1
15 2 12768791250 GAKET 1 1
16 2 12768791840 COVER 1 1
17 2 12768791890 SCREW 2 2
18 2 12461791900 BUZZER 1 1
19 2 12762091580 WRE 1 1
20 2 12768791870 BOLT6X 3% 4 4
21 2 12768791820 CAP 4 4
22 2 12768791880 WASHER 4 4
23 2 12014791790 SWITCH 1 1 w
(B=E/#00383)
24 2 12947091190 STOPPER 1 1
25 2 11918291601 PANNEL ASSY (LCD)

\ 8
[/ R
10-1 10 10 1 2
23 10-1 10-1 14
12 13
10 10
10-110-1 10-1
23 12 13
i (]
16
B
PREVIOUS 83 P uenr
22
gl y e
| 7 0
Remarks

(1)UP TO 1992.11

Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5

Yes'

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-G22703 g9 INSTRUMENT PANEL(PRVIOUS,4LH-HTZAY)

Fig.89.INSTRUMENT PANEL(PRVIOUS,4LH-HTZAY) (Bari iz il
(C)=4LH-HTZAY (F=
REF. LEV. PARTS NO. DESCRIPTION QTY
. A B ©) ® E ©
Y00F2273 1 1 119187-91180 PANNEL ASSY 1
= 2 2 119187-91600 LCDASSY 1
F0.89 ?ﬁ?ﬂ”ﬁ%%ﬁ&ﬁgﬂéo s P2 ULWwoEn HORVETER -
ig. -
+ 4LH-HTZAY) 4 2 12768791760 BULB 1
5 2 127687-91240 CLOCK ASSY 1
?tﬂbNO.Z”i\ gﬁg.‘“/NO. 2HB268ABET. 5A 3 12762091250 CELL 1
1nc. ~
‘ 6 2 12768791220 PILOT BOXASSY 1
2 21 7 2 127687-91800 GROMIVET 1
8 2 12762091770 BULB 4
9 2 12157591250 SWMTCHWKEY 1
- \ 10 3 12348291201 KEY, SMTCH 2
© \ 1 2 127687-91770 AP 2
\ 12 2 46150003610 BOX(WITHOUT FUSE 1
T2 3 a5 13 2 127687-91790 SWITCH 1
Fr | S " 14 2 12768791780 SWITCH 1
B’{Elfo/ EE@EM %h‘# 15 2 46150003620 FUSE 1
f c 16 2 127687-91250 GASKET 1
L P D D] 7 2 127687-91840 COVER 1
18 2 127687-91890 SCREW 2
. et e 19 2 12761091310 BUZZER (DC24V) 1
@ | s | 20 2 1276209158 WRE 1
21 2 120147-91830 PANEL 1
© | \ ? 2 2 12762091810 PLUG 1
\ 23 2 12014791790 SWITCH 1
24 2 127687-91870 BOLT6X3 4
\ 25 2 127687.91820 cap 4
: 26 2 127687-91880 WASHER 4
| B B B 12 22
22 13 14 15
| I
i7
TR
ATTACHMENT
2
19 24 é
Remarks

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.

(1)UP TO 1992.11




0CF10-G22703 0CF10-G22703 90 INSTRUMENT PANEL(D-TYPE,4LH-HT)

Fig.90.INSTRUMENT PANEL(D-TYPE,4LH-HT) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
VO0F2273 A B ©) ® E ©
1 1 11919491190 PANEL ASSY, INSTRUM
) 9 0 P8 (DA77, 4ALH—HT) 11 1 11919491191 PANEL ASSYNSTRUM 1 N
Fig. INSTRUMENT PANEL (D-TYPE, 4LH-HT) (A=E/#21394)
%Et{ﬁg: ggrxﬁgﬂgm. 60M565RABET, 2 2 127692-91200 METER TACHHOUR(P129 1
3 2 12957491870 WRE 3
4 2 12762091660 BUB 9
5 2 12769291210 METER 1
6 2 12917091810 BLIND 1
7 2 12769291270 CIRCUIT, ALARM 1
8 2 12769291260 BOXALARM 1
| 8-1 2 11918991260 BOXASSY, LAMP 1 N
(A=E/#20902)
9 2 12957491860 WREWBULB 1
10 2 12957491240 CLOCK 1
11 2 12762091250 CHL 1
12 2 12957491490 HOLDER 1
13 2 12957491880 WREWBULB 1
14 2 127687-91760 BUB 1
15 2 12957491410 BRACKET 1
16 2 12157591250 SWITCHWKEY 1
17 2 12348291201 KEY, SWMTCH 1
18 2 12769291350 BUZZER 1
19 2 12957491800 SWITCH 1
20 2 12957491780 CAP 2
21 2 12957491790 SWITCH 1
22 2 12917091890 WRE 1
| 221 2 12957491890 WRE 1 N
(A=E/#20902)
23 2 12947091190 STOPPER 1
24 2 12957491930 PANEL 1
25 2 12957491620 COVER 1
26 2 12957491420 BRACKET 1
2 é o 27 2 12957491720 GASKET 1
T 28 2 12957491630 COVER 4
11 20119 $ T 29 2 12957491430 BRACKET 4
6 >’é£ 34 an 30 2 12957491730 GASKET 4
(oo \\20 31 2 12957491640 COVER 1
10 (a% 32 2 12957491440 BRACKET 1
‘ (§ 33 2 12957491740 GASKET 1
9 42 34 2 12917091610 COVER 1
35 2 12957491710 GASKET 1
36 2 12957491750 GASKET 1
Remarks 37 2 12957491770 KNOB 2
(1)USE IT WHEN MOUNTING THE NEW TYPE 38 2 12957491600 BLIND 2
PANEL ON THE (OLD TYPE) WIRE 39 2 12957491650 COVER 1
HARNESS FOR ENGINE. 40 2 127692-91410 SCREW 27
(2)USE IT WHEN MOUNTING THE OLD TYPE 2 2 127692-91440 SCREW 4
PANEL ON THE (NEW TYPE) WIRE w0 2 127690-91450 SCREW 2
HARNESS FOR ENGINE. P > 12769291850 HARNESS, WIRE 1
(3)OPTIONAL 4 3 46150003620 FUSE 1
(4)NOT NEEDED WHEN MOUNTING ON THE 45 > 127687.91870 BOLTEXE 6
(SE—:)?:ERIOM E/#20781. N:OId%New, Q:OId%New, R:OId%New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 90 INSTRUMENT PANEL(D-TYPE,4LH-HT)

Fig.90.INSTRUMENT PANEL(D-TYPE,4LH-HT) (BredLi41TZ o
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
YO0F2273 A B ©) ® E ©
46 2 12769291220 METER, LUB OILL 1
) 90 P8 (DA77, 4ALH—HT) |4l 2 12769201221 METER 1 N
Fig. INSTRUMENT PANEL (D-TYPE, 4LH-HT) (A=E/#21394)
BHUNo. 591, BELNo. 6017565k AHET, Y 2 12957491760 COVER, BLIND 1 w
(A=E/#20893)

48 2 12768791880 WASHER 6
49 1 12957477700 HARNESS, WIRE@M) 1
50 1 12957477710 HARNESS, WIRE(4M) 1
51 1 12957477720 HARNESS, WIREEM) 1
52 1 127692-77850 HARNESS ADAPTER 24V 1 1
53 1 127692-77860 HARNESS, WIRE 1 2
54 1 12769291700 HARNESS 1 3
55 1 12769291710 HARNESS 1 3
56 1 12957491530 BRACKET, PANEL 2 3
57 1 12957491540 BRACKET, TACHOMETER 1 3
58 1 12957491550 BRACKET, METER 1 3
59 1 12769291900 COVER, PANEL 1 3
60 2 12769291950 COVER 1
61 2 12957491960 COVER 1
62 2 12957491970 COVER 1
63 2 26559-060122 SCREW 2
64 2 26556060122 SCREWM6X12 4
65 2 26716-060002 NUT 6 4

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE

PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE

PANEL ON THE (NEW TYPE) WIRE

HARNESS FOR ENGINE.

(3)OPTIONAL

(4)NOT NEEDED WHEN MOUNTING ON THE

(SE—:)?:ERIOM E/#20781. N:OId%New, Q:OId%New, R:OId%New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.91.INSTRUMENT PANEL(D-TYPE,4LH-HTZ/DTZ)

Y0OF2273

9 ALH-HTZ/DT
Fig. INSTRUMENT PANEL (0-T

RHUNo. 55, RHUNo. 56756 1 RB8HET,
65inc. 56 ~ 61

1

53
54
65

0CF10-G22703 91 INSTRUMENT PANEL(D-TYPE,4LH-HTZ/DTZ)

)
YPE, 4LH~-HTZ/DT2)

[
Tﬁ 30
1 ]é 2619)
36 - 20(21)&
0—*14 N 0
&

942 e

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)OPTIONAL

(4)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(5)HTZ:(FROM E/#00885)

DTZ:(FROM E/#00974)

(A)=4LH-HT (D)=4LH-DTZ

(B)=4LH-HTZ (E)=

(C)=4LH-HTZAY (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 11918391190 PANEL ASSY, INSTRUM 1 1
2 2 12957491200 METER, TACHO/HOUR 1 1
3 2 12957491870 WRE 4 4
4 2 12461791980 BUB 8 8
5 2 12957491210 METER 1 1
6 2 12768791880 WASHER 6 6
7 2 12768791870 BOLT6X3H 6 6
8 2 11918991260 BOXASSY, LAVP 1 1
9 2 11918391860 WRE 1 1
10 2 12957491240 CLOCK 1 1
11 2 12762091250 CHL 1 1
12 2 12957491490 HOLDER 1 1
13 2 12957491880 WREWBULB 1 1
14 2 12014791760 BULB 1 1
15 2 12957491410 BRACKET 1 1
16 2 12157591250 SWITCHWKEY 1 1
17 2 12348291291 KEY, SWITCH 1 1
18 2 10427191352 BUZZER 1 1
19 2 12957491800 SWITCH 1 1
20 2 12957491780 CAP 3 3
21 2 12957491790 SWITCH 1 1
22 2 12957491320 FUEL METER 1 1
23 2 12947091190 STOPPER 1 1
24 2 12957491930 PANEL 1 1
25 2 12957491620 COVER 1 1
26 2 12957491420 BRACKET 1 1
27 2 12957491720 GAKET 1 1
28 2 12957491630 COVER 4 4
29 2 12957491430 BRACKET 4 4
30 2 12957491730 GASKET 4 4
31 2 12957491640 COVER 1 1
32 2 12957491440 BRACKET 1 1
33 2 12957491740 GAKET 1 1
34 2 12957491610 COVER 1 1
35 2 12957491710 GASKET 1 1
36 2 12957491750 GAKET 1 1
37 2 12957491770 KNOB 3 3
38 2 12957491600 BLIND 1 1
39 2 12957491650 COVER 1 1
40 2 12769291410 SCREW 27 27
41 2 12769291440 SCREW 4 4
42 2 12769291450 SCREW 2 2
43 2 11918391850 HARNESS, WIRE 1 1
a4 3 12461791990 FUSE (38) 1 1
45 2 12957491300 TILT METER 1 1
46 2 12957491810 SWITCH 1 1
47 2 12957491270 CIRCUIT, ALARM 1 1
48 2 11918991870 WRE 1 1
49 2 11918991890 WRE 1 1
49-1 2 12957491890 WRE 1 1 N
(B=E/#01081) (D=*1994.03)

Yes Qs

N:Old 225 New, Q:01d 25 New, R-Old 4 New, S:01d $hes
+ CONTINUE ++

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.91.INSTRUMENT PANEL(D-TYPE,4LH-HTZ/DTZ)

Y0OF2273

. 9 538 (D547, ALH-HTZ/DT7Z)
Fig.

INSTRUMENT “PANEL (D-TYPE, 4LH-HTZ/DT2)

RIUNo. 66, RHUNo. 66756 1 RRHBET.
65inc. 56 ~ 61

1

0CF10-G22703 91 INSTRUMENT PANEL(D-TYPE,4LH-HTZ/DTZ)

(A)=4LH-HT (D)=4LH-DTZ

(B)=4LH-HTZ (E)=

(C)=4LH-HTZAY (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
50 2 12957491760 COVER, BLND 1 1 W
(B=E/#01025) (D=EA01011)

51 1 12957477710 HARNESS, WIRE(4M) 1 1
52 1 12957477720 HARNESS, WIREEM) 1 1
53 1 12957477850 HARNESS ADAPTER 12V 1 1 1
54 1 12957477860 HARNESS ADAPTER 12V 1 1 2
55 1 12769291900 COVER, PANEL 1 1 3
56 2 12769291950 COVER 1 1
57 2 12957491960 COVER 1 1
58 2 12957491970 COVER 1 1
59 2 26559-060122 SCREW 2 2
60 2 26556-060122 SCREWM6X12 4 4 4
61 2 26716060002 NUT 6 4 4 4
62 1 12957491530 BRACKET, PANEL 2 2 3
63 1 12957491540 BRACKET, TACHOMETER 1 1 3
64 1 12957491550 BRACKET, METER 1 1 3
65 1 12769291700 HARNESS 1 1 3
66 1 12769291710 HARNESS 1 1 3
67 1 12957477700 HARNESS, WIRE@M) 1 1

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)OPTIONAL

(4)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(5)HTZ:(FROM E/#00885)

DTZ:(FROM E/#00974)

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.92.INSTRUMENT PANEL(D-TYPE,4LH-HTZAY)

Y00F2273

, 588 (D917, ALH-HTZ
Fi 9-9 INSTRUMENT PANEL {D-TYPE, 4YL)H—HTZAY)

BHUNo. 65, RHUNo. 56756 1 k&n27.
55inc.66 ~ 61

1 58

0CF10-G22703 92 INSTRUMENT PANEL(D-TYPE 4LH-HTZAY)

942

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)OPTIONAL PARTS.

(4)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(5)FROM E/#00885.

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 11918991190 PANEL ASSY, INSTRUM 1
2 2 12769291200 METER TACHHOUR(P129 1
3 2 12957491870 WRE 4
4 2 12762091660 BUB 7
5 2 12769291210 METER 1
6 2 12768791880 WASHER 6
7 2 12768791870 BOLT6X3H 6
8 2 11918991260 BOXASSY, LAVP 1
9 2 11918391860 WRE 1
10 2 12957491240 CLOCK 1
11 2 12762091250 CHL 1
12 2 12957491490 HOLDER 1
13 2 12957491880 WREWBULB 1
14 2 12768791760 BULB 1
15 2 12957491410 BRACKET 1
16 2 12157591250 SWITCHWKEY 1
17 2 12348291291 KEY, SWITCH 1
18 2 12769291350 BUZZER 1
19 2 12957491800 SWITCH 1
20 2 12957491780 CAP 3
21 2 12957491790 SWITCH 1
22 2 12769291320 FUEL METER 1
23 2 12947091190 STOPPER 1
24 2 12957491930 PANEL 1
25 2 12957491620 COVER 1
26 2 12957491420 BRACKET 1
27 2 12957491720 GAKET 1
28 2 12957491630 COVER 4
29 2 12957491430 BRACKET 4
30 2 12957491640 COVER 1
31 2 12957491730 GAKET 4
32 2 12957491440 BRACKET 1
33 2 12957491740 GAKET 1
34 2 12957491610 COVER 1
35 2 12957491710 GASKET 1
36 2 12957491750 GAKET 1
37 2 12957491770 KNOB 3
38 2 12957491600 BLIND 1
39 2 12957491650 COVER 1
40 2 12769291410 SCREW 27
41 2 12769291440 SCREW 4
42 2 12769291450 SCREW 2
43 2 11918991850 HARNESSMAIN WIRE 1
| 43-1 2 11918391850 HARNESS, WIRE 1 N
(C=E/#01080)
44 3 46150003620 FUSE 1
45 2 12769291330 TLT METER 1
46 2 12957491810 SWITCH 1
47 2 11918991270 ALARM CIRCUIT UNIT 1
48 2 11918991870 WRE 1
| 48-1 2 12957491890 WRE 1 N

Yes Yes

N:Old ‘ﬁ New, Q:OIdL‘L» New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

Yes'

++ CONTINUE ++



0CF10-G22703

Fig.92.INSTRUMENT PANEL(D-TYPE,4LH-HTZAY)

Y00F2273

58 (D517, ~
0. 82 IR bl BHREAL

BHUNo. 65, RHUNo. 56756 1 k&n27.
55inc.66 ~ 61

1

0CF10-G22703 92 INSTRUMENT PANEL(D-TYPE 4LH-HTZAY)

10

942

(A)=4LH-HT (D)=4LH-DTZ

(B)=4LH-HTZ (E)=

(C)=4LH-HTZAY (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
(C=E/#01080)
49 2 12957491760 COVER, BLIND 1 W
(C=E/#01028)

50 1 12957477700 HARNESS, WIRE@M) 1
51 1 12957477710 HARNESS, WIRE(4M) 1
52 1 12957477720 HARNESS, WIREBM) 1
53 1 12769277850 HARNESS ADAPTER 24V 1 1
54 1 127692-77860 HARNESS, WIRE 1 2
55 1 12769291900 COVER, PANEL 1 3
56 2 12769291950 COVER 1
57 2 12957491960 COVER 1
58 2 12957491970 COVER 1
59 2 26559060122 SCREW 2
60 2 26556-060122 SCREWM6X12 4 4
61 2 26716060002 NUT 6 4 4
62 1 12957491530 BRACKET, PANEL 2 3
63 1 12957491540 BRACKET, TACHOMETER 1 3
64 1 12957491550 BRACKET, METER 1 3
65 1 12769291700 HARNESS 1 3
66 1 12769291710 HARNESS 1 3

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)OPTIONAL PARTS.

(4)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(5)FROM E/#00885.

Yes

Yes

N:Old ‘ﬁ New, Q:OIdL‘L New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-622703 0CF10-622703 g3 INSTRUMENT PANEL(B-TYPE,OPTIONAL 4LH-HTZ/DTZ)

Fig.93.INSTRUMENT PANEL(B-TYPE,OPTIONAL,4LH-HTZ/DTZ) (AT O=alH-o1z
(C)=4LH-HTZAY (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
vookeara @ ® © O ©® @
B 1 1 12013091130 PANEL ASSY, INSTRUM 1 1
. 93 s8R (BY17, A 7vay, ALH-HTZ/DTZ) 2 2 12957491200 METER, TACHOHOUR 1 1
Fig. INSTRUMENT PANEL (B-TYPE, OPTIONAL, 4LH-HTZ/DTZ) 3 2 12957491870 WRE 1 1
4 2 124617-91980 BULB 6 6
itgll/ﬁg ig(:t;ﬂgizL,No. 475528 8BFY, 5 2 12013091260 BOXASSY, LAVP 1 1
’ 41 6 2 12013091860 WRE 1 1
i 7 2 12768791870 BOLT6X35 6 6
8 2 12917091650 COVER, BLND 1 1
9 2 12957491410 BRACKET 1 1
10 2 12157591250 SWTCHWKEY 1 1
11 2 123482-91291 KEY, SWITCH 1 1
12 2 10427191352 BUZZER 1 1
13 2 12917091800 SWITCH 1 1
14 2 12957491780 CAP 2 2
15 2 12957491790 SWITCH 1 1
16 2 12947091190 STOPPER 1 1
17 2 12917091810 BLIND 1 1
18 2 128391-91930 PANEL 1 1
19 2 12957491620 COVER 1 1
20 2 12957491420 BRACKET 1 1
21 2 12957491720 GAKET 1 1
22 2 128391-91640 COVER 1 1
23 2 128391-91440 PLATE 1 1
24 2 12839191740 GASKET 1 1
25 2 12917091610 COVER 1 1
26 2 12957491710 GAKET 1 1
27 2 12957491750 GASKET 1 1
28 2 12957491770 KNOB 2 2
29 2 12957491650 COVER 1 1
30 2 12769291410 SCREW 8 8
31 2 12769291440 SCREW 4 4
32 2 12769291450 SCREW 2 2
33 2 12013091850 HARNESS 1 1
34 3 124617-91990 FUSE (38) 1 1
35 2 128391-91700 PACKING 1 1
36 2 12768791880 WASHER 6 6
37 2 12957491760 COVER, BLIND 1 1
38 1 12957477700 HARNESS, WIRE@M) 1 1
39 1 12957477710 HARNESS, WIRE(4M) 1 1
0 1 12957477720 HARNESS, WIRE(GM) 1 1
41 1 129574-77850 HARNESS ADAPTER 12V 1 1 1
42 1 12957477860 HARNESS ADAPTER 12V 1 1 2
43 1 12769291700 HARNESS 1 1 3
Remarks 44 1 12769291710 HARNESS 1 1 3
(1)USE IT WHEN MOUNTING THE NEW TYPE 45 1 12957491550 BRACKET, METER 1 1 3
PANEL ON THE (OLD TYPE) WIRE 26 1 12957491900 OCOVER, PANEL 1 1 3
HARNESS FOR ENGINE. 47 2 12957491950 COVER 1 1
(2)USE IT WHEN MOUNTING THE OLD TYPE 48 > 12057491960 COVER 1 1
PANEL ON THE (NEW TYPE) WIRE 49 2 129574.91970 COVER 1 1
HARNESS FOR ENGINE. 50 2 25EEO0R0122 SCREW 5 5
(3)OPTIONAL 51 2 26556060122 SCREWMEX12 4 4
(4)NOT NEEDED WHEN MOUNTING ON THE = = o =
SIDE. N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld <fNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.93.INSTRUMENT PANEL(B-TYPE,OPTIONAL,4LH-HTZ/DTZ)

Y0OF2273

i8R (By(7, A7va: - ,
PR - Rt MTENEAR AR R

RHUNo. 46, RHUNo. 47155288557,
46inc. 47 ~ 62

0CF10-G22703 93 INSTRUMENT PANEL(B-TYPE,OPTIONAL,4LH-HTZ/DTZ)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
AN B ©) ® € F)
52 2 26716060002 NUT 6 4 4 4
53 1 12957491530 BRACKET, PANEL 2 2 3
54 1 12957491540 BRACKET, TACHOMETER 1 1 3

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)OPTIONAL

(4)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

Yes

N:Old Le% New, Q:OIdL‘L New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

0CF10-G22703 94 POWER STEERING PART

i A)=4LH-HT D)=4LH-DTZ
Fig.94.POWER STEERING PART =artiir o
(C)=4LH-HTZAY (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
; wW B © O B ¢
YOOF2273 1 1 11918434900 BRACKET 1
2 1 119184-34950 BRACKET, TENSION 1
9 4 ACESE:L L 3 1 11918434970 SUPPORT 1
Fig. POWER STEERING PART 4 1 26106100302 BOLT M10X 30 PLATED 6
5 1 26366-100002 NUT M10 1
6 1 26106-060502 BOLT M6X50PLATED 2
7 1 119184-34930 VPULLY 1
8 1 17600507900 BODY 1
9 1 23000-048000 CLAMP 48 2
10 1 26106100252 BOLT M10X 25 PLATED 4
10
Zrntstiaet .

AKI-5
F.W. COOLER

Qs

N:Old *.=5 New, Q:01d 5 New, R:Old $=5 New, S:0ld

Qs

:‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 95.TOOLS

i A)=4LH-HT D)=4LH-DTZ
Fig.95.TOOLS (R=au T o)
(C)=4LH-HTZAY (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
) wW B © O B ¢
YOO0F2273 1 1 72949992100 TOOLSET 1 1
2 1 705311-92100 TOOLASSY 1 1
!E’ !Ei IR 3 2 17704009050 WRENCH 1 1
Fig. TOOL 4 2 18901092020 PLIER 101 1 1
5 2 10420092350 DRIVER, SCREW 1 1 1 1
6 2 104200-92600 BOX, TOOL 1 1 1 1
7 2 28110-100130 WRENCH 10X13 1 1 1 1
8 2 28110120140 WRENCH 12X14 1 1 1 1
9 2 28110-170190 WRENCH 17X19 1 1 1 1
10 2 28110-220240 WRENCH 22X24 1 1 1 1
11 2 281504050000 BAR WRENCH 1 1 1 1
12 2 28150-060000 BARWRENCH 6 1 1 1 1

AT,

4L H-HTZAY

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.96.SAFETY LABEL(4LH-HT/HTZAY)

YOOF2273

RE2NR
Fig. 9 B SAFETY LABEL

1 3 2

(A #® DANGER

ORANCL+» 7 TEME

RUTTZL, ekillrma

T HLBBEET SRABY,

Merar iemove the cap #hile the mgine

15 SUITT hot. @HaL vater mar spurt out
and drn rou. 120298~01280

I
o Lotating parts.
o Can cause injury.
i

RROMY LTI
2nHKORY LIF &R
ERAL T

Bhen [1111ng the eagin
LITE 0ny as shown tn

JacE)
ot sytface
Way cause burn
138298-07200

BERT (SAL) OBRZI—NES

NO. BaEs FERFAE
128296-07350 | EEEFEM
128296-07260 | EA++ v 7R
120324-07240 | B0 _LIFBM
128296-07300 | BBFR

alw|ro|—

RERROUN IHIBIRBRHAREZLRBT ),

0CF10-622703 96, SAFETY LABEL(4LH-HT/HTZAY)

(A)=4LH-HT (D)=4LH-DTZ

(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

wW B © O B ¢

1 1 12829607350 LABEL 1 1

2 1 12829607260 LABEL DANGER 1 1

3 1 12032407240 LABEL, LIFTER 1 1

4 1 12829607300 LABEL DANGER 1 1

N:Old $=5

New, Q:0ld €= New, R:Old

Yes'

%New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 97 SAFETY LABEL(4LH-HTZ/DTZ)

Fig.97.SAFETY LABEL(4LH-HTZ/DTZ) (=aLrHT O=aH-oT2
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
: wW B © O B ¢
YOOF2273 1 1 12829607350 LABEL 1 1
2 1 12829607260 LABEL DANGER 1 1
, 9 7 LUK (ALH-HTZ/DTZ) 31 1280607300 LABELDANGER 1 1
Fig. SAFETY LABEL (4LH-HTZ/DT2)

1 2 3

(A &® DANGER

| ORARC T+ 9 TEMIT
i BLETEL, ORErRE

HUPHERTIRNEN,

WNaver emove the cap whila the sngine
Is sttI1 hot.@Hol waler mar spurt qut

and burn yau. 128296-07260

g & i E
Lo o P {3
s Lalating parts. OHat surface
s Gan cause injury. ®iay cause burn
p— 128206-0730¢

NO. BaEs

1 | 128296-07350
2 | 128296-07260
3 | 128286-07300

LERROMOMIHIER. BEXBRETSRTSL,

N:Old Le% New, Q:OIdL‘L New, F(:OIdY—><L New, S:0ld %New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes’ Yes’ .
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.98.STARTING MOTOR(EARTH FLOAT TYPE)

0CF10-G22703 98 STARTING MOTOR(EARTH FLOAT TYPE)

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN B ©) ® € F)
1 1 46120501480 STARTING MOTOR 1 W
(C=EZ2222)

2 2 X22502325 INSULATOR 1

3 2 X22500776 TERMINAL COVER(2) 1

4 2 X21142742 COVER (A), RUBBER 1

5 2 X225021001 ARVATURE ASSY 1

6 3 X21302302 BALL BEARING 1

7 3 X21303302 BALL BEARING 1

8 2 X21302115 WASHER KIT, THRUST 1

9 2 X22507105 SET, PINON STOPPER 1

10 2 X225032001 COILASSYFELD 1

11 2 X2250632 BRUSH(+) 2

12 2 X225023014 REAR COVER 1

13 2 X22506310 HOLDER ASSYBRUSH 1

14 3 X22503323 BRUSH(-) 2

15 3 X21305313 SPRING, BRUSH 4

16 2 X225054001 BEARING ASSY, CENTER 1

17 3 X21301402 SEAL, OIL 1

18 3 X22501451 BEARINGNEEDLE 1

19 2 X22501113 SHAFT ASSY, GEAR 1

20 2 X2250450040 PINION ASSY 1

21 2 X225097005 MAGNET SWMTCHASSY 1

22 2 X225036002 CASE ASSYGEAR 1

24 2 X21302605 LEVER SET 1

25 2 X21303610 COVER SET, DUST 1

26 2 X21305820 BOLT, THROUGH 2

27 2 X225017006 STARTERRELAY 1

28 2 X22505770 WIRE,CONNECTING 1

29 2 X22506770 WIRE,CONNECTING 1

30 2 X21203744 TERMINAL COVER(1) 4

31 2 X22507770 WRE 1

32 1 11977377030 COVER, TERMINAL 1

33 1 22137-120000 WASHER 12 POLISHED 3

34 1 26116120302 BOLT M12X 30 PLATED 3

N:Old $=5

New, Q:OIdL‘L»New, R:0ld <=5 New, S:OIdz‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703

Fig.99.GENERATOR(EARTH FLOAT TYPE)

0CF10-G22703 99 GENERATOR(EARTH FLOAT TYPE)

21

(A)=4LH-HT (D)=4LH-DTZ
(B)=4LH-HTZ (E)=
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN B ©) ® € F)
1 1 12032477603 GENERATOR 1 W
(C=EZ2222)
2 2 X235G6318 CONDENSER 1
3 2 XL2356100 ROTORASSY 1
4 3 X6201SD BALL BEARING 1
5 2 XL23552001 STATER ASSY 1
6 2 XL235G13002 COVERASSY, REAR 1
7 3 XL23583011 COVER, REAR 1
8 3 XL235G7315 REGULATER 1
9 4 X1235G3330 BRUSHASSY 1
10 5  X12013262 BRUSH 2
11 4 XLTR2Z46 REGULATER 1
12 4 XL1501313 BOLT M5 2
13 3 XL2256310 TERMINAL BOLT ASSY 1
14 3 X1L2355320 DIODE ASSY 1
15 2 XL23534011 COVERASSY, FRONT 1
16 2 XL150M14041 RETANER 1
17 3 X6303BM BALL BEARING 6303B 1
18 3 XL15028001 SCREWASSY 1
19 2 X1235G5500 PULLEY ASSY 1
20 2 XL15018015 BOLT, THROUGH 4
21 2 X11501810 NUT ASSY, PULLEY 1
22 1 11917177250 BRACKET, GENERATOR 1
23 1 119171-77330 ADJUSTER, BELT 1
24 1 12123677340 SPACER 1
25 1 11900577350 BOLT (VB XL25) 2
26 1 124611-77410 COVER GENERATOR 1
27 1 22137-100000 WASHER 10POLISHED 1
28 1 26106080202 BOLTM8X 20 PLATED 4
29 1 26116101202 BOLT M10X120 PLATED 1
30 1 26306-100002 NUT, M10 1

Yes

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5

Yes
Yes'

New, S:OId:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 1 00.WIRE HARNESS(EARTH FLOAT TYPE)

Fig.100.WIRE HARNESS(EARTH FLOAT TYPE) (=aLrHT O-aHorz
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
1 1 11918777823 WRE HARNESS 1 w
(C=EZZ272)
2 1 123682-77710 PROTECTOR 1
3 1 26106080162 BOLTM8X 16 PLATED 1
4 1 12477049310 RETAINER 1
5 1 12175059890 CLAVIP 140 1
wisie
SPARE PARTS 6 1 119187-77610 HARNESSWIRE 1

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G22703 0CF10-G22703 101 SENSOR(EARTH FLOAT TYPE)

Fig.101.SENSOR(EARTH FLOAT TYPE) (zaLrHT O-aHorz
(C)=4LH-HTZAY (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN B ©) ® € F)
1 1 12817091160 SENSOR, TACHOMETER 1 W
(C=EZ2222)

2 1 12663091350 SWITCH, THERMO 1
3 1 12663091570 SENDER UNIT 1
4 1 12663091591 SWITCHOIL PRESSURE 1
5 1 11977391520 SENDER UNIT 1
6 1 123682-39560 DAMPER 1

6 7 2 123682-39570 PLUG 1
9 2 23414-200026 GASKET 20 1
10 1 123482-39670 DAVPER 1

N:Old Le% New, Q:OIdL‘L New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



